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History of this test report

Report No. Version Description Issued Date

FR101906E 01 Initial issue of report Dec.15, 2021

1. Update 99% BW test plot.

2. Update Section 3.3.3 Power Spectral Density test
procedure.

FR101906E 02 Dec. 24, 2021

3. Update UNII Band 2C VHT20/40 output power

4. Update RSE for HT40/VHT80 modes of straddle

channel and co-location mode below 1GHz test data
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR101906E

Summary of Test Result

Report Ref Std. Result
Clause Clause Test tems (PASS/FAIL) Remark
3.1 15.403(i) 26dB Bandwidth Pass -
3.1 2.1049 99% Occupied Bandwidth Reporting only -
3.2 15.407(a) Maximum Conducted Output Power Pass -
3.3 15.407(a) Power Spectral Density Pass -
Under limit
34 15.407(b) Unwanted Emissions Pass 3.76 dB at
5459.60 MHz
Under limit
35 15.207 AC Conducted Emission Pass 7.52 dB at
0.171 MHz
3.6 15.407(c) Automatically Discontinue Transmission Pass -
15.203 .
3.7 15.407(a) Antenna Requirement Pass -
Declaration of Conformity:
The test results with all measurement uncertainty excluded are presented in accordance with the
regulation limits or requirements declared by manufacturers.
Comments and Explanations:
The declared of product specification for EUT presented in the report are provided by the
manufacturer, and the manufacturer takes all the responsibilities for the accuracy of product
specification.

Sporton International (Kunshan) Inc.

TEL : +86-512-57900158
FAX: +86-512-57900958

Page Number

Issued Date

Report Version
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ssamonas. FCC RADIO TEST REPORT Report No. : FR101906E

1 General Description
1.1 Product Feature of Equipment Under Test

GSM/WCDMAJ/LTE, Bluetooth, DTS/UNII a/b/g/n/ac, NFC, FM Receiver and GNSS.
Product Specification subjective to this standard
<5150 MHz ~ 5250 MHz>

PIFA Antenna with gain -1.40 dBi
<5250 MHz ~ 5350 MHz>

PIFA Antenna with gain -1.20 dBi
<5470 MHz ~ 5725 MHz>

PIFA Antenna with gain -1.00 dBI

Antenna Type / Gain

Remark: The above EUT's information was declared by manufacturer. Please refer to Comments and

Explanations in report summary.

EUT Information List
. . Performed
HW Version SW Version S/N
Test Item
0.48 HQ618X02D2 RF conducted measurement
A 0.106 HQ61B2014B Radiated Spurious Emission
0.106 HQ618X0253 AC Conducted Emission

Note: For other wireless features of this EUT, test report will be issued separately.

1.2 Modification of EUT

No modifications are made to the EUT during all test items.

1.3 Testing Location

Sporton International (Kunshan) Inc. is accredited to ISO/IEC 17025:2017 by American Association for
Laboratory Accreditation with Certificate Number 5145.02.

Test Firm Sporton International (Kunshan) Inc.

No. 1098, Pengxi North Road, Kunshan Economic Development Zone

: : Jiangsu Province 215300 People’s Republic of China
Test Site Location

TEL : +86-512-57900158
FAX : +86-512-57900958

_ ) ) FCC Test Firm
Sporton Site No. FCC Designation No. ) .
Registration No.

Test Site No.

CO01-KS
03CHO05-KS CN1257 314309
THO1-KS
Sporton International (Kunshan) Inc. Page Number : 50f 30
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ssamonas. FCC RADIO TEST REPORT Report No. : FR101906E

1.4 Applicable Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

¢+ FCC Part 15 Subpart E

+ FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
+ FCC KDB 414788 D01 Radiated Test Site vO1r01.

+ FCC KDB 662911 D01 Multiple Transmitter Output vO2r01.

+ ANSI C63.10-2013

Remark:

1. All test items were verified and recorded according to the standards and without any deviation during
the test.

2. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,
recorded in a separate test report.

Sporton International (Kunshan) Inc.
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2 Test Configuration of Equipment Under Test

a. The EUT has been associated with peripherals and configuration operated in a manner tended to
maximize its emission characteristics in a typical application. Frequency range investigated:
conduction emission (150 kHz to 30 MHz), radiation emission (9 kHz to the 10th harmonic of the
highest fundamental frequency or to 40 GHz, whichever is lower). For radiated measurement, the
measured emission level of the EUT was maximized by rotating the EUT on a turntable, adjusting
the orientation of the EUT and EUT antenna in three orthogonal axis (X: flat, Y: portrait, Z:
landscape), and adjusting the measurement antenna orientation, following C63.10 exploratory test

procedures and find Y plane as worst plane.

b. AC power line Conducted Emission was tested under maximum output power.

2.1 Carrier Frequency and Channel

Freq. Freg.
Frequency Band Channel (Mqu) Channel (Mljz)
36 5180 44 5220
5150-5250 MHz 38+ 5190 46* 5230
Band 1
(U-NII-1) 40 5200 48 5240
42" 5210
Freg. Freq.
Frequency Band Channel (Mqu) Channel (M:z)
52 5260 60 5300
Band 2
(U-NII-2A) 56 5280 64 5320
58" 5290
Freq. Freq.
Frequency Band Channel Channel
quency (MHz) (MHz)
100 5500 112 5560
102* 5510 116 5580
5470-5725 MHz 104 5520 132 5660
Band 3 106" 5530 134* 5670
(U-NII-2C)
108 5540 136 5680
110* 5550 140 5700
Sporton International (Kunshan) Inc. Page Number : 7 0f 30
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samranas. FCC RADIO TEST REPORT Report No. : FR101906E
Freq. Freq.
F B h I h I
requency Band Channe (MH2) Channe (MH2)
118* 5590 124 5620
TDWR Channel 120 5600 126* 5630
122* 5610 128 5640
Freq. Freq.
Frequency Band Channel Channel
quency (MH2) (MH2)
138" 5690 144 5720
Straddle Channel
142* 5710

Note:

1. The above Frequency and Channel in "*" were 802.11n HT40 and 802.11ac VHT4O0.
2. The above Frequency and Channel in "*" were 802.11ac VHT8O0.

2.2 Test Mode

Final test modes are considering the modulation and worse data rates as below table.

Modulation Data Rate
802.11a 6 Mbps
802.11n HT20 MCSO0
802.11n HT40 MCSO0
802.11ac VHT20 (Covered by HT20) MCSO0
802.11ac VHT40 (Covered by HT40) MCSO0
802.11ac VHTS80 MCSO0

Remark: Since the verify power, the same operating range bandwidth and smaller power can be
covered by the higher power.

Co-location Mode

GSM1900 Link + WLAN 5GHz Link (802.11ac VHT80 Ch.106) + BT Link (BLE 5.0 Ch.39)

Test Cases
AC
Mode 1 : GSM850 Idle + Bluetooth Idle + WLAN (5GHz) Idle + Earphone + USB
Conducted )
- Cable (Charging from AC Adapter)
Emission
Sporton International (Kunshan) Inc. Page Number : 8 0of 30
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Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band Il : 5470-5725MHz
ch-# 802.11a 802.11a 802.11a
L Low 36 52 100
Middle 44 60 116
H | High 48 64 140
Straddle - - 144
Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band Il : 5470-5725MHz
ch.# 802.11n HT20 802.11n HT20 802.11n HT20
L Low 36 52 100
Middle 44 60 116
H | High 48 64 140
Straddle - - 144
Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band Il : 5470-5725MHz
ch.# 802.11n HT40 802.11n HT40 802.11n HT40
L Low 38 54 102
Middle - - 110
H High 46 62 134
Straddle - - 142
Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band Ill : 5470-5725MHz
ch. # 802.11ac VHTS80 802.11ac VHTS80 802.11ac VHT80
L Low - - 106
M | Middle 42 58 -
H | High - - 122
Straddle - - 138

Remark: For radiation spurious emission, the final modulation and the worst data rate was reference
the max RF conducted power.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
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2.3 Connection Diagram of Test System

<AC Conducted Emission Mode>

120Vac/B0Hz
EUT
(Adapter)
EUT
(USB Cabie)
EUT EUT EUT
[Bluetooth  (Earphone)
Farphone) Notebook
VWLAN AP
Sy=stem Simulator
<WLAN TX Mode>
120Vac/60Hz
EUT
(Adapter)

L]

EUT
(USB Cable)
EUT EUT
(Eamhone)
Sporton International (Kunshan) Inc. Page Number : 10 of 30
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2.4

2.5

2.6

Support Unit used in test configuration and system

Item |Equipment Brand Name |Model Name |FCC ID Data Cable [Power Cord
1. |[Base Station Anritsu MT8821C N/A N/A Unshielded,1.8m
2. |WLAN AP D-link DIR-655 KA21R655B1 N/A Unshielded,1.8m
AC I/P:
Unshielded, 1.8 m
3. |Notebook Dell G480 QDS-BRCM10501{N/A
DC O/P:
Shielded, 1.8 m
4. |SD Card Kingston |8GB N/A N/A N/A

EUT Operation Test Setup

The RF test items, utility “FTM” was installed in Notebook which was programmed in order to make the
EUT get into the engineering modes to provide channel selection, power level, data rate and the
application type and for continuous transmitting signals.

Measurement Results Explanation Example

For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable loss between EUT
conducted output port and spectrum analyzer. With the offset compensation, the spectrum analyzer

reading level is exactly the EUT RF output level.

Example :
The spectrum analyzer offset is derived from RF cable loss.
Offset = RF cable loss.

Following shows an offset computation example with cable loss 6.8 dB.

Offset(dB) = RF cable loss(dB).

= 6.8 (dB)
Sporton International (Kunshan) Inc. Page Number : 11 of 30
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3 Test Result
3.1 26dB & 99% Occupied Bandwidth Measurement
3.1.1 Description of 26dB & 99% Occupied Bandwidth

This section is for reporting purpose only.

There is no restriction limits for bandwidth.

For Straddle Channel, according to KDB 789033 D02 General UNII Test Procedures New Rules

v02r01, if the power and PSD of the devices are uniform and comply with the lower limits specified for

the U-NII-2 bands, a single measurement over the entire emission bandwidth can be performed to

show compliance.

3.1.2 Measuring Instruments

See list of measuring equipment of this test report.

3.1.3 Test Procedures

1.

o g M w N

The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
Section C) Emission bandwidth

Set RBW = approximately 1% of the emission bandwidth.

Set the VBW > RBW.

Detector = Peak.

Trace mode = max hold

Measure the maximum width of the emission that is 26 dB down from the peak of the emission.
Compare this with the RBW setting of the analyzer. Readjust RBW and repeat measurement
as needed until the RBW/EBW ratio is approximately 1%.

For 99% Bandwidth Measurement, the spectrum analyzer's resolution bandwidth (RBW) is set
1-5% of the emission bandwidth and set the Video bandwidth (VBW) = 3 * RBW.

Measure and record the results in the test report.

3.1.4 Test Setup

ale O
Spectrum Analyzer EUT
Sporton International (Kunshan) Inc. Page Number 112 of 30
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3.1.5 Test Result of 26dB & 99% Occupied Bandwidth

Please refer to Appendix A.
<For 20MHz>

Maximum 26dB Bandwidth

Spectrum

=)

Ref Level 26.80 dBm

Offset 6.30 dé & RBW 300 kHz

j» Att 30dB SWT 1ms @ YBW 1 MHz Mode Sweep
@ 1Pk View
mM1i[1] 1.62 dBm
20 dBm 5.2407990 GHz
ndB 26.00 dB
10 dBm: ™I Bw 23.177000000 MHz
Q factor 226.1
0de v e it e
/ \
-10 dBm: - 4
11, ﬂ‘w\T'
-20 dBm
o o,
-30 dém f il n
-40 dBm—i+ Mk\"“ -
iy T eed
-50 dBm
-60 dBm
-70 dBm
CF 5.24 GHz 1001 pts Span 50.0 MHz
Marker
Type | Ref | Tre | X-value ‘ Y-wvalue | Function | Function Result
M1 1 5.240799 GHz 4.62 dBm ndB down 23.177 MHz
T1 1 5.228462 GHz -20.97 dBm ndg 26.00 dB
T2 1 £.251632 GHz -21.53 dém Q factor 226.1

v
L

Date: 23.DEC.2021 12:30:56

Maximum 99% Occupied Bandwidth

Spectrum

=)

Ref Level 26.80 dBm
jo Att 30 db

Offset 6.30 dé & RBW 300 kHz

SWT 1ms @ YBW 1 MHz Mode Sweep

@153 Max

+.53 dBm
5.2192010 GHz

mM1[1]

20 dBm

Occ Bw 17.882117882 MHz

Pralnatund | g,

TR

-60 dBm

-70 dBm

CF 5.22 GHz

1001 pts Span 50.0 MHz

Marker
Type | Ref | Tr|::|

Y-value Function Function Result

X-value

M1 1
T1 1
T2 1

4.53 dém
-4.79 dBm
-5.04 dem

5.219201 GHz
5.2110589 GHz
5.2289411 GHz

Occ Bw 17.882117882 MHz

v
L

Date: 23.DEC.2021 12:30:29
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<For 40MHz>

Maximum 26dB Bandwidth

Spectrum

(=)

Ref Level 26.80 dBm

Offset 6,80 d& & RBW 500 kHz

jo Att 30de SWT 1ms @ VBW 2 MHz Mode Sweep
@ 1Pk View
mM1[1] 3.53 dBm
Brm 5.5478420 GHz
ndB 26.00 dB
10 dBm- TH B 41.538000000 MHz
3 Q factor 133.6
LT S N P v e o
-10 dBm / \\
-20 dBm =
m 7 i3
-30 dBm NM‘/J ‘\‘\L
sl prrie!” Vol et el ot gt i
-50 dBm
-60 dBm
-70 dBm
CF 5.55 GHz 1001 pts Span 90.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 5.547842 GHz 3.53 dém ndB down 41.538 MHz
Tl 1 5.529231 GHz -22.62 dBm ndg 26.00 dB
T2 1 5.570769 GHz -22.79 dém Q factor 133.6

T

L

Date: 23.DEC.2021 12:41:40

Maximum 99% Occupied Bandwidth

Spectrum

(=)

Ref Level 26.80 dBm
jo ALt 30 de

Offset 6,80 d& & RBW 1 MHz

SWT 1ms @ VBW 3 MHz Mode Sweep

@153 Max

20 dem

mM1[1] 6.74 dBm

10 dBm-

5.2735000 GHz

Occ Bw 36.663336663 MHz

0 dBrn

-10 dBm

-20 dBm

T |M-""MM(H

=

it

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 5.27 GHz

1001 pts Span 100.0 MHz

Marker
Type | Ref | Trc |

X-value | Y-value | _Function | Function Result |

M1 1
T1 1
T2 1

6.74 dém
-0.64 dém
0,07 dBm

5.2735 GHz
5.2517183 GHz
5,2883816 GHz

Qcc Bw 36.663336663 MHz

T

L

Date: 18.0CT.2021 19:42:03
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<For 80MHz>

| Maximum 26dB Bandwidth

Spectrum ufl

Ref Level 26,80 dBm Offset 6.80 d& & RBW 1 MHz

jo Att 30de SWT 1ms @ VBW 3 MHz Mode Sweep
@ 1Pk View
mM1[1] 3.92 dBm
20 dBm 5.612080 GHz
ndB 26.00 dB
10 dBm- B 83.760000000 MHz
1 2 Q factor 67.0
0 dBm ; e o W | e e s A ey
\
10 dBm ,jl K
ny !
-20 dBm r,
ety i, Y“WWWU o
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.61 GHz 1001 pts Span 160.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 5.61208 GHz 3.92 dém ndB down 83.76 MHz
Tl 1 5.56796 GHz -22.02 dBm ndg 26.00 dB
T2 1 5.65172 GHz -22,22 dém Q factor 67.0
ST
L J [T IR
Date: 18.0CT.2021 19:54:34
| Maximum 99% Occupied Bandwidth

Spectrum ufl

Ref Level 26,80 dBm Offset 6.80 d& & RBW 1 MHz

jo Att 30de SWT 1ms @ VBW 3 MHz Mode Sweep
@153 Max
mM1[1] 3.30 dBm
5.216590 GHz
Occ Bw 75.764235764 MHz
M1
T1l,.. N (RTINS TN ORI L
o T4t uﬂ

-50 dBm

-60 dBm

-70 dBm
CF 5.21 GHz 1001 pts Span 120.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 5.21659 GHz 3.30 dém
Tl 1 5.172118 GHz -1.82 dém Qcc Bw 75.764235764 MHz
T2 1 5.247882 GHz -0.94 dBm

T Y

—
L BEEEREE
Date: 18.0CT 2021 19:51:16

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.
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3.2 Maximum Conducted Output Power Measurement

3.2.1 Limit of Maximum Conducted Output Power
<FCC 14-30 CFR 15.407>
For the 5.15-5.25 GHz bands:
® For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum conducted output
power over the frequency band of operation shall not exceed 250 mW. For an indoor access point
operating in the band 5.15-5.25 GHz, the maximum conducted output power over the frequency band
of operation shall not exceed 1 W.
For the 5.25-5.725 GHz bands:
® The maximum conducted output power over the frequency bands of operation shall not exceed the
lesser of 250 mW or 11 dBm 10 log B, where B is the 26 dB emission bandwidth in megahertz.
For Straddle Channel, according to KDB 789033 D02 General UNIlI Test Procedures New Rules
v02r01, if the power and PSD of the devices are uniform and comply with the lower limits specified for
the U-NII-2 bands, a single measurement over the entire emission bandwidth can be performed to
show compliance.
If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power shall
be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.
Note that U-NII-2 band, devices with a maximum e.i.r.p. greater than 500 mW shall implement TPC in
order to have the capability to operate at least 6 dB below the maximum permitted e.i.r.p. of 1 W.
3.2.2 Measuring Instruments
See list of measuring equipment of this test report.
Sporton International (Kunshan) Inc. Page Number 1 16 of 30
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3.2.3 Test Procedures

The testing follows Method PM of FCC KDB 789033 D02 General UNII Test Procedures New Rules

v02r01

Method PM (Measurement using an RF average power meter):

1. Measurement is performed using a wideband RF power meter.

2.  The EUT is configured to transmit continuously with a consistent duty cycle at its maximum
power control level.

3. Measure the average power of the transmitter, and the average power is corrected with duty

factor, 10 log(1/x), where x is the duty cycle.

For Straddle Channel, according to KDB 789033 D02 General UNIlI Test Procedures New Rules
v02r01, if the power and PSD of the devices are uniform and comply with the lower limits specified for
the U-NII-2 bands, a single measurement over the entire emission bandwidth can be performed to

show compliance.

3.2.4 Test Setup

[ 1 ] g

Attenuator
Power Meter i EUT
3.2.5 Test Result of Maximum Conducted Output Power
Please refer to Appendix A.
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3.3 Power Spectral Density Measurement

3.3.1 Limit of Power Spectral Density
<FCC 14-30 CFR 15.407>
For the 5.15-5.25 GHz bands:
For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum power spectral
density shall not exceed 11 dBm in any 1.0 MHz band. For an indoor access point operating in the
band 5.15-5.25 GHz, the maximum power spectral density shall not exceed 17 dBm in any 1.0 MHz
band.
For the 5.25-5.725 GHz bands:
The maximum power spectral density shall not exceed 11 dBm in any 1.0 MHz band.
For Straddle Channel, according to KDB 789033 D02 General UNII Test Procedures New Rules
v02r01, if the power and PSD of the devices are uniform and comply with the lower limits specified for
the U-NII-2 bands, a single measurement over the entire emission bandwidth can be performed to
show compliance.
If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power shall
be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.
3.3.2 Measuring Instruments
See list of measuring equipment of this test report.
3.3.3 Test Procedures
The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
Section F. Maximum power spectral density.
3.3.4 Test Setup
(a¥e [} O
Spectrum Analyzer EUT
3.3.5 Test Result of Power Spectral Density
Please refer to Appendix A.
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Worst Case Power Density (dBm/MHz)

Spectrum

oo
iy
Ref Level 26.80 dém Offset 6.80 dE & RBW 1 MHz

jo Att 30 dB @ SWT 20 ms » VBW 3 MHz Mode Sweep
SGL Count 100/100

@ 1Rm AvgPwr

mM1[1]
20 dBm

1.81 dBm

5.7189010 GHz
10 dBm:

M1
0 dem —

-50 dBm

-60 dBm

-70 dBm

CF 5.72 GHz 1001 pts
T
L

Span 50.0 MHz

Note: Average Power Density (dB) = Measured value+ Duty Factor
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3.4 Unwanted Emissions Measurement

This section is to measure unwanted emissions through radiated measurement for band edge spurious

emissions and out of band emissions measurement.

3.4.1 Limit of Unwanted Emissions

(1) For transmitters operating in the 5150-5250 MHz band: all emissions outside of the 5150-5350
MHz band shall not exceed an EIRP of —27dBm/MHz.

For transmitters operating in the 5250-5350 MHz band: all emissions outside of the 5150-5350
MHz band shall not exceed an EIRP of -27 dBm/MHz. Devices operating in the 5250-5350 MHz
band that generate emissions in the 5150-5250 MHz band must meet all applicable technical
requirements for operation in the 5150-5250 MHz band (including indoor use) or alternatively
meet an out-of-band emission EIRP limit of -27 dBm/MHz in the 5150-5250 MHz band.

For transmitters operating in the 5470-5600 MHz and 5650-5725MHz band: all emissions outside
of the 5470-5600 MHz and 5650-5725MHz band shall not exceed an EIRP of -27 dBm/MHz.
(2) Unwanted spurious emissions fallen in restricted bands shall comply with the general field

strength limits as below table:

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 - 0.490 2400/F(kHz) 300
0.490-1.705 24000/F(kHz) 30
1.705-30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3

Note: The following formula is used to convert the EIRP to field strength.

__1000000~/30P
E=%M HV/m, where P is the eirp (Watts)
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EIRP (dBm) Field Strength at 3m (dBuV/m)
-27 68.3

(3) KDB789033 D02 v02r01 G)2)c)

(i) Sections 15.407(b)(1-3) specifies the unwanted emissions limit for the U-NII-1 and U-NII-2
bands. As specified, emissions above 1000 MHz that are outside of the restricted bands are
subject to a peak emission limit of —27 dBm/MHz.

(i) Section 15.407(b)(4) specifies the unwanted emissions limit for the U-NII-3 band. A band
emissions mask is specified in Section 15.407(b)(4)(i). The emission limits are based on the use

of a peak detector.

3.4.2 Measuring Instruments

See list of measuring equipment of this test report.

3.4.3 Test Procedures

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
Section G) Unwanted emissions measurement.
(1) Procedure for Unwanted Emissions Measurements Below 1000 MHz
. RBW = 120 kHz
. VBW = 300 kHz
. Detector = Peak
. Trace mode = max hold
(2) Procedure for Peak Unwanted Emissions Measurements Above 1000 MHz
. RBW =1 MHz
. VBW = 3 MHz
. Detector = Peak
. Sweep time = auto
. Trace mode = max hold
(3) Procedures for Average Unwanted Emissions Measurements Above 1000 MHz
. RBW =1 MHz
. VBW = 10 Hz, when duty cycle is no less than 98 percent.

. VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum

power control level for the tested mode of operation.
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2. The EUT was placed on a turntable with 0.8 meter for frequency below 1 GHz and 1.5 meter for
frequency above 1 GHz respectively above ground.

3. The EUT was set 3 meters from the interference receiving antenna which was mounted on the
top of a variable height antenna tower.

4. The antenna is a broadband antenna and its height is adjusted between one meter and four
meters above ground to find the maximum value of the field strength for both horizontal
polarization and vertical polarization of the antenna.

5. For each suspected emission, the EUT was arranged to its worst case and then adjust the
antenna tower (from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the
maximum reading.

6. For testing below 1 GHz, if the emission level of the EUT in peak mode was 3 dB lower than the
limit specified, then peak values of EUT will be reported, otherwise, the emissions will be
repeated one by one using the CISPR quasi-peak method and reported.

7. For testing above 1 GHz, the emission level of the EUT in peak mode was 20 dB lower than
average limit (that means the emission level in average mode also complies with the limit in
average mode), then peak values of EUT will be reported, otherwise, the emissions will be

measured in average mode again and reported.

3.4.4 Test Setup

For radiated emissions below 30MHz

: | RX Antenna
- 3m |

Metal Full Soldered Ground Plane

==

Spectrum Analyzer f Receiver
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For radiated emissions from 30MHz to 1GHz

RX Antenna

Metal Full Soldered Ground Plane

[

Spectrum Analyzer | Receiver

For radiated test from 1GHz to 18GHz

|_ - I —_—

Metal Full Soldered Ground Plane

Spectrum Analyzer ! Receiver
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For radiated test above 18GHz

RX Antenna

Metal Full Soldered Ground Plane

[~

Spectrum Analyzer / Receiver

3.4.5 Test Results of Radiated Spurious Emissions (9 kHz ~ 30 MHz)

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not reported.

There is adequate comparison measurement of both open-field test site and alternative test site -
semi-Anechoic chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out

very similar.

3.4.6 Test Result of Radiated Spurious at Band Edges

Please refer to Appendix C and D.

3.4.7 Duty Cycle

Please refer to Appendix E.

3.4.8 Test Result of Radiated Spurious Emissions (30MHz ~ 10th Harmonic)

Please refer to Appendix C and D.
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3.5 AC Conducted Emission Measurement

3.5.1 Limit of AC Conducted Emission

For equipment that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency or frequencies
within the band 150 kHz to 30 MHz shall not exceed the limits in the following table.

Conducted limit (dBuV)
Frequency of emission (MHz)
Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

3.5.2 Measuring Instruments

See list of measuring equipment of this test report.

3.5.3 Test Procedures

1. The EUT was placed 0.4 meter from the conducting wall of the shielding room was kept at least

80 centimeters from any other grounded conducting surface.

2. Connect EUT to the power mains through a line impedance stabilization network (LISN).

3. All the support units are connecting to the other LISN.

4. The LISN provides 50 ohm coupling impedance for the measuring instrument.

5. The FCC states that a 50 ohm, 50 microhenry LISN shall be used.

6. Both sides of AC line were checked for maximum conducted interference.

7. The frequency range from 150 kHz to 30 MHz was searched.

8.  Set the test-receiver system to Peak Detect Function and specified bandwidth with Maximum

Hold Mode.

Sporton International (Kunshan) Inc. Page Number : 250f 30
TEL : +86-512-57900158 Issued Date : Dec. 24, 2021
FAX : +86-512-57900958 Report Version 1 02

Report Template No.: BU5-FR15EWL AC MA Version 2.4



ssamonas. FCC RADIO TEST REPORT Report No. : FR101906E

3.5.4 Test Setup

e
| Non-conductive table |
| I
[ Rear of EUT to be flushed !
I with rear of table top T
I 1
I 1
|
[ —— |
I © EUT I
|- - F} soemto
| Receiver I g[wnﬂ
I 500 RF Cable | i
I |
I 1
| I
| | L
I 1
I |
| I
I |
I I
I 1
I I
| P = i P
[ p . 3c) I x
I P Bonded to horizontal 40 cm to vertical (S
| ground plane reference plane I .
S e e e e e e e e e e e . e . e e . e e . . . e e L
AMH = Artificial mains network (LISH)
AE = Assoclated equipment -
EUT = Equipment under test
ISH = Impedance stabilization network System Simulator
3.5.5 Test Result of AC Conducted Emission
Please refer to Appendix B.
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3.6 Automatically Discontinue Transmission

3.6.1 Limit of Automatically Discontinue Transmission

The device shall automatically discontinue transmission in case of either absence of information to
transmit or operational failure. These provisions are not intended to preclude the transmission of
control or signaling information or the use of repetitive codes used by certain digital technologies to
complete frame or burst intervals. Applicants shall include in their application for equipment

authorization to describe how this requirement is met.

3.6.2 Measuring Instruments

See list of measuring equipment of this test report.

3.6.3 Test Result of Automatically Discontinue Transmission

While the EUT is not transmitting any information, the EUT can automatically discontinue
transmission and become standby mode for power saving. The EUT can detect the controlling signal
of ACK message transmitting from remote device and verify whether it shall resend or discontinue

transmission.
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SPORTON LAB.

3.7 Antenna Requirements

3.7.1 Standard Applicable
If transmitting antenna directional gain is greater than 6 dBi, both the peak transmit power and the
peak power spectral density shall be reduced by the amount in dB that the directional gain of the
antenna exceeds 6 dBi.

3.7.2 Antenna Anti-Replacement Construction

An embedded-in antenna design is used.

3.7.3 Antenna Gain
The antenna peak gain of EUT is less than 6 dBi. Therefore, it is not necessary to reduce maximum

peak output power limit.
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FCC RADIO TEST REPORT

Report No. : FR101906E

4 List of Measuring Equipment

Report Template No.: BU5-FR15EWL AC MA Version 2.4

. . Calibration
Instrument Brand Name | Model No. | Serial No. |Characteristics Date Test Date Due Date Remark
Spectrum _ Oct. 18, 2021~ Conducted
Analyzer R&S FSV40 101040 10Hz~40GHz | Oct. 14, 2021 Dec. 23, 2021 Oct. 13, 2022 (THO1-KS)
Pulse Power . 300MHz~40GH Oct. 18, 2021~ Conducted
Senor Anritsu MA2411B 0917070 . Jan. 07, 2021 Dec. 23, 2021 Jan. 06, 2022 (THO1-KS)
. 50MHz Oct. 18, 2021~ Conducted
Power Meter Anritsu ML2495A 1005002 Bandwidth Jan. 07, 2021 Dec. 23, 2021 Jan. 06, 2022 (THO1-KS)
. . MY564000| 3Hz~8.5GHz;M Radiation
EMI Test Receiver Keysight N9038A 04 ax 30dBm Oct. 16, 2021 | Nov. 24, 2021 | Oct. 15, 2022 (03CHO5-KS)
EXA Spectrum . MY551502| 10Hz-44G,MAX Radiation
Analyzer Keysight N9010A a4 30dB Apr.13, 2021 | Nov. 24, 2021 | Apr. 12, 2022 (03CHO5-KS)
Loop Antenna R&S HFH2-z2 | 100321 | 9kHz~30MHz | Oct. 30, 2021 | Nov. 24, 2021 | Oct. 29, 2022 (O?ngﬂggf’&)
Bilog Antenna TeseQ CBL6111D | 49922 | 30MHz-1GHz | Jun. 04,2021 | Nov. 24, 2021 | Jun. 03, 2022 (Oggﬂggf’;s)
Double Ridge . N Radiation
Horn Antenna ETS-Lindgren 3117 00218652 | 1GHz~18GHz | Apr. 24, 2021 | Nov. 24, 2021 | Apr. 23, 2022 (03CHO5-KS)
SHF-EHF Horn | Com-power AH-840 101070 | 18GHz~40GHz | Jan. 06, 2021 | Nov. 24, 2021 | Jan. 05, 2022 (Oggﬂgg?&)
Amplifier SONOMA 310N 187289 | O9KHz-1GHz | Apr. 12,2021 | Nov. 24, 2021 | Apr. 11, 2022 (Oggﬂgg?&)
o EM18G40GG Radiation
Amplifier MITEQ A 060728 18~40GHz Jan. 07, 2021 | Nov. 24, 2021 | Jan. 06, 2022 (03CHO5-KS)
] ] o AMF-7D-0010 Radiation
high gain Amplifier MITEQ 1800-30-10P 2012228 | 1Ghz-18Ghz | Oct. 16, 2021 | Nov. 24, 2021 | Oct. 15, 2022 (03CH05-KS)
- . MY532703| 500MHz~26.5G Radiation
Amplifier Keysight 83017A 16 Hz Oct. 16, 2021 | Nov. 24, 2021 | Oct. 15, 2022 (03CH05-KS)
F1040900 Radiation
AC Power Source Chroma 61601 04 N/A NCR Nov. 24, 2021 NCR (03CHO5-KS)
Turn Table ChamPro | EM 1000-T | 060762-T | 0~360 degree NCR Nov. 24, 2021 NCR (Oggﬂgg?&)
Antenna Mast | ChamPro | EM1000-A | 060762-A | 1m~4m NCR Nov. 24, 2021 NCR (Oggﬂggf’é‘s)
. . Conduction
EMI Receiver R&S ESCI7 100768 9kHz~7GHz; | Apr. 21, 2021 | Oct. 27, 2021 | Apr. 20, 2022 (CO01-KS)
AC LI.S.N Conduction
(for auxiliary MessTec AN3016 060103 9kHz~30MHz | Oct. 14, 2021 | Oct. 27, 2021 | Oct. 13, 2022 (CO01-KS)
equipment)
Conduction
AC LISN R&S ENV216 100334 9kHz~30MHz | Oct. 14, 2021 | Oct. 27, 2021 | Oct. 13, 2022 (CO01-KS)
ABPO0O0000| AC 0V~300V, Conduction
AC Power Source Chroma 61602 0811 45Hz~1000Hz | OCt 14,2021 | Oct. 27, 2021 | Oct. 13, 2022 (CO01-KS)
NCR: No Calibration Required.
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5 Uncertainty of Evaluation

Uncertainty of Conducted Emission Measurement (150kHz ~ 30MHz)

Measuring Uncertainty for a Level of Confidence 2 9dB
of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)
Measuring Uncertainty for a Level of Confidence 5 0dB
of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

5.0dB

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence 5 0dB
of 95% (U = 2Uc(y)) '
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Appendix A. Conducted Test Results
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Test Engineer:

Jack Fan

Temperature:

21~25

°C

Test Date:

2021/10/18~2021/12/23

Relative Humidity:

51~54

%

A-1 of 10



TEST RESULTS DATA

26dB and 99% OBW

Report Number : FR101906E

U-NII-1

. IC 99% IC 99%

Mod. | D22 N cH. | Frea: Bar?gvﬁdth Bai?dxi%th Bandwidth Bandwidth
Rate (MHz) (MH2) (MH2) Power Limit EIRP Limit

(dBm) (dBm)

11a |6Mbps| 1| 36 | 5180 16.68 21.68 N 22.22
11a |6Mbps| 1| 44 | 5220 16.68 2153 N 22.22
11a |6Mbps| 1| 48 | 5240 16.68 21.93 N 22.22
HT20 | MCS0| 1| 36 | 5180 17.88 22.28 N 22.52
HT20 | MCS0| 1| 44 | 5220 17.88 22.98 N 2252
HT20 | MCSO| 1| 48 | 5240 17.88 23.18 N 22.52
HT40 | MCS0| 1| 38 | 5190 36.56 41.36 N 23.01
HT40 | MCSO| 1| 46 | 5230 36.46 41.26 N 23.01
VHT80| MCSO| 1| 42 | 5210 75.76 83.44 - 23.01
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TEST RESULTS DATA

Average Power Table

Report Number : FR101906E

U-NIl-1
Data Fre Duty C?rlmzrac?tgd Co:dc ?:ted DG

o u u .

Mod. | pate [N CH- (Mqu) F("’(‘fé‘)’r Power Power Limit (dBi) Pass/Fail

(dBm) (dBm)

11a |[6Mbps| 1 36 5180 - 12.74 24.00 -1.40 Pass
11a |6Mbps| 1| 44 | 5220 - 12.25 24.00 140 Pass
11a |6Mbps| 1 48 5240 - 12.18 24.00 -1.40 Pass
HT20 | MCS0| 1| 36 | 5180 - 12.62 24.00 140 Pass
HT20 | MCSO| 1| 44 | 5220 - 12.16 24.00 1.40 Pass
HT20 | MCSO| 1| 48 | 5240 - 12.20 24.00 140 Pass
HT40 | MCSO| 1| 38 | 5190 0.16 13.07 24.00 1.40 Pass
HT40 | MCSO| 1| 46 | 5230 0.16 12.62 24.00 140 Pass
VHT20[{MCSO| 1| 36 | 5180 - 12.55 24.00 1.40 Pass
VHT20[MCSO | 1 | 44 | 5220 - 12.16 24.00 140 Pass
VHT20[MCSO0| 1 | 48 | 5240 - 12.22 24.00 1.40 Pass
VHT40[MCSO | 1| 38 | 5190 0.16 13.07 24.00 140 Pass
VHT40[ MCSO| 1| 46 | 5230 0.16 12.54 24.00 1.40 Pass
VHT80| MCSO0 | 1 | 42 | 5210 0.31 12.09 24.00 140 Pass
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Power Spectral Density

Report Number : FR101906E

U-NII-1

Dat F Uiy Al\vlerage A\gesr?e DG
ata req. ower a
Mod. | 2% INTX CH. (Mqu) F(a;cBu))r Domsity Lt (dB) Pass/Fail

(dBm/MHz) | (dBm/MHz)

11a |6Mbps| 1| 36 | 5180 - 1.77 11.00 140 Pass
11a |[6Mbps| 1 44 5220 - 1.26 11.00 -1.40 Pass
11a |6Mbps| 1| 48 | 5240 - 1.37 11.00 140 Pass
HT20 [MCSO| 1| 36 | 5180 - 1.40 11.00 140 Pass
HT20 [MCSO[ 1| 44 | 5220 - 0.98 11.00 140 Pass
HT20 [MCSO| 1| 48 | 5240 - 0.99 11.00 140 Pass
HT40 [MCSO[ 1| 38 | 5190 0.16 .07 11.00 140 Pass
HT40 [MCSO| 1| 46 | 5230 0.16 154 11.00 140 Pass
VHT80| MCS0| 1| 42 | 5210 0.31 513 11.00 140 Pass
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TEST RESULTS DATA
26dB and 99% OBW

U-NII-2A
IC 99% IC 99% FCC 26dB
Mod. | 22 INnd . | Frea: Bar?g\z;dth Baznz\iﬁjth 2 S 2 e 2 St Note

Rate (MHz) (MHz) (MHz) Power Limit EIRP Limit Power Limit
(dBm) (dBm) (dBm)
11a |6M bps| 1 52 5260 16.68 21.58 23.22 29.22 23.98
11a |6M bps| 1 60 5300 16.68 21.68 23.22 29.22 23.98
11a |6M bps| 1 64 5320 16.68 22.38 23.22 29.22 23.98
HT20 |MCS 0| 1 52 5260 17.88 22.83 23.52 29.52 23.98
HT20 |MCS 0| 1 60 5300 17.88 22.83 23.52 29.52 23.98
HT20 |MCS 0| 1 64 5320 17.88 22.93 23.52 29.52 23.98
HT40 |MCS 0| 1 54 5270 36.66 41.36 23.98 30.00 23.98
HT40 |MCS 0| 1 62 5310 36.56 41.18 23.98 30.00 23.98
VHT80[MCS 0] 1 58 5290 75.76 83.28 23.98 30.00 23.98
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TEST RESULTS DATA

Average Power Table

Report Number : FR101906E

U-NII-2A
Dat F Uiy CAVZragted c FdC Ct d DG PE e
ata req. onaucte: onaucte: ower a
Mod. | Rate [N CH- (Mqu) F:jth‘)’r Power Power Limit (dBi) Limit el
(dBm) (dBm) (dBm)
11a |6Mbps| 1| 52 | 5260 - 12.26 23.98 1.20 26.99 Pass
11a |6Mbps| 1| 60 | 5300 - 12.46 23.98 1.20 26.99 Pass
11a |6Mbps| 1| 64 | 5320 - 12.28 23.98 1.20 26.99 Pass
HT20 |MCS0| 1| 52 | 5260 - 12.27 23.98 1.20 26.99 Pass
HT20 |MCSO0| 1| 60 | 5300 - 12.22 23.98 1.20 26.99 Pass
HT20 |MCS0| 1| 64 | 5320 - 12.11 23.98 1.20 26.99 Pass
HT40 |MCS 0| 1| 54 | 5270 0.16 12.55 23.98 1.20 26.99 Pass
HT40 |[MCS0| 1| 62 | 5310 0.16 12.64 23.98 1.20 26.99 Pass
VHT20|MCS 0| 1| 52 | 5260 - 12.20 23.98 1.20 26.99 Pass
VHT20[MCS 0| 1| 60 | 5300 - 12.23 23.98 1.20 26.99 Pass
VHT20|MCS 0| 1| 64 | 5320 - 1212 23.98 1.20 26.99 Pass
VHT40|MCS 0| 1| 54 | 5270 0.16 12.41 23.98 1.20 26.99 Pass
VHT40|MCS 0| 1| 62 | 5310 0.16 12.10 23.98 1.20 26.99 Pass
VHT80|MCS 0| 1| 58 | 5290 0.31 12.04 23.98 1.20 26.99 Pass
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TEST RESULTS DATA

Power Spectral Density

Report Number : FR101906E

U-NII-2A

Dat F Uiy Al\vlerage A\gesr?e DG

ata req. ower .
Mod. | 2% INTX CH. (Mqu) F(a;cBu))r Domsity Lt (dB) Pass/Fail

(dBm/MHz) | (dBm/MHz)

T1a [6Mbps[ 1| 52 | 5260 - 115 11.00 -1.20 Pass
1a_[6Mbps[ 1| 60 | 5300 - 1.31 11.00 1.20 Pass
T1a_[6Mbps[ 1| 64 | 5320 - 0.82 11.00 -1.20 Pass
HT20 [MCS 0| 1| 52 | 5260 - 0.7 11.00 1.20 Pass
HT20 [MCSO0[ 1| 60 | 5300 - 0.72 11.00 -1.20 Pass
HT20 [MCSO0| 1| 64 | 5320 - 0.36 11.00 1.20 Pass
HT40 [MCSO0| 1| 54 | 5270 0.16 -1.84 11.00 -1.20 Pass
HT40 [MCSO0| 1| 62 | 5310 0.16 1.94 11.00 1.20 Pass
VHT80[MCS 0| 1| 58 | 5290 0.31 -4.88 11.00 1.20 Pass
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TEST RESULTS DATA

26dB and 99% OBW

Report Number : FR101906E

U-NII-2C
IC 99% IC 99% FCC 26dB
Mod. | 22 INnd . | Frea: Bar?g\z;dth Baznz\iﬁjth 2 S 2 e 2 St Note
Rate (MHz) (MHz) (MHz) Power Limit EIRP Limit Power Limit

(dBm) (dBm) (dBm)
11a |6Mbps| 1 [ 100 | 5500 16.73 22.33 23.24 29.24 23.98
11a |6Mbps| 1| 116 | 5580 16.73 22.13 23.24 29.24 23.98
11a |6Mbps| 1 [ 140 | 5700 16.68 21.53 23.22 29.22 23.98
11a |6Mbps| 1 | 144 | 5720 16.73 22.43 23.24 29.24 23.98
HT20 |MCSO| 1 [ 100 | 5500 17.88 22.93 23.52 29.52 23.98
HT20 |MCSO| 1| 116 | 5580 17.88 22.78 23.52 29.52 23.98
HT20 |[MCSO| 1 | 140 | 5700 17.88 22.73 23.52 29.52 23.98
HT20 | MCSO | 1 | 144 | 5720 17.88 22.93 23.52 29.52 23.98
HT40 |[MCSO| 1 | 102 | 5510 36.66 41.36 23.98 30.00 23.98
HT40 |[MCSO| 1| 110 | 5550 36.56 41.54 23.98 30.00 23.98
HT40 |[MCSO| 1 | 134 | 5670 36.56 41.36 23.98 30.00 23.98
HT40 | MCSO | 1 | 142 | 5710 36.56 41.36 23.98 30.00 23.98
VHT80(MCS 0| 1| 106 | 5530 75.64 83.44 23.98 30.00 23.98
VHT80[{MCS 0| 1| 122 | 5610 75.64 83.76 23.98 30.00 23.98
VHT80( MCS0O| 1| 138 | 5690 75.76 83.28 23.98 30.00 23.98
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TEST RESULTS DATA

Average Power Table

Report Number : FR101906E

U-NIl-2C

Dat F Duty CAVZragted C FdC Ct d DG PE e

ata req. onducte onducte ower P
Mod. | pore [NPY CH- | iy F:th‘)’r Power Power Limit (dBi) Limit Pass/Fal

(dBm) (dBm) (dBm)

11a_|[6Mbps[ 1| 100 | 5500 - 12.40 23.98 1.00 26.99 Pass
11a_|6Mbps| 1| 116 | 5580 - 12.58 23.98 1.00 26.99 Pass
1a_|6Mbps| 1| 140 | 5700 - 12.71 23.98 1.00 26.99 Pass
11a_|6Mbps| 1| 144 | 5720 - 12.83 23.98 1.00 26.99 Pass
HT20 [MCS 0] 1 | 100 | 5500 - 12.18 23.98 1.00 26.99 Pass
HT20 [MCS 0] 1 | 116 | 5580 - 12.46 23.98 1.00 26.99 Pass
HT20 [MCS 0] 1 | 140 | 5700 - 12.71 23.98 1.00 26.99 Pass
HT20 | MCSO | 1 | 144 | 5720 - 12.58 23.98 1.00 26.99 Pass
HT40 [MCS 0] 1 | 102 | 5510 0.16 12.41 23.98 1.00 26.99 Pass
HT40 [MCS 0] 1 | 110 | 5550 0.16 12.88 23.98 1.00 26.99 Pass
HT40 [MCS 0] 1 | 134 | 5670 0.16 13.18 23.98 1.00 26.99 Pass
HT40 | MCSO | 1 | 142 | 5710 0.16 13.06 23.98 1.00 26.99 Pass
VHT20[MCS 0[ 1 | 100 | 5500 - 12.09 23.98 1.00 26.99 Pass
VHT20[MCS 0| 1| 116 | 5580 - 12,69 23.98 1.00 26.99 Pass
VHT20[MCS 0[ 1 | 140 | 5700 - 12.68 23.98 1.00 26.99 Pass
VHT20[ MCSO0 [ 1 | 144 | 5720 - 12,63 23.98 1.00 26.99 Pass
VHT40[MCS 0[ 1 | 102 | 5510 0.16 12.74 23.98 1.00 26.99 Pass
VHT40[MCS 0[ 1| 110 | 5550 0.16 12.44 23.98 1.00 26.99 Pass
VHT40[MCS 0| 1 | 134 | 5670 0.16 12.97 23.98 1.00 26.99 Pass
VHT40| MCS0 [ 1 | _142_| 5710 0.16 13.01 23.98 1.00 26.99 Pass
VHT80[MCS 0| 1 | 106 | 5530 0.31 12.22 23.98 1.00 26.99 Pass
VHT80[MCS 0| 1| 122 | 5610 0.31 12.39 23.98 1.00 26.99 Pass
VHT80| MCSO | 1 | 138 | 5690 0.31 12.44 23.98 1.00 26.99 Pass
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TEST RESULTS DATA

Power Spectral Density

Report Number : FR101906E

U-NII-2C

Dat F Uiy Al\vlerage A\gesr?e DG

ata req. ower a
Mod. | 2% INTX CH. (Mqu) F(a:jth?r Domsity Lt (dB) Pass/Fail

(@Bm/MHz) | (dBm/MHz)

11a |6Mbps| 1| 100 | 5500 - 1.25 11.00 -1.00 Pass
11a |6Mbps| 1| 116 | 5580 - 1.25 11.00 ~1.00 Pass
11a |6Mbps| 1| 140 | 5700 - 152 11.00 -1.00 Pass
11a |6Mbps| 1| 144 | 5720 - 1.81 11.00 ~1.00 Pass
HT20 [MCS 0| 1| 100 | 5500 - 0.85 11.00 -1.00 Pass
HT20 |[MCS 0| 1| 116 | 5580 - 0.89 11.00 -1.00 Pass
HT20 [MCS 0| 1| 140 | 5700 - 1.24 11.00 -1.00 Pass
HT20 | MCSO | 1| 144 | 5720 - 1.28 11.00 -1.00 Pass
HT40 [MCS 0| 1| 102 | 5510 0.16 1.70 11.00 -1.00 Pass
HT40 |[MCS 0| 1| 110 | 5550 0.16 -1.89 11.00 ~1.00 Pass
HT40 [MCS 0| 1| 134 | 5670 0.16 1.22 11.00 -1.00 Pass
HT40 | MCSO| 1| 142 | 5710 0.16 1.20 11.00 -1.00 Pass
VHT80[MCS 0] 1 | 106 | 5530 0.31 470 11.00 -1.00 Pass
VHT80[MCS 0] 1 | 122 | 5610 0.31 -4.86 11.00 ~1.00 Pass
VHT80| MCSO0 | 1 | 138 | 5690 0.31 445 11.00 -1.00 Pass
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ssamonas. FCC RADIO TEST REPORT Report No. : FR101906E

Appendix B. AC Conducted Emission Test Results

. Temperature : °C
Test Engineer : : =
Relative Humidity : %
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
20 Level ({dBuV)
70.0
50.0 | FCC PART 15E
50.0 u H | FCC PART 15E(AVG)
40.0
| |
30004
1
20.0 lf
10.0
015 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : FCC PART 15E LISN-L-060105-CN0O2 LINE
(ver Limit Read LISN Cable
Freq Level Limit Line Level Factor Losz Remark
MHz ~ dBuv dB ~ dBuV  dBuV dB dB
1% 0,153 57.14 -8.68 65.82 46.60 0.07 10.47 QF
2 0.153 39.34 -16.48 55.82 28.80 0.07 10.47 Average
3 0.179 55.39 -9.16 64.55 44,90 0.08 10.41 QP
4 0.179 28.69 -25.86 54.55 18.20 0.08 10.41 Average
5 0.194 54.26 -9.58 63.84 43.80 0.09 10.37 QP
& 0.194 26.76 -27.08 53.84 16.30 0.09 10.37 Average
7 0.209 52.55 -10.68 6£3.23 42,10 0.09 10.38 QF
5 0.209 25.95 -27.28 53.23 15.50 0.09 10.36 Average
9 0.252 50.33 -11.36 61.69 38.90 0.10 10.33 QP
10 0.252 22.93 -28.76 51.69 12.50 0.10 10.33 Average
11 0.299 48.91 -11.37 60.28 38.49 0.11 10.31 QP
2 0.299 22.01 -28.27 50.28 11.58 0.11 10.31 Average
13 0.320 47.01 -12.70 59.71 36.60 0.11 10.30 QP
14 0.320 20.61 -28.10 49.71 10.20 0.11 10.30 Average
15 0.356 45.00 -13.83 58.83 34.61 0.11 10.28 QF
16 0.356 21.00 -27.83 48.83 10.61 0.11 10.28 Average
17 0.419 40.98 -16.48 57.46 30.60 0.12 10.2
18 0.419 17.88% -28.58 47.46 7.50 0.12 10.26 Average
19 0.466 40.57 -16.01 56.58 30.20 0.13 10.2
2 0.466 19.57 -27.01 46.58 9.20 0.13 10.24 Average
2 0.535 39.17 -16.83 56.00 28.79 0.14 10.2
22 0.535 19.17 -26.82 46.00 &.79 0.14 10.24 Average
Sporton International (Kunshan) Inc. Page Number : Bl of B2
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ssamonas. FCC RADIO TEST REPORT Report No. : FR101906E

. Temperature : °C
Test Engineer : : —
Relative Humidity : %
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
20 Level (dBuV)
70.0
50.0 | FCC PART 15E
50.0 FCC PART 15E(AVG)
| |
40.0
30.0
20.0
10.0
0 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : FCC PART 15E LISN-N-060105-CNO2 NEUTRAL

Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Losz Remark

MHz  dBuV dB  dBuV  dBuV dB dB

1 0.156 5B8.0Z -T7.67 60,69 47.40 0.15 10.47 QP

2 0.156 32.12 -23.57 bb. 69 Z1.50 0.15 10.47 Average
3 * 0.171 57.38 -7.52 64.90 46.79 0.16 10.43 QP

4 0.171 27.78 -27.1Z 54,90 17.19 0.16 10.43 Average
5 0.186 56.36 -7.8b 64,20 45. 80 0.16 10.39 QP

& 0.186 27.15 -27.05 54.20 16.60 0.16 10.39 Average
7 0.2056 53.43 -9.97 63.40 42.90 0.17 10.36 QP

8 0.205 27.13 -26.27 B3.40 16.60 0.17 10.36 Average
9 0.252 5Z.11 -9.58 61.69 41.60 0.18 10.33 QP

10 0.252 24.01 -27.68 b51.69 13.50 0.18 10.33 Average
11 0.289 51.10 -9.44 &0.54 40.60 0.19 10.31 QP

Z 0.289 22.10 -28.44 50.54 11.60 0.19 10.31 Average
13 0.317 47.10 -1Z, 70 59.80 36.60 0.20 10.30 QP
14 0.317 21.00 -2B.80 49.80 10.50 0.20 10.30 Average
15 0.334 46,09 -13.26 59.30 30.60 0.Z0 10.29 QP
16 0.334 19.69 -29.66 49.36 9.2 0.20 10.29 Average
17 0.389 4Z.68 -15.40 BE.0OB 3Z.2 0.21 10.27
18 0.389 19.78 -28,30 48,08 9.30 0.Z1 10.27 Average
19 0.428 44,08 -13.21 B7.29% 33.60 0.22 10.2
20 0.428 19.68 -27.61 47.2 9.2 0.22 10.26 Average
2 0.489 42,27 -13.9Z 56,19 31.80 0.2Z3 10.2
22 0.489 19.67 -26.52 46.19% 9.2 0.23 10.24 Average
23 0.546 39.27 -16.73 56.00 28,79 0.24 10.2
24 0.0546 20.77 -25.23 46.00 10.2 0.24 10.24 Average

Note:
1. Level(dBpV) = Read Level(dBpV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBuV) — Limit Line(dBuV)
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s=amranas. FCC RF Test Report Report No. : FR101906E

Appendix C. Radiated Spurious Emission

Temperature : 27~30°C
Test Engineer : Henzy Li
Relative Humidity : 41~45%
UNII 1 - 5150~5250MHz
WIFI 802.11a (Band Edge @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
5105.12 55.27 |-18.73 74 43.39 3498 | 11.54 | 34.64 | 112 12 P H
5148 44.35 -9.65 54 32.16 35.03 11.6 34.44 | 112 12 A H
* 5176 97.74 - - 85.38 35.06 | 11.63 | 34.33 | 112 12 P H
802.11a
5176 90.6 - - 78.24 35.06 | 11.63 | 34.33 | 112 12 A H
CH 36
5148.48 5498 [-19.02 74 42.79 35.03 11.6 34.44 | 103 67 P \%
5180MHz
5111.68 44.19 -9.81 54 32.27 35 11.56 | 34.64 | 103 67 Al YV
* 5182 93.92 - - 81.56 35.06 | 11.63 | 34.33 | 103 67 P \%
5182 87.24 - - 74.88 35.06 | 11.63 | 34.33 | 103 67 Al YV

1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
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saronas. FCC RF Test Report

Report No. : FR101906E

UNII 1 5150~5250MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.

1 (MHz) |[(dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
802.11a 10358.36 & 46.62 |-21.68] 683 | 52.05 | 38.32 | 16.93 | 60.68 300 O | P | H
CH 36

5180MHz 10358.36 4453 |-23.77 68.3 4996 | 38.32 | 16.93 | 60.68 | 300 0 P |V
802.11a 10438.44 4513 |-23.17 68.3 50.41 | 38.35 | 17.03 | 60.66 | 300 0 P | H
CH 44
5220MHz 10438.44 4449 |-23.81 68.3 49.77 | 38.35 | 17.03 | 60.66 | 300 0 P |V
802.11a
10478.47 4585 |-22.45| 68.3 51.05 | 38.36 | 17.09 | 60.65 | 300 0 P | H
CH 48
5240MHz 10478.47 44.37 |-23.93 68.3 49.57 | 38.36 | 17.09 | 60.65 | 300 0 P |V
1. No other spurious found.
Remark , o
2. All results are PASS against Peak and Average limit line.
UNII 1 5150~5250MHz
WIFI 802.11n HT20 (Band Edge @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |[(dBpV/m)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) (P/A)|(HIV)
5144.8 58.19 |-15.81 74 46 35.03 11.6 | 34.44 | 247 12 P | H
5149.92 44.48 -9.52 54 32.29 | 35.03 11.6 | 34.44 | 247 12 A | H
802.11n * 5176 98.41 - - 86.05 | 35.06 | 11.63 | 34.33 | 247 12 P | H
HT20 5176 90.78 - - 78.42 | 35.06 | 11.63 | 34.33 | 247 12 A | H
CH 36 5146.88 54.12 |-19.88 74 4193 | 35.03 116 | 3444 | 243 | 267 | P | V
5180MHz 5103.04 44.14 -9.86 54 3226 | 3498 | 1154 | 3464 | 243 | 267 | A | V
* 5182 94.38 - - 82.02 | 35.06 | 11.63 | 34.33 | 243 | 267 | P | V
5182 87.16 - - 74.8 35.06 | 11.63 | 3433 | 243 | 267 | A | V
1. No other spurious found.
Remark _ o
2. All results are PASS against Peak and Average limit line.
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saronas. FCC RF Test Report

Report No. : FR101906E

UNII 1 5150~5250MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)

802.11n

10358.36 45.3 -23 68.3 50.73 38.32 | 16.93 | 60.68 | 300 0 P H
HT20
CH 36

10358.36 4439 |-23.91 68.3 49.82 38.32 | 16.93 | 60.68 | 300 0 P Vv
5180MHz
802.11n

10438.44 46.69 |-21.61 68.3 51.97 38.35 | 17.03 | 60.66 | 300 0 P H
HT20
CH 44

10438.44 44,68 |-23.62 68.3 49.96 38.35 | 17.03 | 60.66 | 300 0 P \%
5220MHz
802.11n

10478.47 44.82 |-23.48 68.3 50.02 38.36 | 17.09 | 60.65 | 300 0 P H
HT20
CH 48

10478.47 4519 |-23.11 68.3 50.39 38.36 | 17.09 | 60.65 | 300 0 P Vv
5240MHz

1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
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saronas. FCC RF Test Report

Report No. : FR101906E

UNII 1 5150~5250MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A) (HIV)
5145.92 55.73 |-18.27 74 43.54 | 35.03 11.6 | 3444 | 100 | 61 P | H
5149.76 46.51 | -7.49 54 34.32 | 35.03 11.6 | 3444 | 100 | 61 A | H
* 5194 95.24 - - 82.74 | 35.08 | 11.65 | 34.23 | 100 | 61 P | H
5194 87.44 - - 7494 | 35.08 | 11.65 | 34.23 | 100 | 61 A | H
802.11n 5358.6 55.24 |-18.76 74 41.85 | 35.22 11.8 | 33.63 | 100 | 61 P | H
HT40 5397.3 45.18 | -8.82 54 3158 | 35.27 | 11.86 | 33.53 | 100 | 61 A | H
CH 38 5148 5485 |-19.15 74 42.66 | 35.03 116 | 3444 | 199 | 63 P |V
5190MHz 5145.92 4529 | -8.71 54 33.1 35.03 11.6 | 3444 | 199 | 63 AV
* 5194 92.33 - - 79.83 | 35.08 | 11.65 | 34.23 | 199 | 63 PV
5194 84.6 - - 72.1 35.08 | 11.65 | 34.23 | 199 | 63 AV
5377.5 55.38 |-18.62 74 4181 | 3526 | 11.84 | 33.53 | 199 | 63 P |V
5385.06 45.06 | -8.94 54 3149 | 3526 | 11.84 | 33.53 | 199 | 63 AV
1. No other spurious found.
Remark _ I
2. All results are PASS against Peak and Average limit line.
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saronas. FCC RF Test Report

Report No. : FR101906E

UNII 1 5150~5250MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
802.11n
10378.38 44.22 |-24.08 68.3 49.59 38.33 | 16.97 | 60.67 | 100 | 360 P H
HT40
CH 38
10378.38 4535 [-22.95 68.3 50.72 38.33 | 16.97 | 60.67 | 100 | 360 P Vv
5190MHz
802.11n
10458.46 44.66 |[-23.64 68.3 49.92 38.35 | 17.05 | 60.66 | 100 | 360 P H
HT40
CH 46
10458.46 44,66 |[-23.64 68.3 49.92 38.35 | 17.05 | 60.66 | 100 | 360 P \%
5230MHz
1. No other spurious found.
Remark _ S
2. All results are PASS against Peak and Average limit line.
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saronas. FCC RF Test Report

Report No. : FR101906E

UNII 1 5150~5250MHz
WIFI 802.11ac VHTS0 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) [(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
5145.92 56.43 |-17.57 74 4424 | 35.03 11.6 | 34.44 | 101 65 P | H
5149.76 47.65 -6.35 54 35.46 | 35.03 11.6 | 34.44 | 101 65 A|H
* 5218 92.5 - - 79.97 | 35.09 | 11.67 | 34.23 | 101 65 P | H
5218 84.76 - - 7223 | 35.09 | 11.67 | 34.23 | 101 65 A | H
802.11ac 5396.76 54.36 |-19.64 74 40.76 | 35.27 | 11.86 | 33.53 | 101 65 P | H
VHT80 5391.36 45.17 -8.83 54 31.6 35.26 | 11.84 | 33.53 | 101 65 A | H
CH 42 5118.24 55.66 |-18.34 74 43.64 35 11.56 | 3454 | 309 | 281 | P | V
5210MHz 5148.32 46.62 -7.38 54 34.43 | 35.03 116 | 3444 | 309 | 281 | A | V
* 5218 92.72 - - 80.19 35.09 | 11.67 | 3423 | 309 | 281 | P | V
5218 84.98 - - 7245 | 3509 | 11.67 | 3423 | 309 | 281 | A | V
5372.64 5471 |-19.29 74 4128 | 3524 | 11.82 | 3363 | 309 | 281 | P | V
5398.56 45.41 -8.59 54 31.81 35.27 | 11.86 | 3353 | 309 | 281 | A | V
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
UNII 1 5150~5250MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) [(dBupV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
802.11ac
10418.42 45.04 |-23.26 68.3 50.36 | 38.34 | 17.01 | 60.67 | 300 0 P | H
VHT80
CH 42
10418.42 44.7 -23.6 68.3 50.02 | 38.34 | 17.01 | 60.67 | 300 0 P |V
5210MHz
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
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saronas. FCC RF Test Report

Report No. : FR101906E

UNII 2A - 5250~5350MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
5357.7 61.82 |-12.18 74 48.43 | 35.22 118 | 3363 | 169 | 305 | P | H
5375.1 4555 | -8.45 54 3202 | 3524 | 1182 | 3353 | 169 | 305 | A | H
* 5320 101.33 - - 88.2 35.19 | 11.77 | 3383 | 169 | 305 | P | H
802.11a
5320 93.86 - - 80.73 | 3519 | 11.77 | 3383 | 169 | 305 | A | H
CH 64
5389.8 54.89 |-19.11 74 41.32 | 35.26 | 11.84 | 33.53 | 100 71 P |V
5320MHz
5398.8 4455 | -9.45 54 30.95 | 35.27 | 11.86 | 33.53 | 100 71 A |V
* 5320 94.9 - - 81.77 | 35.19 | 11.77 | 33.83 | 100 71 P |V
5320 87.06 - - 73.93 | 35.19 | 11.77 | 33.83 | 100 71 A |V
1. No other spurious found.
Remark , o
2. All results are PASS against Peak and Average limit line.
UNII 2A 5250~5350MHz
WIFI 802.11a (Harmonic @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.

1 (MHz) |[(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
802.11a 1051852 | 4519 |-23.11| 683 | 50.35 | 38.37 | 17.12 | 6065 | 300 | O | P | H
CH 52
5260MHz 10518.52 4519 |[-23.11 68.3 50.35 | 38.37 | 17.12 | 60.65 | 300 0 P |V
802.11a 10600.01 | 4571 |-2829| 74 50.77 | 38.4 | 17.17 | 60.63 | 300 | O | P | H
CH 60
5300MHz 10600.01 44.36 |-29.64 74 49.42 38.4 17.17 | 60.63 | 300 0 P |V
802.11a 10638.63 | 4459 |-29.41| 74 496 | 3841 | 172 | 6062 | 300 | O | P | H
CH 64
5320MHz 10638.63 4549 |-28.51 74 50.5 38.41 17.2 | 60.62 | 300 0 P |V

1. No other spurious found.
Remark . o
2. All results are PASS against Peak and Average limit line.
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TEL : +86-512-57900158
FAX : +86-512-57900958




saronas. FCC RF Test Report

Report No. : FR101906E

UNII 2A 5250~5350MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A) (HIV)
5352.7 59.48 |-14.52 74 46.09 | 35.22 11.8 | 3363 | 168 | 305 | P | H
5351.2 4553 | -8.47 54 32.14 | 35.22 118 | 3363 | 168 | 305 | A | H
802.11n * 5320 100.75 - - 87.62 | 3519 | 11.77 | 33.83 | 168 | 305 | P | H
HT20 5320 93.4 - - 80.27 | 35.19 | 11.77 | 33.83 | 168 | 305 | A | H
CH 64 5350.3 57.36 |-16.64 74 43.97 | 35.22 11.8 | 3363 | 300 | 261 | P | V
5320MHz 5375.9 4474 | -9.26 54 3121 | 3524 | 11.82 | 3353 | 300 | 261 | A | V
* 5320 97.62 - - 84.49 | 3519 | 11.77 | 33.83 | 300 | 261 | P | V
5320 90.43 - - 77.3 35.19 | 11.77 | 33.83 | 300 | 261 | A | V
1. No other spurious found.
Remark _ I
2. All results are PASS against Peak and Average limit line.
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saronas. FCC RF Test Report

Report No. : FR101906E

UNII 2A 5250~5350MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)

802.11n

10518.52 45.08 |-23.22 68.3 50.24 38.37 | 17.12 | 60.65 | 300 0 P H
HT20
CH 52

10518.52 45.04 |-23.26 68.3 50.2 38.37 | 17.12 | 60.65 | 300 0 P Vv
5260MHz
802.11n

10600.01 45.02 |-28.98 74 50.08 38.4 17.17 | 60.63 | 300 0 P H
HT20
CH 60

10600.01 45.1 -28.9 74 50.16 38.4 17.17 | 60.63 | 300 0 P \%
5300MHz
802.11n

10638.63 4524 |-28.76 74 50.25 3841 17.2 | 60.62 | 300 0 P H
HT20
CH 64

10638.63 44.2 -29.8 74 49.21 38.41 17.2 | 60.62 | 300 0 P Vv
5320MHz

1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
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saronas. FCC RF Test Report

Report No. : FR101906E

UNII 2A 5250~5350MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A) (HIV)
5136.16 54.91 |-19.09 74 4286 | 3501 | 1158 | 3454 | 174 | 312 | P | H
5115.36 4493 | -9.07 54 3291 35 1156 | 3454 | 174 | 312 | A | H
* 5314 98.13 - - 85 35.19 | 11.77 | 3383 | 174 | 312 | P | H
5314 90.49 - - 7736 | 3519 | 11.77 | 3383 | 174 | 312 | A | H
802.11n 5364 57.06 |-16.94 74 43.63 | 3524 | 1182 | 3363 | 174 | 312 | P | H
HT40 5350.1 47.02 | -6.98 54 33.63 | 35.22 11.8 | 3363 | 174 | 312 | A | H
CH 62 5135.84 54.45 |-19.55 74 42.4 35.01 | 1158 | 3454 | 302 | 272 | P | V
5310MHz 5121.28 4489 | -9.11 54 32.87 35 1156 | 3454 | 302 | 272 | A | V
* 5314 97.05 - - 83.92 | 3519 | 11.77 | 33.83 | 302 | 272 | P | V
5314 89.13 - - 76 3519 | 11.77 | 3383 | 302 | 272 | A | V
5350.68 55.92 |-18.08 74 4253 | 35.22 11.8 | 3363 | 302 | 272 | P | V
5350.68 46.28 | -7.72 54 32.89 | 35.22 118 | 3363 | 302 | 272 | A | V
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
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saronas. FCC RF Test Report

Report No. : FR101906E

UNII 2A 5250~5350MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
802.11n
10538.54 4421 |-24.09 68.3 49.34 38.38 | 17.13 | 60.64 | 100 | 360 P H
HT40
CH 54
10538.54 43.19 |-25.11 68.3 48.32 38.38 | 17.13 | 60.64 | 100 | 360 P Vv
5270MHz
802.11n
10618.62 44.87 |-29.13 74 49.9 38.41 | 17.18 | 60.62 | 100 | 360 P H
HT40
CH 62
10618.62 44,61 |-29.39 74 49.64 3841 | 17.18 | 60.62 | 100 | 360 P \%
5310MHz
1. No other spurious found.
Remark _ S
2. All results are PASS against Peak and Average limit line.
Sporton International (Kunshan) Inc. Page Number : C11 of C30
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saronas. FCC RF Test Report

Report No. : FR101906E

UNII 2A 5250~5350MHz
WIFI 802.11ac VHTS0 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A) (HIV)
5130.56 54.22 |-19.78 74 42.17 | 3501 | 11.58 | 3454 | 127 | 16 P | H
5113.76 45.18 | -8.82 54 33.26 35 11.56 | 34.64 | 127 | 16 A | H
* 5296 93.1 - - 80.1 35.18 | 11.75 | 33.93 | 127 | 16 P | H
5296 84.81 - - 71.81 | 35.18 | 11.75 | 33.93 | 127 | 16 A | H
802.11ac 5373.8 56.93 |-17.07 74 435 35.24 | 11.82 | 33.63 | 127 | 16 P | H
VHT80 5350.1 48.3 -5.7 54 34.91 | 35.22 11.8 | 33.63 | 127 | 16 A | H
CH 58 5140.16 54.66 |-19.34 74 42,57 | 35.03 116 | 3454 | 317 | 273 | P | V
5290MHz 5103.04 4529 | -8.71 54 3341 | 3498 | 11.54 | 3464 | 317 | 273 | A | V
* 5278 92.62 - - 79.66 | 35.16 | 11.73 | 3393 | 317 | 273 | P | V
5278 84.53 - - 7157 | 3516 | 11.73 | 3393 | 317 | 273 | A | V
5361 57.1 -16.9 74 43.67 | 3524 | 1182 | 3363 | 317 | 273 | P | V
5350.8 48.21 | -5.79 54 3482 | 35.22 118 | 3363 | 317 | 273 | A | V
1. No other spurious found.
Remark _ I
2. All results are PASS against Peak and Average limit line.
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s=amranas. FCC RF Test Report Report No. : FR101906E

UNII 2A 5250~5350MHz

WIFI 802.11ac VHT80 (Harmonic @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |[(dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
802.11ac
10578.58 4438 |-23.92| 68.3 4947 | 38.39 | 17.15 | 60.63 | 300 0 P | H
VHT80
CH 58
10578.58 4461 |-23.69| 68.3 49.7 38.39 | 17.15 | 60.63 | 300 0 P |V
5290MHz
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.

Sporton International (Kunshan) Inc. Page Number
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saronas. FCC RF Test Report

Report No. : FR101906E

UNII 2C - 5470~5725MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)

5454.64 57.32 |-16.68 74 43.32 35.32 11.91 | 33.23 | 170 | 305 P H
5469.04 56.67 |-11.63 68.3 42.63 35.34 | 11.93 | 33.23 | 170 | 305 P H
5458 46.36 -7.64 54 32.36 35.32 11.91 | 33.23 | 170 | 305 A H
* 5500 100.95 - - 86.74 35.37 11.96 | 33.12 | 170 | 305 P H

802.11a
5500 93.48 - - 79.27 35.37 11.96 | 33.12 | 170 | 305 A H

CH 100
5437.52 55.74 |-18.26 74 41.87 35.31 11.89 | 33.33 | 257 | 286 P Vv

5500MHz
5460.56 56.14 |-12.16 68.3 42.14 35.32 11.91 | 33.23 | 257 | 286 P \%
5456.72 45.74 -8.26 54 31.74 35.32 11.91 | 33.23 | 257 | 286 AV
* 5500 98.83 - - 84.62 35.37 11.96 | 33.12 | 257 | 286 P \%
5500 91.37 - - 77.16 35.37 11.96 | 33.12 | 257 | 286 AV
5725.88 63.92 -4.38 68.3 48.98 35.65 | 12.15 | 32.86 | 179 | 300 P H
* 5698 103.2 - - 88.24 3559 | 12.12 | 32.75 | 179 | 300 P H

802.11a
5698 95.33 - - 80.37 35,59 | 12.12 | 32.75 | 179 | 300 A H

CH 140
5735.4 61.27 -7.03 68.3 46.29 35.68 | 12.16 | 32.86 | 254 | 280 P \%

5700MHz
* 5704 100.85 - - 85.85 35.62 | 12.13 | 32.75 | 254 | 280 P Vv
5704 93.46 - - 78.46 35.62 | 12.13 | 32.75 | 254 | 280 Al YV

1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
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saronas. FCC RF Test Report

Report No. : FR101906E

UNII 2C - 5470~5725MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.

1 (MHz) |[(dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
802.11a 10999 4523 |-28.77| 74 49.82 | 3853 | 17.42 | 6054 | 300 | O | P | H
CH 100

5500MHz 10999 44.47 |-29.53 74 49.06 | 38.53 | 17.42 | 60.54 | 300 0 P |V
802.11a 11159.16 4495 |-29.05 74 49.37 38.59 | 1749 | 60.5 | 300 0 P | H
CH 116
5580MHz 11159.16 4453 |-29.47 74 4895 | 3859 | 17.49 | 60.5 | 300 0 P |V
802.11a
11399.39 4459 |-29.41 74 48.78 | 38.67 | 17.59 | 60.45 | 300 0 P | H
CH 140
5700MHz 11399.39 45,18 |-28.82 74 49.37 | 38.67 | 17.59 | 60.45 | 300 0 P |V
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
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saronas. FCC RF Test Report

Report No. : FR101906E

UNII 2C - 5470~5725MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A) (HIV)
5455.76 56.28 |-17.72 74 4228 | 3532 | 1191 | 3323 | 169 | 305 | P | H
5465.68 57.48 |-10.82| 68.3 4344 | 3534 | 1193 | 3323 | 169 | 305 | P | H
5457.84 46.3 -7.7 54 323 3532 | 1191 | 3323 | 169 H 305 | A | H
802.11n * 5500 101.22 - - 87.01 | 3537 | 1196 | 33.12 | 169 | 305 | P | H
HT20 5500 92.67 - - 78.46 | 3537 | 11.96 | 33.12 | 169 | 305 | A | H
CH 100 5460 55.74 |-18.26 74 41.74 3532 | 11.91 | 33.23 | 284 | 261 P \%
5500MHz 5469.68 55.99 |-12.31| 68.3 4195 | 3534 | 1193 | 3323 | 284 | 261 | P | V
5457.52 45.87 -8.13 54 31.87 3532 | 1191 | 3323 | 284 | 261 | A | V
* 5500 97.73 - - 8352 | 3537 | 11.96 | 33.12 | 284 | 261 | P | V
5500 90.31 - - 76.1 35.37 | 1196 | 3312 | 284 | 261 | A | V
5727.8 64.24 | -4.06 68.3 49.3 35.65 | 12.15 | 32.86 | 178 | 301 | P | H
802.11n * 5698 102.06 - - 87.1 3559 | 1212 | 3275 | 178 | 301 | P | H
HT20 5698 95.14 - - 80.18 3559 | 12.12 | 32.75 | 178 | 301 | A H
CH 140 5725.64 62.28 | -6.02 68.3 4734 | 35.65 | 12.15 | 3286 | 277 | 276 | P | V
5700MHz | = 5698 100.56 - - 85.6 3559 | 1212 | 32.75 | 277 | 276 | P | V
5698 92.5 - - 77.54 3559 | 12.12 | 3275 | 277 | 276 | A | V
1. No other spurious found.
Remark _ o
2. All results are PASS against Peak and Average limit line.
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saronas. FCC RF Test Report

Report No. : FR101906E

UNII 2C - 5470~5725MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
802.11n

10999 4475 |-29.25 74 49.34 3853 | 17.42 | 60.54 | 100 | 360 P H
HT20
CH 100

10999 44.36 |-29.64 74 48.95 3853 | 17.42 | 60.54 | 100 | 360 P Vv
5500MHz
802.11n

11159.16 44.33 |-29.67 74 48.75 38.59 | 17.49 | 605 100 | 360 P H
HT20
CH 116

11159.16 4474 |-29.26 74 49.16 3859 | 17.49 | 60.5 100 | 360 P \%
5580MHz
802.11n

11399.39 44,29 |-29.71 74 48.48 38.67 | 17.59 | 60.45 | 100 | 360 P H
HT20
CH 140

11399.39 44.02 |-29.98 74 48.21 38.67 | 17.59 | 60.45 | 100 | 360 P Vv
5700MHz

1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
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saronas. FCC RF Test Report

Report No. : FR101906E

UNII 2C - 5470~5725MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A) (H/V)
5454.32 58.99 |-15.01 74 4499 | 3532 | 1191 4 3323 | 168 | 309 | P | H
5468.56 57.43 |-10.87| 68.3 4339 | 3534 | 1193 | 3323 | 168 | 309 | P | H
5459.6 4749 | -6.51 54 3349 | 3532 | 1191 | 3323 | 168 | 309 | A | H
* 5506 98.51 - - 84.2 35.37 | 11.96 | 33.02 | 168 | 309 | P | H
802.11n 5506 90.86 - - 76.55 | 3537 | 11.96 | 33.02 | 168 | 309 | A | H
HT40 5763.72 56 -12.3 68.3 41.07 | 35.72 | 12.18 | 3297 | 168 | 309 | P | H
CH 102 5434.64 56.49 |-17.51 74 42,62 | 3531 | 1189 | 3333 | 185 | 249 | P | V
5510MHz 5469.52 57.52 |-10.78| 68.3 4348 | 3534 | 1193 | 3323 | 185 | 249 | P | V
5458 47.16 | -6.84 54 33.16 | 3532 | 1191 | 3323 | 185 | 249 | A | V
* 5512 97.92 - - 83.61 | 3537 | 1196 | 33.02 | 185 | 249 | P | V
5512 89.53 - - 7522 | 3537 | 1196 | 33.02 | 185 | 249 | A | V
5754.12 56.47 |-11.83| 68.3 4154 | 3572 | 1218 | 3297 | 185 | 249 | P | V
5446.16 55.32 |-18.68 74 4142 | 3532 | 1191 | 3333 | 246 | 303 | P | H
5466.16 55.28 |-13.02| 68.3 4124 | 3534 | 1193 | 33.23 | 246 | 303 | P | H
5458.96 46 -8 54 32 3532 | 1191 | 3323 | 246 | 303 | A | H
* 5674 100.31 - - 85.28 | 35.56 121 | 32.63 | 246 | 303 | P | H
802.11n 5674 91.63 - - 76.6 35.56 12.1 | 3263 | 246 | 303 | A | H
HT40 5734.92 58.69 | -9.61 68.3 43.71 | 3568 | 12.16 | 32.86 | 246 | 303 | P | H
CH 134 5441.52 55.25 |-18.75 74 4138 | 3531 | 11.89 | 3333 | 278 | 270 | P | V
5670MHz 5461.36 55.24 |-13.06| 68.3 4124 | 3532 | 1191 | 3323 | 278 | 270 | P | V
5453.2 45.92 | -8.08 54 3192 | 3532 | 1191 | 3323 | 278 | 270 | A | V
* 5674 100.54 - - 85.51 | 35.56 12.1 | 3263 | 278 | 270 | P | V
5674 92.28 - - 77.25 | 35.56 121 | 32.63 | 278 | 270 | A | V
5731 58.78 | -9.52 68.3 43.84 | 35.65 | 12.15 | 3286 | 278 | 270 | P | V
1. No other spurious found.
Remark _ o
2. All results are PASS against Peak and Average limit line.
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saronas. FCC RF Test Report

Report No. : FR101906E

UNII 2C - 5470~5725MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
802.11n

11019.02 44.32 |-29.68 74 48.89 3854 | 17.43 | 60.54 | 100 | 360 P H
HT40
CH 102

11019.02 44.07 |-29.93 74 48.64 3854 | 17.43 | 60.54 | 100 | 360 P Vv
5510MHz
802.11n

11099.1 45.67 |-28.33 74 50.16 38.57 | 17.46 | 60.52 | 300 0 P H
HT40
CH 110

11099.1 45.69 |-28.31 74 50.18 3857 | 17.46 | 60.52 | 300 0 P \%
5550MHz
802.11n

11339.33 4475 |-29.25 74 49.02 38.64 | 17.56 | 60.47 | 300 0 P H
HT40
CH 134

11339.33 4579 |-28.21 74 50.06 38.64 | 17.56 | 60.47 | 300 0 P Vv
5670MHz

1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
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saronas. FCC RF Test Report

Report No. : FR101906E

UNII 2C - 5470~5725MHz
WIFI 802.11ac VHTS0 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A) (HIV)
5456.72 60.77 |-13.23 74 46.77 | 3532 | 1191 | 3323 | 160 | 306 | P | H
5463.44 61.08 | -7.22 68.3 47.04 | 3534 | 1193 | 3323 | 160 | 306 | P | H
5458.64 50.22 | -3.78 54 36.22 | 3532 | 1191 | 33.23 | 160 | 306 | A | H
* 5536 95.96 - - 81.49 35.4 1199 | 3292 | 160 | 306 | P | H
802.11ac 5536 88.49 - - 74.02 354 1199 | 3292 | 160 | 306 | A | H
VHT80 5726.44 56.14 |-12.16| 68.3 41.2 3565 | 12.15 | 3286 | 160 A 306 | P | H
CH 106 5458.8 58.48 |-15.52 74 4448 | 3532 | 1191 | 3323 | 306 | 284 | P | V
5530MHz 5468.72 60.1 -8.2 68.3 46.06 | 35.34 | 1193 | 3323 | 306 | 284 | P | V
5459.44 48.49 | -5.51 54 3449 | 3532 | 1191 | 3323 | 306 | 284 | A | V
* 5524 94.18 - - 79.84 | 3539 | 11.97 | 33.02 | 306 | 284 | P | V
5524 86.3 - - 7196 | 3539 | 1197 | 33.02 | 306 | 284 | A | V
5750.68 56.22 |-12.08| 68.3 4135 | 35.68 | 12.16 | 3297 | 306 | 284 | P | V
5444.72 56.68 |-17.32 74 4281 | 3531 | 1189 | 3333 | 166 | 310 | P | H
5469.68 54.46 |-13.84| 68.3 40.42 | 3534 | 1193 | 33.23 | 166 | 310 | P | H
5439.28 46.42 | -7.58 54 3255 | 3531 | 11.89 | 3333 | 166 | 310 | A | H
* 5590 94.83 - - 80.07 | 35.45 | 12.03 | 32.72 | 166 | 310 | P | H
802.11ac 5590 87.39 - - 72.63 | 3545 | 12.03 | 32.72 | 166 | 310 | A | H
VHT80 5729.24 56.27 |-12.03| 68.3 4133 | 3565 | 1215 | 3286 | 166 | 310 | P | H
CH 122 5388.56 54.86 |-19.14 74 41.29 | 3526 | 11.84 | 3353 | 317 | 266 | P | V
5610MHz 5460.72 55.05 |-13.25| 68.3 4105 | 3532 | 1191 | 3323 | 317 | 266 | P | V
5455.12 46.38 | -7.62 54 3238 | 3532 | 11.91 | 3323 | 317 | 266 | A | V
* 5614 93.35 - - 78.45 | 35.47 | 12.05 | 32.62 | 317 | 266 | P | V
5614 85.41 - - 70.51 3547 | 1205 | 3262 | 317 | 266 | A | V
5735.08 56.5 -11.8 68.3 4152 | 35.68 | 12.16 | 32.86 | 317 | 266 | P | V
1. No other spurious found.
Remark _ o
2. All results are PASS against Peak and Average limit line.
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UNII 2C 5470~5725MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
802.11ac
11059.05 45.09 |-28.91 74 49.62 38.55 | 17.45 | 60.53 | 300 0 P H
VHT80
CH 106
11059.05 4473 |-29.27 74 49.26 | 3855 | 17.45 | 60.53 | 300 0 P |V
5530MHz
802.11ac
11219.21 4524 |-28.76 74 49.62 38.6 17.51 | 60.49 | 300 0 P H
VHT80
CH 122
11219.21 45,12 |-28.88 74 49.5 38.6 17.51 | 60.49 | 300 0 P |V
5610MHz
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
UNII 2C - Straddle Channel
WIFI 802.11a (Band Edge @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
* 5722 103.54 - - 88.6 35.65 | 12.15 | 32.86 | 400 0 P H
802.11a
5722 96.24 - - 81.3 35.65 | 12.15 | 32.86 | 400 0 A | H
CH 144
* 5722 102.76 - - 87.82 35.65 | 12.15 | 32.86 | 100 0 P |V
5720MHz
5722 95.14 - - 80.2 35.65 | 12.15 | 32.86 | 100 0 Al YV
1. No other spurious found.
Remark _ o
2. All results are PASS against Peak and Average limit line.
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UNII 2C - Straddle Channel
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.

1 (MHz) |[(dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
802.11a 11439.44 | 46.01 |-27.99| 74 50.17 | 38.68 | 17.6 | 60.44 | 300 | O | P | H
CH 144
5720MHz 11439.44 4571 |-28.29 74 49.87 | 38.68 17.6 | 60.44 | 300 0 P |V

1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
UNII 2C - Straddle Channel
WIFI 802.11n HT20 (Band Edge @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

1 (MHz)  |[(dBpV/m)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) (P/A)|(HIV)
802.11n * 5722 102.87 - - 8793 | 35.65 | 12.15 | 32.86 | 400 0 P | H
HT20 5722 95.82 - - 80.88 | 35.65 | 12.15 | 32.86 | 400 0 A | H
CH 144 * 5722 101.81 - - 86.87 | 35.65 | 12.15 | 32.86 | 100 0 P |V

5720MHz 5722 94.49 - - 79.55 | 35.65 | 12.15 | 32.86 | 100 0 AV
1. No other spurious found.

Remark _ o
2. All results are PASS against Peak and Average limit line.
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UNII 2C - Straddle Channel
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
802.11n
11439.44 46.19 |-27.81 74 50.35 38.68 17.6 | 60.44 | 300 0 P H
HT20
CH 144
11439.44 4535 |-28.65 74 49.51 38.68 17.6 | 60.44 | 300 0 P |V
5720MHz
1. No other spurious found.
Remark _ S
2. All results are PASS against Peak and Average limit line.
UNII 2C - Straddle Channel
WIFI 802.11n HT40 (Harmonic @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
802.11n
11419.42 4558 |-28.42 74 55.8 38.67 | 17.59 | 66.48 | 300 0 P H
HT40
CH 142
11419.42 4421 |-29.79 74 54.43 38.67 | 17.59 | 66.48 | 300 0 P |V
5710MHz
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
Sporton International (Kunshan) Inc. Page Number : C23 of C30

TEL : +86-512-57900158
FAX : +86-512-57900958




saronas. FCC RF Test Report

Report No. : FR101906E

UNII 2C - Straddle Channel
WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
802.11 * 5704 96.88 - - 86.68 | 35.62 | 11.16 | 36.58 | 400 0 P | H
VHT80 5704 88.79 - - 78.59 35.62 | 11.16 | 36.58 | 400 0 A|H
CH 138 * 5686 96.36 - - 86.2 35.59 | 11.13 | 36.56 | 100 0 P |V

5690MHz 5686 89.58 - - 79.42 | 3559 | 11.13 | 36.56 | 100 0 Al YV
1. No other spurious found.
Remark , .
2. All results are PASS against Peak and Average limit line.
UNII 2C - Straddle Channel
WIFI 802.11ac VHT80 (Harmonic @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
802.11
11379.38 44.37 |-29.63 74 5461 | 38.66 | 17.58 | 66.48 | 300 0 P | H
VHT80
CH 138
11379.38 45.08 |-28.92 74 55.32 38.66 | 17.58 | 66.48 | 300 0 P |V
5690MHz
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
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Emission below 1GHz

5GHz WIFI 802.11ac80 (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A) (HIV)
39.7 24.15 |-15.85 40 36.11 19.9 0.94 32.8 - - P | H
109.54 28.37 |-15.13| 435 41.69 | 17.98 158 | 32.88 - - P | H
153.19 2441 |-19.09| 435 37.93 | 17.43 1.87 | 32.82 - - P | H
176.47 27.87 |-15.63| 435 4195 | 16.86 2.02 | 32.96 - - P | H
5GHz 229.82 26.63 |-19.37 46 39.27 | 18.15 2.31 33.1 - - P | H
802.11ac 532.46 26.91 |-19.09 46 30.65 | 25.41 | 3.52 | 32.67 - - P | H
VHT80 40.67 3295 | -7.05 40 45.43 | 19.38 | 0.96 | 32.82 - - P |V
LF 83.35 24.23 |-15.77 40 41.09 14.6 1.38 | 32.84 - - P |V
107.6 27.2 -16.3 43.5 40.5 18.01 157 | 32.88 - - PV
179.38 26.05 |-17.45| 435 40.21 | 16.79 2.03 | 32.98 - - PV
230.79 21.98 |-24.02 46 3455 | 18.21 2.32 33.1 - - P |V
582.9 28.7 -17.3 46 3191 | 25.64 | 3.68 | 32.53 - - PV
1. No other spurious found.
Remark e
2. All results are PASS against limit line.
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Co-location mode:

GSM1900 Link + WLAN 5GHz Link (802.11a ac VHT80 Ch.106) + BT Link (BLE 5.0 Ch.39)
(Band Edge @ 3m)

BLE Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
2483.5 56.13 |-17.87 74 51.67 30.86 786 | 3426 | 250 | 346 | P | H
2483.5 47.86 -6.14 54 43.4 30.86 786 | 3426 | 250 | 346 | A | H
* 2480 99.76 - - 95.3 30.86 786 | 3426 | 250 | 346 | P | H
BLE
* 2480 98.28 - - 93.82 30.86 786 | 3426 | 250 | 346 | A | H
CH 39
2483.5 55.87 |-18.13 74 51.41 | 30.86 786 | 3426 | 298 | 258 | P | V
2480MHz
2483.5 47.76 -6.24 54 43.3 30.86 786 | 3426 | 298 | 258 | A | V
* 2480 98.96 - - 94.5 30.86 786 | 3426 | 298 | 258 | P | V
* 2480 97.49 - - 93.03 30.86 786 | 3426 | 298 | 258 | A | V
1. No other spurious found.
Remark , .
2. All results are PASS against Peak and Average limit line.
GSM1900 Link + WLAN 5GHz Link (802.11a ac VHT80 Ch.106) + BT Link (BLE 5.0 Ch.39)
(Harmonic @ 3m)
BLE Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4962 42.74 |-31.26 74 56.54 | 34.82 | 11.39 | 60.01 | 300 0 P | H
5445 48.75 [-25.25 74 61.65 | 3531 | 11.89 | 60.1 | 300 0 P | H
BLE
7440 4426 |-29.74 74 54.33 36.62 | 13.85 | 60.54 | 300 0 P | H
CH 39
4962 42.28 |-31.72 74 56.08 | 34.82 | 11.39 | 60.01 | 300 0 P |V
2480MHz
5445 50.99 |[-23.01 74 63.89 35.31 | 11.89 | 60.1 | 300 0 P |V
7440 4473 |-29.27 74 54.8 36.62 | 13.85 | 60.54 | 300 0 P |V
1. No other spurious found.
Remark . .
2. All results are PASS against Peak and Average limit line.
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GSM1900 Link + WLAN 5GHz Link (802.11a ac VHT80 Ch.106) + BT Link (BLE 5.0 Ch.39)
(Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
5459.92 58.88 |-15.12 74 4488 | 35.32 | 11.91 | 33.23 | 100 | 294 P H
5464.08 60.35 -7.95 68.3 46.31 35.34 | 11.93 | 33.23 | 100 | 294 P H
5459.6 50.24 -3.76 54 36.24 | 3532 | 1191 | 3323 | 100 | 294 | A | H
* 5524 91.32 - - 76.98 | 35.39 | 11.97 | 33.02 | 100 | 294 P H
802.11ac 5524 82.8 - - 68.46 3539 | 1197 | 33.02 | 100 | 294 | A | H
VHT80 5759.32 56.84 |-11.46 68.3 41.91 35.72 | 12.18 | 32.97 | 100 | 294 P H
CH 106 5457.04 58.45 |-15.55 74 44.45 3532 | 11.91 | 33.23 | 295 | 262 P |V
5530MHz 5465.84 58.93 -9.37 68.3 44.89 35.34 | 11.93 | 33.23 | 295 | 262 P |V
5460 49.82 -4.18 54 35.82 3532 | 1191 | 3323 | 295 | 262 | A | V
* 5518 90.79 - - 76.45 35.39 | 11.97 | 33.02 | 295 | 262 P |V
5518 82.44 - - 68.1 3539 | 1197 | 33.02 | 295 | 262 | A | V
5744.36 56.88 |-11.42 68.3 42.01 35.68 | 12.16 | 32.97 | 295 | 262 P |V
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
GSM1900 Link + WLAN 5GHz Link (802.11a ac VHT80 Ch.106) + BT Link (BLE 5.0 Ch.39)
(Harmonic @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
802.11ac
11059.05 45,94 |-28.06 74 50.47 38.55 | 17.45 | 60.53 | 300 0 P H
VHT80
CH 106
11059.05 44.4 -29.6 74 48.93 38.55 | 17.45 | 60.53 | 300 0 P |V
5530MHz
1. No other spurious found.
Remark . o
2. All results are PASS against Peak and Average limit line.
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GSM1900 Link + WLAN 5GHz Link (802.11a ac VHT80 Ch.106) + BT Link (BLE 5.0 Ch.39)

Emission below 1GHz

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) [(dBpV/m)| (dB) |(dBpuV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)(HIV)
44.55 26.28 |-13.72 40 40.37 | 16.77 0.8 31.66 - - P | H
92.08 21.66 |-21.84| 435 36.19 | 15.86 151 31.9 - - P | H
169.68 27.61 |-15.89| 435 40.69 | 16.15 21 31.33 - - P | H
219.15 22.94 |-23.06 46 35.25 | 16.65 2.39 | 31.35 - - P | H
262.8 24.33 |-21.67 46 34.4 18.74 2.62 | 31.43 - - P | H
617.82 26.24 |-19.76 46 28.3 25.17 4.05 | 31.28 - - P | H
ol 44.55 28.95 |[-11.05 40 42.51 17.3 0.8 31.66 - - P |V
91.11 22.44 |-21.06| 435 36.62 | 16.21 15 31.89 - - P |V
120.21 18.71 |-24.79| 435 30.71 | 17.86 1.78 | 31.64 - - P |V
168.71 23.66 |-19.84| 435 35.85 | 17.05 2.09 | 31.33 - - P |V
456.8 26.02 |-19.98 46 30.1 23.72 3.47 | 31.27 - - P |V
648.86 26.95 |-19.05 46 28.23 | 25.89 4.15 | 31.32 - - P |V
1. No other spurious found.
Remark T
2. All results are PASS against limit line.
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any
unwanted emissions shall not exceed the level of the fundamental frequency.

Test result is over limit line.

P/A | Peak or Average

H/V | Horizontal or Vertical
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A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.

1 (MHz) |(dBpV/m)| (dB) |(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) | (cm)|(deg)|(P/A) (HV)
802.11b 2390 55.45 |-1855 | 74 5451 | 3222 | 458 | 3586 | 103 | 308 | P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H

1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)

2. Level(dBuV/m) = Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)

For Peak Limit @ 2390MHz:

1.

Level(dBpV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 54.51(dBpV) — 35.86 (dB)

=55.45 (dBuV/m)
2. Over Limit(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBpV/m)
=-18.55(dB)

For Average Limit @ 2390MHz:

1.

Level(dBpV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54 (dBuV/m)
2. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54(dBuV/m) — 54(dBuV/m)
= -10.46(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.
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Appendix D. Radiated Spurious Emission

Temperature : 27~30°C
Test Engineer : Henzy Li
Relative Humidity : 41~45%
Note symbol
-L | Low channel location
-R | High channel location
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UNII 1 - 5150~5250MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI UNII 1 5150~5250MHz Band Edge @ 3m

ANT 802.11a CH36 5180MHz
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1 s148.00 4435 -9.65 5400 3216 35.03 1.60 34.48 112 12 Aversge  HORIZON

WIFI UNII 1 5150~5250MHz Band Edge @ 3m

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
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=aanas.  FCC RF Test Report Report No. : FR101906E

) gBovim) e @Buvim)
1053 1053
936 s 93.6/ 1
a1 o1l
702| 56 BAND 1.3/ 702| l{ H - 56 BAND 1....3/
s / \"k g
VTSR = - — iy omed
463 ASBM
351 359
24 234
] 1
T T T T ) Iy 700, 005 ED T K
Frequency (Ha) frequency (MHi)
site oacss-xs site ook
Comition SCBMD 13 3 3117 00216652 VERTICAL Comaition D -3 3n 117 00210652 VERIICAL
Rov: 1000000k ToH: 000, 00Kz S A 6" 1000, 00Kz Vav: 3000, G00KHE SV e
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos B Over Limit Readantenna Cable Preamp A/Pos T/Pos
freq Level Limit Line Level Factor  Loss Factor Remark  pol/phas freq Level Limit Line Level Factor 3 Remark  pol/phas
e awm @@ B @ B B @ dE T was @B @ @ B ® @ dm
1 suean 5456 -15.02 74.00 4279 35.0) Lo a4 103 &7 Peak  VERTIOAL 1t o0 sa02 2 6030 ELS6 .06 163 M 103 67 P verTzca
S102.00 a7.20 oie UR G oe mie aam 10 67 average  VERTIGL
) aBuvim)
1053
a3
819
4
sus \\
15 \
354
24
1
i s Ee s T
Freauency (He)
site oackos-xs
Cimdition SC B 13 (416) In 3117 00219652 VERTICAL
RBW: 1000, o0kt VEV.0. 108z VT e
Over Linit Readantenno Cable preamp A/Pos T/pos
freq Level Linit Line Level Factor 4 Remark  pol/phaz
T W mam G EWE BN @R @ B = s
1 SHLES 4010 9.8 5000 227 .00 156 .68 103 6 Aversge  VERTIGAL

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
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=aanas.  FCC RF Test Report Report No. : FR101906E

UNII 1 5150~5250MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI UNII 1 5150~5250MHz Band Edge @ 3m

ANT 802.11n HT20 CH36 5180MHz

1 Horizontal Fundamental

A (@BuVim)

e
1053 1053
'
04 s
o1 \ o1
F ) —— A 56 BAND 1.3/ 70.2| [ E— 5G BAND 13|
= ‘ [l I
503 s01
PR ik MMA s ]
463 AMW
251 254
24 24
1] ]
o0 NI N R o0 7000, 3000 o0 o0 D 7o
Heauency (win Frequency o)
sie octoe-xs site onng-xs
Eondition SR —3 an a147 ouatesse woRzoma EEndiion 5n 3117 o0ptsese ORTIONTAL
REVP 1000 conkdt T 000 G000 S

5 BAID 1-——-3
FEW: 1000. 000Kz VBY: 3000. 000KEz SV1: Auto

Tz douv/m  d8 dBwv/n bW de/m @5 8 o deg 7n
1 518450 55.19 -15.81 75.00 45.00 35.03 11.60 4.4 247 12 Peak HoRTZONT 17 5176.00 95.41 30.11 66.30 56.05 35.06 11.63 3433 267 12 Peak HORIZONT
2 5176.00 90.78 - v 76.42 35.06 11.63 34.33 247 12 Average  HORIZONT

A (@BuVim)

100 5130, 5150.

57 5190, 210, 5230, 5250, 5250
Frequency (MHz)
site 03cHDSXS

o 5 BAND 1-——-3 (VG) 3a 3117 00218652 HORIZONTAL
RBY 1000, 000KHz VBV 0. 010KHz SVT: Auto

Avg. Left blank

Over Limit Resdintenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark  Pol/phas

Tz dou/m @8 dowv/ oW ds/a 45 @ o  deg

1 5149.92 44.48 -9.52 54.00 32.29 35.03 11.60 34.44 247 12 Average  HORIZONT

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
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=aanas.  FCC RF Test Report Report No. : FR101906E

WIFI UNII 1 5150~5250MHz Band Edge @ 3m

ANT 802.11n HT20 CH36 5180MHz

1 Vertical Fundamental

A (@Buvim) ovel (dBuVim)

354
234 24)
7] 7]
100 5130, 50 5170, 5190, 210, 5230, 5250, 5250 000 2000 3000, 4000, 5000, ‘5000. 7000
Frequency (MHz) Frequency (MHz)
site 03cHDSXS site o3cH0KS
Condition 5 BAND 1—-3 3n 3117 00218652 VERTICAL Condition BAND 1--—-3 3n 3117 00218052 VERTICAL
RBY 1000. 000Kz VBY: 3000. 000KHz SWT: huto FBW- 1000. 000Kz VB 3000. 000KTz SVT huto
Over Limit Resdintenna Cable Preamp A/Pos T/Pos Over Linit Readintenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark  Pol/phas Freq Level Limit Line Level Factor Loss Factor Remark  Pol/phos
Tz douv/m @8 dbwv/ oW ds/a @5 o deg — T e dw/e s dew/m W /e & 48 em deg
1 514688 54.12 -19.85 74.00 41.93 35.03 11.60 34.44 243 267 Pesk VERTICAL 1 515200 94.35 26.08 65.30 52.02 35.06 11.63 3433 263 267 Peak VeRTICAL
2 516200 87.16 - v 7480 35.06 11.63 34.33 243 267 Average  VERTICAL
A (@BuVim)
1053
935

354
234
1]
100 5130, 5150, 5170, 5190, 5210, 523, 5250, 5250
Frequency (MHz)
site 035K
Condition

Avg. . Left blank

Over Lisit ReadAntenna Coble Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark  Pol/Phas

3 (415) 3n 3117 00218652 VERTICAL

T wEdew/m e dew/m dew /e & &5 on  deg

1 5103.04 4414 -9.86 54.00 32.26 34.95 1158 34.64 243 267 Average  VERTICAL

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
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=aanas.  FCC RF Test Report Report No.

: FR101906E

UNII 1 5150~5250MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI UNII 1 5150~5250MHz Band Edge @ 3m

ANT 802.11n HT40 CH38 5190MHz - L

1 Horizontal Fundamental

A (@BuVim) evel (@BuVim)

9 S a3 i

19 819
702) 568AND 13| 702

- S oM ot
468 ‘“MWMMMWW
354 354
204 24
7] 7]
o0 s s s s w0 s 52505250 00 2000, 3000, 000, 5000, 000 7000
Frequency (WHe) Frequency (Miz)
site pxamers site s
Condition ~3 30 3117 00218052 HORTIONTAL

Condition <3 3117 ooziaes mATIONTAL
o 1500, oot T 3300, 00K ST e

R 100o. oot Wi 3300. bote S At

Pol/Phas

Pol/Phas.

1 5145.92 55.73 18.27 73.00 43.54 35.03 1160 3.4 100 61 Peak HoRTZONT 10 sie st aese G ;s s e a3 L ol ek HORIZONT

2 519800 87.88 —m v 454 35.06 1165 34.23 100 61 Average  HORIZONT

A (@BuVim)

e i

100 5130, 5150. 5170, 5190, 5210, 5230, 5250, 52
Frequency (MHz)
site g

o
Condition 3 () 5n ST aices? HORIIONTAL
Hout 1000, o0kt WEw. 1 ook SHT. s

Avg. Left blank

Over Limit Resdintenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level F: Loss Factor Remark  Pol/phas

iz Bou/m @5 dwe  dsw  do/a @5 @ cm

1 5149.76 46.51 7.4 54.00 34.32 35.03 1160 4.4 100 HoRTZONT

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
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SPORTON LAB.

FCC RF Test Report

Report No. : FR101906E

WIFI

UNII 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT40 CH38 5190MHz - R

Horizontal

Fundamental

A (@BuVim)

Pt

56.BAND13|

Peak

1 3.0 55.24 -18.76 74.00 41.85 35.22 1180 3.6 100

S270. 5290, 530 590, 50 830,

requency (Miz)
03cHDS-XS
5 BAND 1——-3 9n 3117 00218652 HORTZONTAL
KBV 1000. 000Kz VBV 3000. 000Kz SVI: Auto

B i

61 peak

Pol/Phas

HoRTZONT

Left blank

1 (@BuVim)

56,AND 1—3 (AVG)

220 5250,

Avg.

1

5397.30 45.18 -8.82 54.00 3158 35.27 1186 3353 100

S270. 5290 5o s, 50, 530,
Frequency (Miz)
035X

5C BAND I——3 (AVS) 3n 3117 00218652 HORIZONTAL
REV: 1000, 000Kz VEV. 1. 100KEz SVI: Auta

61 Aversg

HoRTZONT

Left blank

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
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=aanas.  FCC RF Test Report Report No. : FR101906E

WIFI UNII 1 5150~5250MHz Band Edge @ 3m

ANT 802.11n HT40 CH38 5190MHz - L

1 Vertical Fundamental

A (@BuVim)

Pt
819
702 568AND 13

evel @BuVim)

P
354
24 24
] ]
o0 E o s mi mw s 000 7000, S0t oo o0 oo Tooo
Hreuency Wiz recusncy ie)
siee oz siee wseme-xs
Endieion S s an 3117 onzrasse weRrIcn Erdicion i -3 3n 3117 cozigese vaRTICAL
Rew" 500 cone T 00b-sookne S e oo o T 00b-soothe S Avte
Ouer Linit  Readintemna Cable Preamp ArPos T/pos Over Linic  Reodhntemna Cable preomp AvPos T/70s
Frea Lewel Line Line Level Fackor Loss Facror Remsrk pol/onas Freq Level Linie Line Level Facvor Loss Factor Renark pol/phas
T Ty i i i i R R
1 Mo 5085 1015 7400 4266 .03 1.6 W4 199 @ bek VORI 1e ia0e 9233 2.8 66.30 70.03 W08 L6 W 199 ©pek  VERTIGL
ot ? Tl e e MBI O vemmor
JoBrvm)
1053
o1
o
704
504
15 e/ LM
36
254
]
o N OB R
Heauency (win
s
Etlieion

(A¥5) 3n 3117 00218652 VERTICAL
Otz VEV: 1. 100KHz SV Auta

Avg. ' Left blank

Over Limit Resdintemna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark  Pol/phas

Wz Bou/m @6 dowv/e dow  do/a 45 & o  deg

1 5145.92 45.29 -8.70 54.00 3310 35.03 11.60 34.44 199 63 Average  VERTIGAL

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
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samronis.  FCC RF Test Report

Report No. : FR101906E

1 (@BuVim)
1053
935
819
56 BAND 13|
702)
55| 1
Iy
468
354
234
7]
20 S5, sa0. 520 G0, 30, 530 570 5400
Frequency (MHz)
site 03cHSKS
Condit; BC BAND 1-——-3 In 3117 00218652 VERTICAL
RBY: 1000. 000Kz VBY: 3000. 000KHz SWT: huto Left b I an k
Over Limit Resdintenna Cable Preamp A/Pos T/Pos
oss Factor
Tz dou/m @8 dBwv/ oW ds/m @5 @ o deg
1 537.50 55.38 -18.62 74.00 4L.81 35.26 11.84 33.53 199 63 pesk VERTICAL
1 g8V
1053
938
819
702)
585 56BAND 13 (AVG)
prss——
354
234
7]
20 5250, sa0. 50 &0, 630, 530 570 5400
Frequency (MHz)
site 03cHSKS
Condits 5 BAND 1-——-3 (AVG) 3n 3117 00218652 VERTICAL
KBV 1000, 000KHz VBY: 1. 100KHz SVT: Auto f bI k
er Linit  Re ble Preamp A/Pos T/Pos
Freq Level Limit Line Leve Factor Remark  Pol/phas
Tz dou/m @8 dsuv/m b @ @ e
1 538505 45.06 5.9 54.00 31.49 35.26 1184 33.53 199 63 Average  VERTIGAL

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
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=aanas.  FCC RF Test Report Report No. : FR101906E

UNII 1 5150~5250MHz
WIFI 802.11ac VHTS0 (Band Edge @ 3m)

WIFI UNII 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ac VHT80 CH42 5210MHz - L

1 Horizontal Fundamental

A (6Buvim) el (@Buvim)
1053 1053
925 a3
g AT
813 81|
709 sandy 70 1 /| 56.BAND 13
i < N ===y =
ittt — — WWWW“J R
e o9 M
354 354
224 234
7, 13
100 s st 0. 510 5210, 523, 5250, 5260 000 2000, 3000 000, 5000, 000 7000
Frequency (MHz) Freauency (MH2)
site pee s sita e s
Candition —3 3n 3117 00218652 HORTIONTAL Condition £33l 0021082 WRIIONTAL
Ko 1000, o0t To¥: 3000. Sookis ST At R 1000, oot o 3000. 00R: 9T At
o5 T/pos over T/po
Freq Remark  Pol/Phas Freq Level Limit L Remark  Pol/Phas
= @ @ /e dew de/m & & dem W deu/m | dB dBw/m dBw de/m @8 @8 cn  deg
1 51592 56.43 17.57 7800 4824 35.03 160 .44 101 65 Peak HoORTZONT 1% sa5.00 92.50 79.97 35.09 1167 3423 101 65 peak HOREZONT
2 sas00 8476 T o723 sles 1l 3425 101 65 Average  HORIZONT

A (@BuVim)

19 ,M m———

e
354
224
17,

100 5130, 5150, 5170, 5210, 5230, 5250, 5250
mqu..cy o

Smaition 3 (%) 5n ST 0a1c6e2 HORIIONTAL
S 1o0o.cooiits b 2. ook S e

Avg. Left blank

Pol/Phas

1 514975 47.65 -6.35 54.00 35.46 35.03 1160 3444 101 65 Average  HORIZONT

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
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SPORTON LAB.

FCC RF Test Report

Report No

.+ FR101906E

WIFI

UNII 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH42 5210MHz - R

Horizontal

Fundamental

) @Buvim)
1053
9]
ey
a19)
56 BaNDl1—3
702
0
83 K«mw
Wby "
163
351
24
7]
7 T ) 0
Frequency (Wie)
site o3c05-K5
Condi 56 BAID -3 In 3117 00219052 ORIZONTAL
REV: 100, 000K VE: 3000 000KHz ST o
- wpos T/pes
Fre Remark  pol/phas
T e @ dae @ @ @ @ @ e
1 53976 436 -19.64 7400 40.76 35.27 1.8 3.5 101 65 ek HORKZOW

Left blank

56BAND 13 (AVG)

) N
351
234
7]
2 S50, sar0. 520 &0, 530, 530, 570, 5400
Frequency (MHz)
site 03csXS
Condits 5 BAND 1-—-3 (AVG) 3a 3117 00218652 HORIZONTAL
KBV 1000, 000KHz VBY. 2. 200KHz SVT: Auto
a/pos T/pos
B Pol/Phas
n dez
1 539135 45.07 -8.83 54.00 3L.60 35.26 11.84 33.53 101 65 Average  HORIZONT

Left blank

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
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samronis.  FCC RF Test Report

Report No. : FR101906E

UNII 1 5150~5250MHz Band Edge @ 3m

802.11ac VHT80 CH42 5210MHz - L

Fundamental

3000,

4000, 5000. 5000, 7
Frequency (MHz)
03cH0KS
AID 1----3 3n 3117 00218652 VERTICAL
RV 1000. 000KHz VBH: 3000 000KKz VT Auto

Over Limit Readintenna Cable Preasp A/Pos T/Pos
Freq level Limit Line Level Factor Loss Factor Remark  Pol/phas

@ duv/m  d6w do/m 96 @ o deg

2.42 68.30 80.19 35.09 1L.67 34.23 309 21 Pesk VERTICAL
8 —ne-

,,,,, 7205 35.09 1167 34.23 309 281 Average  VERTICAL

) aBovim)
1053
034
A T
a1
04 ol
L
susl
10
354
24
1
w0 : EIa
Freauency (Wz)
site
Cimsition 3 3n 3117 00218652 VERTICAL
o 3000 000k S¥T Acts
Resdantema Cable Presmp A/Ros T/R0s
frea Level Linit Level Factor  Loss Factor Remark  Pol/phas
e
1 sis.2s ss.ce 1534 7400 4364 .00 1156 4.5 9 281 Pesk  VERTICAL
) gBovim)
1053
034
a1 R
103
susl N
e
361
24
11
o0 B BT R = =
Freaquency (WHn)
site
Eondition (%) 3n 2117 00218652 VERTICAL
s VBY, 2. 200RH SVT. o
Cable preamp APos T/pos
frea Level Toss Factor Remark  Pol/enas
e @ R i i
1 suesn e o .44 305 291 Aversge  VERTICAL

Left blank

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
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samronis.  FCC RF Test Report

Report No. : FR101906E

WIFI

UNII 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH42 5210MHz - R

Vertical

Fundamental

Peak

1 (@BuVim)

ATt

56 BAND 13|

P, nm o

20 525, sa0. 520 50, a0, 530, S 5400
Frequency (MHz)

site 03CH5KS

Condi B

5C BAND 1-——-3 In 3117 00218652 VERTICAL
KBV 1000, 000KHz VBV 3000. 000KHz SWI: huta

1 53264 5471-19.29 78.00 4128 35.26 1152 33.63 309 281 Peok

Left blank

VeRTICAL
A @Buvim)
1053
035
B
702
583 56 BAND 1-—3 (AVG)
463 RS
364
234
7]
220 TR0 sz0 G0 s G0 S0 G0 E
Frequency (Wie)
site 03cH05-ES
Condie 13 (a%6) 3x 3117 0218652 VERTICAL
KEV: 1000, 000Kz VEV: 2. 200Kz VTt bI k
o ble preamp a/Pos T/Pos
freq Level Lim Factor Remark  pol/ehas
T @am @ B/ W dam @ @ o de
1 59056 45.41 -6.59 54.00 81 35.27 1186 33.53 369 261 Average  VERTICAL

Sporton International (Kunshan) Inc.

TEL : +86-512-57900158
FAX : +86-512-57900958

Page Number

: D13 of D96



swamonias.  FCC RF Test

Report Report No. : FR101906E

UNII 1 - 5150~5250MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI

UNII 1 5150~5250MHz Harmonic @ 3m

ANT

802.11a CH36 5180MHz

Horizontal Vertical

) By e ovm)
1053 1053
ol s34
o1 o1
scen13| sce01-3)
702 A A fel 702/ fis]
85— - 56 BAND 13 (AVG)]| 25— — - 56 BAND 13 (VG|
h “ T it
469 e eSS e 462 R bt
354 351
24 24
1 r
700 500, o000, 2000 Taogo. oo, oo 500 5000, o000, 2000 a0 Touoo. oo
Frequency () Froquoncy M)
site oscams-s site ok
Peak Comdition 56BN 1——3 3n 3117 00218652 BORTZONTAL Comdiion 567D 13 3 3117 00219052 VERTICAL
Row: 1000, oout Tev: 3000 600t VT A R 1000, Goveit o 3000, okis ST At
os Trros Over Limit  Resdintema Coble preamp A/Pos T/pos
Remrk  Pol/ehas Freq Level Linit Line Lovel Factor  Loss Factor Renark  po1/en
e R T T A A R B
1 s e 216 w0 .05 W 1693 .65 %0 0bek  HoRow

1 1035535 44.53 23.77 66.30 49.96 35.32 16.93 60.68 300 0 Peak VERTICAL

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
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SPORTON LAB.

FCC RF Test Report

Report No. : FR101906E

WIFI UNII 1 5150~5250MHz Harmonic @ 3m

ANT 802.11a CH44 5220MHz

Horizontal Vertical

1 1043548 44.49 23.51 65.30 49.77 3535 17.03 60.66

1 (dBuVim) A (dBuvim)
1053 1053
035 o3
819 a1
568aND 13| 56.BAND 1—3
L2 S —— — 702 [
S IR E— JR— _SGBAND 13 (AVG)| L . —SGBAND 13 (AVG)|
R .
f e m—e TS BB i AR
364 351
24 234
1] 7]
000 6000, 70000, 2000, 7000, 76000, 8000 008000, 0000 2000, 000, 76000 o
Frequency (MHz) Frequency (MH2)
site 03015 site 03CHOS-KS
Peak Condition 6 BAND 1-—-3 3n 3117 00218652 KORTZONTAL Condition 5 BAID 1----3 3n 3117 00218652 VERTICAL
KEV: 1000. 000KHz VEV: 3000. 000Kz SVT- Auco REV- 1000, 000Kz BW: 3000, 000Kkz SWT- Autc
- e Linit Cable preamp A/Pos T/pos - /e
Freq Level Limit Line Level Factor Loss Factor Remark  Pol/phas Freq Level L Pol/phas
iz duv/m 6 dow/n dow do/m 05 d8  em  deE e Gouv/m 8 dbwv/m dow de/m @ @6 o deg
1 1043044 45.03 2.7 68.30 S0.41 3035 17.03 60.66 00 0 Peak e

300

o peak

VERTICAL

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
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=aanas.  FCC RF Test Report Report No. : FR101906E

WIFI UNII 1 5150~5250MHz Harmonic @ 3m

ANT 802.11a CH48 5240MHz

1 Horizontal Vertical

A (@BuVim)

evel (dBuVim)
1053) 1053
925 93]
819 819
5GBAND1-3 5GBAND 13
702 fio) 702 I fis|
sos—— - - G BAND 1—3 (AVG)| s p— - G BAND 1—3 (V5]
et
bt

168 463) bt
354 354
24 24
] ]

900 5000, 70000, 12000 74000, 76000, 6000 000 6000, 70000, 72000, 400, 76000, 6000

Frequency (MHz) Frequency (M)

site oocHs-ES site ocs-ES
Peak Condition 56 BAID 1—-3 3n 3117 00218652 KORTIONTAL Condition 5 BAID 13 3n 3117 00218652 VERTICAL
KEV: 1000. 000Kz EV. 3000. 000K SVI. Ao KW, 1000. 000Kz VEY. 3000, 000KEz SV Aute

Avg.

Over Lisit Resdantenns Cable Preamp AfPos T/Pos Over Linit Readintenna Cable Preamp A/Pos T/Pos
Freq Level Linit Line Level Factor Loss Factor Remark  Pol/Phas Freq Level Limit Line Level Factor Loss Factor Remark  Pol/phas
T e dsw/m @ dw/m dow /e 5 & om  deg T e dw/m o dow/m oW do/m @8 45 em  deg
1 1047847 45.85 22.45 62.30 51.05 38.36 17.09 60.65 300 © Peak HoRTZONT

1 1047847 44.37 -23.93 68.30 49.57 38.36 17.09 60.65 300 0 Peak VeRTICAL

Sporton International (Kunshan) Inc. Page Number : D16 of D96
TEL : +86-512-57900158
FAX : +86-512-57900958



=aanas.  FCC RF Test Report Report No. : FR101906E

UNII 1 5150~5250MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI UNII 1 5150~5250MHz Harmonic @ 3m

ANT 802.11n HT20 CH36 5180MHz

1 Horizontal Vertical

) aBovim e @Buvim)
1053 1053
034 o34
a1 o1
scomD1_3 sosa0 13|
702 i) L S — )
e _— SCEAND T3 (VG)| 585 B . 5GBAND 13 (AVG)|
e e St et Ml 0
sl T S 469 T
354 254
24 224
1 1
5005000 [ 200 000, o000, 000 500 8000 o000 200 Tao00. 6000 om0
Freauency () Frequency (MHa)
site gacams-xs site oxcaos-xs
Peak Condition 56 BAD 1—3 3 3117 00215052 FORIZONTAL Condition
Ko 1000, o0t To¥: 3000. Sookis ST At

AID 1----3 3n 3117 00218652 VERTICAL
KBV 1000. 000KHz VW 3000. D00KHz SVT- Auto.

Avg.

Over Linit Readintenna Cable Preasp AfPos T/Pos
init Line Level Factor Loss Factor Remar

W dB0v/m  d dow/m dow do/m @5 B

1 1035535 45.30 23.00 65.30 50.73 35.32 16.93 60.68 300

@ peak HoRTZONT

1 1035535 44.39 23.91 65.30 49.82 3532 16.93 60.68 300 0 Peak VERTICAL

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
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=aanas.  FCC RF Test Report Report No. : FR101906E

WIFI UNII 1 5150~5250MHz Harmonic @ 3m

ANT 802.11n HT20 CH44 5220MHz

1 Horizontal Vertical

1 (@BuVim)

) @@avim)
1053 10531
04 034
819 o1
soman0 13| 560AND 13
72— LT 1 L S i R I fie]
ses - - G aAND 13 (VG| LS - - - SCBAND 13 (VG|
e et A i o s
163 - T R e
351 354
24 24
1| |
5005000 o000 Ta000 Ta000 e, Ta00 300 8000 To000 00, Taow0 Te000 W
Frequency (WHa) Frequency (WH:)
site oacing-£s site o3tk
Peak Condition 56 BAID -3 In 3117 00210552 ORTZONTAL Condition AID 1-—--3 3 3117 00210652 VERTICAL
R 1000, 00K VBV 3000, 000K SVE. REW: 1000, 000Kz VBN 3000, 000Kz SWT- Avto
Over Linit Readintenna Cable Preamp AfPos T/Pos Over Linit Readintenna Cable Preamp A/Pos T/Pos
freq Level Limit Line Level factor  Loss Factor Remark  pol/phas freq Level Limic Line Level factor  Loss Factor Remark  pol/phas
Tz e @6 davie @ /e @ @ deg Wiz GEw/m @5 dw/m oW dm @ @ e
1 100840 46.69 261 6030 SL97 .35 17.03 .66 %0 Opesk  HORIZON 1 le.st 4063 23.62 530 9.9 .35 17.03 G.66 00 0 resk  VERTICAL

Sporton International (Kunshan) Inc. Page Number : D18 of D96
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SPORTON LAB.

FCC RF Test Report

Report No

WIFI

UNII

1 5150~5250MHz Harmonic @ 3m

ANT

802.11n HT20 CH48 5240MHz

Horizontal

Vertical

A (@BuVim)

A dBuvim)

1053 1053

925 o3

813 s

56BAND 13 SGBAND 13
oaf ] il oo — L OF ! L fie]
o - — - 6 BAND 13 (AVG)| E - - . 56 BAND 13 (AVG)|
rts]
BB gt A i R A b e T S
S e

354 351

214 234

17, 7]

000 5000, T0000. 72000 Ta000. To000. 000 008000, 70000 T2000. 000, 76000, T
Frequency (Wiz) Frequency (MHz)
site oocHs-ES site o3cHIE-KS
Peak Condition 56 BAID 1—-3 3n 3117 00218652 KORTIONTAL Condition AND 1----3 n 3117 00218652 VERTICAL
KEV: 1000. 000Kz EV. 3000. 000K SVI. Ao KBV 1000. 000Kk V- 3000. 000Kz SWT- huto
Over Linit  Readintema Cable Preamp A/Pos T/Pos - Over Linit  Resdant le presmp A/poz T/Po
freq Level Limit Line Level Factor Loss Factor Remark  Pol/ehas Freq Level Linit Line Level Factor Loss Factor Renark  Pol/Phas
T e dae @ dav/e o defa & @ e T W v @ dow/m dow daim @ a8 e e
1 1075.47 4452 -23.48 68.30 S0.02 3.3 17.09 0.65 00 0 Peak  HORIZONT 1 1078.47 45.19 2301 65.30 50.39 3836 17.09 60.65 0pesk  VERTIGAL

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
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=aanas.  FCC RF Test Report Report No. : FR101906E

UNII 1 5150~5250MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI UNII 1 5150~5250MHz Harmonic @ 3m

ANT 802.11n HT40 CH38 5190MHz

1 Horizontal Vertical

) (@Buvim) o aBavim)
1053 1053
526 s34
819 o1
somanD 13| 500AND 13
[ e e e —— —
s - - S aAND 13 (VG| E - - SCEAND 13 VG|
] eirot)
sl B w— 6] ;5 N
351 354
24 24
| |
5005000 o000, Ta000 Ta000 o000, Ta00 500 8000 o000 200 Taoon. Te000 000
Frequency (WHe) Frequency (WHz)
site pronenty site o3ci0s-£s
Peak Condition 56 BAID 1-——-3 In 3117 00216652 FORTZONTAL Condition 52 BAID 1-——-3 3n 3117 00219652 VERTICAL
R 1000, 00k VBN 3000, 00K SVT. e R0 000, ouokita Wi 3000, G00KEs U1 At
Over Linit Readantenna Cable Preamp AfPos T/Pos
Freq Level Linic Line Level Factor  Loss Facior Remark  Pol/phas

W dB0v/m  d dow/m dow do/m @5 B

1 10978.35 44.22 24.06 6530 49.59 35.33 16.97 60.67 100 360 Peak HoRTZONT 1 1037835 45.35 22.95 66.30 50.72 3533 16.97 60.67 100 360 Peak VERTICAL

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
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=aanas.  FCC RF Test Report Report No. : FR101906E

WIFI UNII 1 5150~5250MHz Harmonic @ 3m

ANT 802.11n HT40 CH46 5230MHz

1 Horizontal Vertical

) @ouvim) evel dBuvim)
1053 1053
04 a3
819 o1
560AND 13 568AND 13
72— LT 1 02— L] [ S e ST
ses - - SGBAND 13 (AVG)| ses — - SSBARD T3 AVG)|
et s
s seksrsosunnd s .l A b
o
351 354
24 24
1| 7]
5005000 o000 7000 Ta000 e, Ta00 00 g000. o000, 200 Taow0 o000, Ta000
Frequency (WHa) Frequency (WHz)
site scks-xs site o3t
Peak Condition 56 BAID -3 In 3117 00210552 ORTZONTAL Condition 3n 3117 00219052 VERTICAL
R 1000, 00K VBV 3000, 000K SVE.

D 1----3
BV 1000. 000Kz VEW: 3000. 000KEz V1 Auto

Avg.

e Linit Readintemna Cable Preamp A/Pos T/Pos
el Facto

- ov
Freq Level Limit Line Leve

Over Linit Resdantenna Cable Preasp AfPos T/Pos

" Loss Factor Remark  Pol/phas Freq Level Limit Line Level Factor Loss Factor Remark  Pol/phas
Tz dou/m @8 dBwv/ oW ds/m @5 @ o deg — T e dw/m o dow/m oW do/m @8 45 em  deg

1 1045846 44.65 23.64 63.30 49.92 38.35 17.05 60.66 100 360 Peak HoRTZONT 1 10458.45 40.65 23.50 65.30 49.92 35.35 17.05 60.66 100 360 Peak VeRTICAL

Sporton International (Kunshan) Inc. Page Number : D21 of D96
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=aanas.  FCC RF Test Report Report No. : FR101906E

UNII 1 5150~5250MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI UNII 1 5150~5250MHz Harmonic @ 3m

ANT 802.11ac VHT80 CH42 5210MHz

Horizontal Vertical

A (@BuVim)

o aBavim)
1053 1053
526 s34
819 o1
somanD 13| 500AND 13
L e e e —— —
s - G aAND 13 (VG| E - - SCEAND 13 VG|
st
SO A bt ARt A2
8 i AT hrsiiont A oA .
351 354
24 24
| |
5005000 o000 Ta000 Ta000 o000, Ta00 500 8000 o000 200 Taoon. Te000 000
Frequency (WHe) Frequency (WHz)
site pronenty site o3ci0s-£s
Peak Condition 56 BAID 1-——-3 In 3117 00216652 FORTZONTAL Condition AID 1----3 3 3117 00210652 VERTICAL
R 1000, 00k VBN 3000, 00K SVT. e R0 000, ouokita Wi 3000, G00KEs U1 At
Over Linit Readantenna Cable Preamp Afpos TP
Freq Level Linic Line Level Factor  Loss Facior

W dB0v/m  d dow/m dow do/m @5 B

1 1041542 45.04 23.26 65.30 50.36 35.34 17.01 60.67 300 @ Peak HoRTZONT 1 1041542 44.70 23.60 65.30 50.02 3534 17.01 60.67 300 0 Peak VERTICAL

Sporton International (Kunshan) Inc. Page Number : D22 of D96
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=aanas.  FCC RF Test Report Report No. : FR101906E

UNII 2A - 5250~5350MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI UNII 2A 5250~5350MHz Band Edge @ 3m

ANT 802.11a CH64 5320MHz

1 Horizontal Fundamental

A (@Buvim)

)
1053 1053 .
93.6| W\ 93.6(
81.9| \\ 81.9|
sodm0rs N
702 702) ‘\ﬂ_ﬂ_l.*_l_\_H_li L | 56BAND1-—3]
ad LR a
Py Wi ) — R — — iR
468 164 —
351 551
254 24
w ]
oo i E e o e e e s s ooz o0 o ED o 7
Treasency iz reauency M)
e v ks sive sees
Erdision RS s  a17 ovzisens momrzonas Ehivien g 217 soztosss mnczm
o ot T o Ao SR e R R
ouer Linie  Resdantenns Cable preamp Afros Trros over Linit Resdhntenna Cable presmp Afpos  T/oos
freq Level nie Line Lol Facks o5 recter Remark pel/onas freq Level e Line Lovel Favor Lors Focter hemark pel/phos
B i R  wEw W W E w e
1 sre sLm w1 Teee s B2 A B 19 %5k wRzom 1+ ssmo o3 es 6o S0 s L7 33 i s ek bouow
o e e B 2k 17 B i e o
-
1053
o4
=
o1
702 *
585 // \ 56 BAND 13 (AVG)|
P S~ B
351
24
]
R T T o

5350.
Frequency (MHz)

site 03cHDSXS
Condition 5 BAND 1-——-3 (VG) 3a 3117 00218652 HORTZONTAL
KBV 1000, 000KHz VBV 0. 010KHz SVI: Auto

Avg. Left blank

Over Limit Resdintenna Cable Preamp AfPos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark  Pol/phas

Tz douv/m  d8 dBwv/m bW d8/m @5 8 o deg

1 5350 45.55 -6.45 54.00 32.02 35.24 182 33.53 169 305 Average  HORIZONT

Sporton International (Kunshan) Inc.
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samronis.  FCC RF Test Report

Report No. : FR101906E

WIFI

UNII 2A 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH64 5320MHz

1 Vertical

Fundamental

A (@BuVim)

Uetpokinbigid

568AND 1

evel (dBuVim)

300 5310,

site
Condition

Peak

5350, 5340,

Freq Level Limit

1 539.80 54.89 -19.11 74.00 41.32 35.26

5350,
Frequency (MHz)
oacen:

Over Lisit Resdantemns Cable Preamp A/Pos
Line Level Factor Loss Factor

5360. 5360, 5390,

55
5 BAND 1——-3 3n 3117 00218652 VERTICAL
KBV 1000. 000Kz VBV 3000. 000KHz SVI: Ato

1.8 3.5 71 peak

Remark  Pol/Phas

VERTICAL

e
5000, 5000. 7
3n 3117 00218652 VERTICAL
. 3000, D00KE2 VT Auto
Readantenna Cable Preamp A/Pos T/Pos
Loss Factor Remark  Pol/phas
& o de
177 3383 0 71 Pesk VERTICAL
1077 383 100 71 Average  VERTICAL

1 (@BuVim)

56 BAND {—3 (AVG)

8

300 5310,
site
Condition

Avg.

5350, 5340,

s, 5
Frequency (Miz)

Over Lisit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Linit Li or

e Level Factor

1 5398.80 44.55 -9.45 54.00 30.95 35.27 11.85 33.53

50.

3 (AVG) 3n 3117 00218652 VERTICAL

Hz VEV. 0. 010KEz VT Aut

71 Average

5360, 5390,

Remark  Pol/Phas

@ Bu/m dsw  d/m B

Left blank

VERTICAL

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
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samronis.  FCC RF Test Report

Report No. : FR101906E

UNII 2A 5250~5350MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI

UNII 2A 5250~5350MHz Band Edge @ 3m

ANT

802.11n HT20 CH64 5320MHz

Horizontal Fundamental

Peak

A (@Buvim)

81 \M st
s
i ——— 12— FTH 1 568AND 13
e o STy

MMM T T PP g — JEE—

ey SR
453 469 s b |
T

354 354

234 24

7] 7]

00 S0 .m0 S0 0. Se0 S0 0. 590 5400 00 2000, o0, 000 5000, 000 7000
Frequency (Wiz) Frequency (W)
site oacms-xs site oxcms-xS
ondition 56 BAND 1-—3 In 3117 00218952 HORTIONTAL Condition 5 BAID 1——-3 3n 3117 00219652 WRTIONTAL
KBV, 100, 0008z VEV. 300, CO0KH: SV

1

BV 1000. 000Kz VEW. 3000. 000KEz VI Auto

Remark  Pol/Phas

5352.70 59.48 -14.52 74.00 45.09 35.22 11.80 33.63 168 305 Pesk HoRTZONT 1% 532000 100.75 32.45 68.30 87.62 35.19 1177 3.8 1s8

Peak HoRIZONT
2 532000 93.40 oo —oio- 80.27 3519 1177 33.85 165 305 Average  HORIZONT

Avg.

A (@BuVim)

\
46.8] =
s
oy SR ——

T W dew/m e dew/n dow  de/m  d8 & an e

1

Left blank

Freq Level Li

Pol/Phas

535120 45.53 -6.47 54.00 32.14 35.22 1180 33.63 16 305 Average  HORIZOWT

Sporton International (Kunshan) Inc.
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=aanas.  FCC RF Test Report Report No. : FR101906E

WIFI UNII 2A 5250~5350MHz Band Edge @ 3m

ANT 802.11n HT20 CH64 5320MHz

) By J aBvm)
1053 1053
.
93.6| w’\ 93.6(
o1 o1
scda1_3)
702 703 ! 1 — st
58.5( 1 58.5(
kel ) " ——— l e
103 a5l S I ——
——— ‘
354 251 l
24 254 ‘
] n [
S R S N o0 7000, 000 0o e a0, 7
roquency (k) Freauency ()
site oschos-s site oSS
ntition B 3 o117 ovztasse vERTIOR Erition S on 3117 coatssz veRTIcL
Fou® 1000, coukt s 3000 ook ST s R0 1000, Go0ke e 3000, O0RRS SHT. bk
Over Linit  Readantema Cable Preamy A/Pos T/pos Over Limit  Readintemna Cable Preamp A/Pos T/pos
Freq Level Linie Line Lovel Factor Loss Factor Remark  pol/ohas Freq Level Uimit Uine Level Factor  Loss Foctor Renark  pol/phas
T i i 7 R T R R TR wae @@ ww wm & @ w am
I s 573 ises 7ece .57 B2 189 3 We el pek  VERTIGA 1+ oo s.e .32 a3 B9 349 177 B o 26 pek  VERTIGAL
2 e cem 7% i mr 3w e 26t eerage  VERTIGL
) By
1053
s3]
o1
703
585 56 BAND 1—3 (AVG)|
103 +
354
24
7
S T N T
Freauency ()
site o5
ndition B2 (%) 3n 2117 021865 VERTICAL
Row:1000.courts TRy, o S10KHY SVT s f bI k
Over Limit  Readintemna Cable preamp A/Pos T/pos
Frea Level Uit Uine Level Factor Loss Fockor Renark  pol/phas
TR e @ Ewm W @ @ @ wm
1 swsoe se7a .26 S I as W2 353 %0 261 Average  VERTIGAL
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SPORTON LAB.

FCC RF Test Report

Report No. : FR101906E

UNII 2A 5250~5350MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

) gBuvm) e aBvm)
1053 1053
,
04 014
o9 o1
104 scaam 1 EeiEs I I 10 scBaD 13
509 ; 504
hivoned \ N — i ]
. -
351 351
254 24
] ]
o I N R —T T T oo Tt o0 oo 700
Heauency (wia Freauency i)
sie oscme-xs sice wscnne-xs
tlieion B3 3147 comtasss warzomma. Elbison B3 3 3117 onatosez maniomma.
Rew" 100 cookt T 000-S8ofhe S e Roo"1 000Gkt o Sicc S00kes SR Ak
- Over Limit ReadAntenns Cable Preamp A/Pos T/Pos B Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
B e B R
3 B e mm X Fo R W BB T ke oo
1053
0
o9
03]
509
46.8| +
354
24
wl
o0 S weEoswe mio mw s
reauency (e
site pscme-xs
Endieion SR s ) sn 17 suziesse woxzzonL
[ R
Over Linit Readinterna Cable presmp AlPos T/ves
Freq Level Linie ‘Line Loved Facker Loss Faceor Remsrk pol/ohas
= T B WA W @R BB e
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samronis.  FCC RF Test Report

Report No. : FR101906E

WIFI

UNII 2A 5250~5350MHz Band Edge @ 3m

ANT

802.11n HT40 CH62 5310 - R

Horizontal

Fundamental

Peak

A (@BuVim)

936 Aot S
a19)

5 Banols—3
702 /

20 2%, saro. 500 G0 53w, 50 5370 El

Frequency (MHz)

site 03cH05KS

Con 5 BAND 1-—--3 dn 3117 00218652 FORIZONTAL
KEW; 1000, 000Kz VEW: 3000. 000KHz SV huto

1 5364.00 57.06 16.9 75.00 43.63 35.26 1L.32 33.63 178 312 Peok

HoRTZONT

Left blank

Avg.

/ 56 BAND 13 (AVG)

351
234
7]
20 5250, 520, 5200 5300 530, 530 8370, ET
Frequency (MHz)
site 03cHS-KS
Condits 56 BAYD 1——-3 (AV5) 3n 3117 00218652 HORTZONTAL
KBV 1000. 000Kz VEV: 1. 100KHz SVT: Auto
Tz Bou/m @5 douv/m b @B o deg
1 53010 47.02 -6.98 54.00 33.63 35.22 180 33.63 174 312 Average  HORIZONT

Left blank

Sporton International (Kunshan) Inc.
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samronis.  FCC RF Test Report

Report No. : FR101906E

WIFI

UNII 2A 5250~5350MHz Band Edge @ 3m

ANT

802.11n HT40 CH62 5310 - L

Vertical

Fundamental

Peak

ov
Freq Level Limit

1+ 531800 97.05 28.75
FEq 600 3515 1177 33.83

3000, 4000,
Frequency (MiHz)
03cHISKS

BAND 1--—-3 3n 3117 00218652 VERTICAL
FEV: 1000. 000Kz VBY: 3000. 000KEz SVI: kuta

Linit  Readantenna Cable Preamp A/Pos

Line Level Factor Loss Factor

®

/e dew de/m a8 @

6630 53.92 35.19 1177 33.83

5000,

Pol/Phas,

VERTICAL
VERTICAL

Avg.

512128 44.89

A (@BuVim)
1053
935
s19)
702) 56.8AND 13|
585
I . " ) s
468
354
234
7]
100 5130, 5150. 5170, 5190, 5210, 5230, 5250, 52
Frequency (MH)
site 03CHSKS
Condition BC BAND 1——-3 3n 3117 00218652 VERTICAL
KBV 1000. 000KHz VBV 3000. 000KHz SWT: Auto
Over Limit Resdintenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark  Pol/phas
Tz dou/m @6 dow/ 5w ds/a @5 @8 cm  deg
1 5135.84 S4.45 -19.55 74.00 42.40 35.01 1158 34.54 302 272 Pesk veRTICAL
A (@BuVim)
1053
935
s19)
702)
55|
468
354
234
7]
100 5130, 5150. 5170, 5190, 5210, 5230, 5250, 52
Frequency (MH)
site 03CH5KS
Condition BAND 1-—--3 (AG) 3n 3117 00218652 VERTICAL
KBV 1000, 000KHz VEV: 1. 100KHz SVT: Auto
Over Limit Resdintenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark  Pol/phas
Tz douv/m  d8 dBwv/n dBw d8/m @5 8 cm  deg

911 54.00 32.87 35.00 1156 34.58 302 272 Aversge  VERTIGAL

Left blank

Sporton International (Kunshan) Inc.
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samronis.  FCC RF Test Report

Report No. : FR101906E

WIFI

UNII 2A 5250~5350MHz Band Edge @ 3m

ANT

802.11n HT40 CH62 5310 - R

Vertical

Fundamental

Peak

1 (@BuVim)

a3s| VNN
a19)

5 Banols—3
702) |

* Srw«mwwwww"““"*""’/ \M’“‘ s

468
354
234
7]
20 S50, sar0. 50 &0, 530, 530 5370 ET
requency (MH2)
site 03CHSKS
Condit; BAND 1-——-3 n 3117 00218652 VERTICAL
KBV 1000. 000KHz VBV 3000. 000KHz SWT: Auto

1 535068 55.92 -18.08 74.00 42.53 35.22 1.80 33.63 302 272 Pesk

VERTICAL

Left blank

Avg.

702 \
585 56 BAND 13 (AVG)

20 5250, 520, 5200 5300 530, 530 6370, ET
Frequency (MHz)

site 03cHS-KS
Conditio 56 BAYD 1——-3 (AV5) 3n 3117 00218652 VERTICAL
KBV 1000. 000Kz VEV: 1. 100KHz SVT: Auto

Tz Bou/m @5 douv/m b FC T

n ez
1 3068 46.28 772 54.00 32.89 35.22 180 33.63 302 272 Average

VeRTICAL

Left blank
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=aanas.  FCC RF Test Report Report No. : FR101906E

UNII 2A 5250~5350MHz
WIFI 802.11ac VHTS0 (Band Edge @ 3m)

WIFI UNII 2A 5250~5350MHz Band Edge @ 3m

ANT 802.11ac VHT80 CH58 5290MHz - L

1 Horizontal Fundamental

) aBovim) e amavim)
1053 1053
93.6/ 936 1
#
a1 o1 i
o ————1 scomnds_a nd— ——r— scoanp1_3
/ [l
susl , s su
) e ——— P pa——_ PSS
453 4638 WWwMM
354 354
24 204
1 1
w0 O T T N X I 7000 000, 000 ED w000 700
Frequency (MHz) Frequency (MHz)
site oacams-xs Site oxcuos-xs
Cindition 56 B 1——-3 3n 3117 00218052 BORTIONTAL Cndition
KB 1000, oot o 3000, cooRie ST e

3 3n 3117 00218652 HORTIONTAL

5 BAID 1-——-
FBY: 1000. 000K VB 3000, Q00KE: SWT- Aut:

Pol/Phas

Pol/Phas,

1 s130.56 54.22 1978 7300 42.17 35.01 1L58 3454 127 16 Pesk HoRTZONT 1% 5296.00 93.10 24.30 65.30 80.10 35.18 1175 33.93 127 16 pea) HORIZONT
51 7,

2 529.00 84,81 -in —ov 51 35.05 1175 33.95 127 16 Average  HORLZONT

A (@Buvim)

100 5130, 5150, 5170, 5190, 5210, 5230, 5250, 5260
Frequency (MHz)
site 03cH05—KS
Condition 5 BAND 1—-3 (AV5) 3n 3117 00218852 HORTZONTAL
REW: 1000, 000Kz VEV: 2. 200KHz SV o

Avg. Left blank

/ro
Pol/Phas

£
1 511375 45.05 -6.52 54.00 33.26 35.00 1156 34.64 127 16 Average  HORIZONT
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samronis.  FCC RF Test Report

Report No

.+ FR101906E

WIFI

UNII 2A 5250~5350MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH58 5290MHz - R

Horizontal

Fundamental

Avg.

300 5310, 5320, 5330, 5340, 5360 570, 530, 5300, 5A

5350.
Frequency (MHz)

site 03cHS-KS
Cont 5 BAYD 1——-3 (AVG) 3n 3117 00218652 HORTZONTAL
KBV 1000. 000Kz VEV. 2. 200KHz SVT: Auto

arpos T/pos

Remark  Pol/phas

11 53010 48.30 -5.70 54.00 34.91 35.22 180 3.63 127 15 Averag

HoRTZONT

) @Buvim)
1053
0
frimewir by
819
s68AND13
702
585 ot 1
o
168
354
24
7
S0 0 G S0 M0 Sw0_ s60 Sw0.  Sa 590 500
Frequency (Wie)
site oacins-Es
Conait: SAID 13 In 3117 00218052 HRIIONTAL
FBV: 1000. 000KH VEW: 3000. D00KHz SHT: Autc. I eft b I an k
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Freq Level Remark  Pol/phas
T mwm EmaEwE EN @R ® B = s
1 Sase 56.93 17.07 7400 4350 .26 182 Bes 17 16 esk  HORIION
)
1053
024
819
703
sus \ scmaN {3
i
46.8] S B e = e e
351
24
1|

Left blank

Sporton International (Kunshan) Inc.

TEL : +86-512-57900158
FAX : +86-512-57900958

Page Number

: D32 of D96



=aanas.  FCC RF Test Report Report No. : FR101906E
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Condition §6 BAND 1-—-3 In 3117 00218652 VERTICAL Condition BAID 1-——-3 3n 3117 00218652 VERTICAL
KEV: 1000, 000Kz VEV: 3000, 000KH SWT:Aute B 1000. 000Kz VB 3000, 000Kz SHT - Avto
Over Linit Readintenna Cable Preamp A/Pos T/Pos Over Limit  Resdintenna Cable Preamp A/pos T/Pos
freq Level Limit Line Level Factor loss Factor Remark  Pol/phas Freq Level Limit Line Level Factor loss Factor Remark  Pol/phas
T e dwe G e dow o @ @ o deg T e dwe @ dve @ o @ @ o deg
1 sM0.6 S4.66-19.34 700 42.57 35.03 1.60 .58 7 23 pesk  VERTIGAL 1+ 700 92.62 20.32 6630 79.66 .05 1L73 383 37 23 pesk  VERTIGWL
> sasioo sass - D 7is7 mie 173 miss 37 273 Average  VERTIGL
) @Bwvim)
1053
03|
a19)
—
702
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354
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Over Linit Readintenna Cable Preamp AfPos T/Pos
freq Level Limit Line Level Factor loss Factor Remark  Pol/phas
T Gwe @ e oW d/ @ @ o deg
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WIFI

UNII 2A 5250~5350MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH58 5290MHz - R

Vertical

Fundamental

Peak

1 (@BuVim)
1053
93]
s19)
56 BAND 13|
702)
55| -
468
354
234
7]
300 530, 5320, 530 6340, 530 53 570, 530 5390, SA
Frequency (MH)
site 03CHSKS
Condit; BC BAND 1——-3 3n 3117 00218652 VERTICAL
KBV 1000. 000KHz VBV 3000. 000KHz SWT: Auto

1 3100 57.10 -16.9 74.00

.67 3526 M8 D6

37 273 peak VERTICAL

Left blank
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56 BAND 13 (AVG)

R S ——

300 5310 20, 530, 5

site 0acHDs-»
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i 0. 5370, 5380,

0. 5 E
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x5
AND 1-——-3 (KVG) 3n 3117 00218652 VERTICAL
KBV 1000. 000Kz VEV. 2. 200KHz SVT: Auto

ffffff

5300, 5

Remark  Pol/phas

Tz Bou/m @5 douv/m b

11 53080 48.21 -5.79 54.00 34.82 35.22 1.80 33.63 317 273 Average

VeRTICAL
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UNII 2A - 5250~5350MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI UNII 2A 5250~5350MHz Harmonic @ 3m

ANT 802.11a CH52 5260MHz

1 Horizontal Vertical
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024 034
a9 o1
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RV 1000, 00K VeV 3000, 00Kz SVT. At R 1000, 000Kz V9. 3000, 000Kz SUT: At
ble Preamp A/Pos T/Pos Cable preanp A/Pos T/pos
Factor ensric pol/phs o Factor wark oL/
dBuv/m  d6 duv/m dBwv de/m  d8  ds  cm deg T iz deuv/m  d8 deuv/m dBu de/m  dB  d8  cm  deg
1 lesies2 4509 201 6830 5035 .37 1712 60.65 0 0 resk  HORIZON 1 lesese 5.9 2341 6530 5035 .37 1702 6.65 00 0 Pesk  VERTIGAL
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WIFI UNII 2A 5250~5350MHz Harmonic @ 3m

ANT 802.11a CH60 5300MHz

1 Horizontal Vertical

1 (@BuVim)

J o
1053 10531
024 034
819 o1
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1! S — o L S S e S S m— S 7
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Frequency (WHa) Frequency (WHD)
site o site o3tk
Peak Condition 56 BAID 1 Jn 3117 00219552 EORTIONTAL Condition 53 BAID 1--—-3 3n 3117 00218652 VERTICAL
RBW 1000, 0k VeV 3000, 000K SVT. REW: 1000, 000Kz V2. 3000, 000Kz SUT- At
Over Linit Readintemna Cable Preamp A/Pos T/Pos Over Linit Readantenna Cable Preamp A/Pos T/Pos
freq Level Limit Line Level factor  Loss Factor Remark  pol/phs freq Level Limic Line Level factor Loss Factor Remark  pol/phas
Tz dove @ dwvie @ e @ @ o dw Wiz Gew/a @8 dw/m dBw d/m @ @ @ e
1 l0660.cL 45.71-28.29 74.00 50.77 .40 17.17 .63 0 O resk  HORIZON 1 loGe0.01 4436 29.64 74.00 49.42 .40 1707 60.63 0 0 esk  VERTIGAL
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WIFI

UNII 2A 5250~5350MHz Harmonic @ 3m

ANT

802.11a CH64 5320MHz

Horizontal

Vertical
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J o
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RBW 1000, 0k VeV 3000, 000K SVT. REW: 1000, 000Kz V2. 3000, 000Kz SUT- At
Over Linit Readintemna Cable Preamp A/Pos T/Pos Over Linit Readantenna Cable Preamp A/Pos T/Pos
freq Level Limit Line Level factor  Loss Factor Remark  pol/phs freq Level Limic Line Level factor Loss Factor Remark  pol/phas
Tz dove @ dwvie @ e @ @ o dw Wiz Gew/a @8 dw/m dBw d/m @ @ @ e
1 10638.63 44.59 29.41 74.00 49.60 .41 17.20 .62 0 0 resk  HORIZON 1 l063.63 4549 28.51 74.00 5050 .41 17.20 60.62 00 0 Pesk  VERTICAL
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UNII 2A 5250~5350MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI UNII 2A 5250~5350MHz Harmonic @ 3m

ANT 802.11n HT20 CH52 5260MHz
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WIFI UNII 2A 5250~5350MHz Harmonic @ 3m

ANT 802.11n HT20 CH60 5300MHz

1 Horizontal Vertical

1 (@BuVim)

J o
1053 10531
024 034
819 o1
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Frequency (WHa) Frequency (WHD)
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Peak Condition 56 BAID 1 Jn 3117 00219552 EORTIONTAL Condition BAID 1-——-3 3n 3117 00218652 VERTICAL
RBW 1000, 0k VeV 3000, 000K SVT. REW: 1000, 000Kz V2. 3000, 000Kz SUT- At
- Over Linit Readintemna Cable Preamp A/Pos T/Pos Over Linit Readantenna Cable Preamp A/Pos T/Pos
freq Level Limit Line Level factor  Loss Factor Remark  pol/phs freq Level Limic Line Level factor Loss Factor Remark  pol/phas
Tz dove @ dwvie @ e @ @ o dw Wiz Gew/a @8 dw/m dBw d/m @ @ @ e
1 l06e0.cL 45.02 -28.98 74.00 50.08 .40 17.17 .63 0 O Pesk  HORIZON

VERTICAL
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WIFI UNII 2A 5250~5350MHz Harmonic @ 3m

ANT 802.11n HT20 CH64 5320MHz

Horizontal Vertical
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over Aoz T/pos
Freq Level Lini Freq Level L w PoL/phas
T aam @ E By R R
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UNII 2A 5250~5350MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI

UNII 2A 5250~5350MHz Harmonic @ 3m

ANT
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Avg.
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t  Reodantenna Cable Preamp A/Pos T/Pos
Freq Level Limit L 1 Loss Factor Kk Pol/ph
T e dew/e  d dew/m oW de/m @ @8 em  deg
1 10538.54 43.19 25.11 65.30 46.32 38.35 1713 60.64 100 360 Peak VERTICAL
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WIFI UNII 2A 5250~5350MHz Harmonic @ 3m

ANT 802.11n HT40 CH62 5310
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- er Linit Cable Preamp A/Pos T/Pos
freq Level Limit Line Level factor  Loss Factor Remark  pol/phs
Tz dove @ dwvie @ e @ @ o dw
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UNII 2A 5250~5350MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI

UNII 2A 5250~5350MHz Harmonic @ 3m

ANT

802.11ac VHT80 CHS58 5290MHz
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Freq Level Linit L = Loss Factor K Pol/phe
W dav/m @B dew/m dew de/m @8 @ e deg
1 10578.58 44.61 -23.69 6530 49.70 35.39 17.15 60.63 300 0 pesk VeRTIGAL
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UNII 2C - 5470~5725MHz

WIFI 802.11a (Band Edge @ 3m)
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) @ouvim) evel aBuvim)
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024 a3
819 o1
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583 . sas -
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REW 1000, 0k VeV 3000, 000Kz SUT. At R 1000, 00tz Vo 3000, 00Kz ST At
Peak “
Over Limit  Resdintenna Cable preamp A/pos T/pos Over Linit  Readantenne Cable preamp A/pos T/pos
freq Level Limit Line Level factor  Loss Factor Remark  pol/phs Freq Level Umit Line Level Factor Loss Factor Remark  Pol/phas
1 semsz sS4 1826 7400 4LE7 331 1.8 333 257 206 pesk  VERTIGAL 1 S00.00 96.83 30.53 6630 8462 3.7 1196 3302 257 26 pesk  VERTICAL
3 Sicese e 1216 6530 4244 %2 el 32 257 208 besk  VERTIGAL 2 $500.00 9137 roins ein 76 3.7 1% a2 37 28 Average  VERTIGAL
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freq Level Linic Line Level Factor . Remark  po/phas
R
1 seser2 574 6.5 5600 3074 3532 1191 323 257 266 Aversge  VERTICAL
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WIFI UNII 2C 5470~5725MHz Band Edge @ 3m

ANT 802.11a CH140 5700MHz
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WIFI

UNII 2C 5470~5725MHz Band Edge @ 3m

ANT

802.11a CH140 5700MHz

Vertical Fundamental

P, —
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702 ", sG8AND 13 709 - sGBAND 13
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46.8) 46.8| MW
e
el

351 351
254 24
] il

w TN R T e = B oo 7000 5ot oo ED o )
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— @
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UNII 2C 5470~5725MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI UNII 2C 5470~5725MHz Band Edge @ 3m

ANT 802.11n HT20 CH100 5500MHz

1 Horizontal Fundamental

A (@Buvim)

Avg. Left blank

Over Lisit ResdAntenns Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark  Pol/Phas

T e dew/m G dew/m dow  de/m @8 48 o deg
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1 s Se2s 2 e00 4228 32 191 M 169 5 pesk  HORIZON 1% S00.00 10022 32.92 80,30 .01 3.7 1.9 312 169 05 pesk  HONIZON
3 Sies.es 5743 062 0.3 4344 B4 1193 B2 169 05 pesk  HORIZON 2 550,00 92,67 oo i T 357 195 312 169 305 verage  HORIZONT
) @Buvim)
1053
s34 ~
819
702
585
g L
351
24
"
550 0. S0 S, SMO M0 0. 55005510
Frequency (Wiz)
site oacngkS
Condition 56 BAID I-——-3 (%) In 3117 00216852 ORTZONTAL
RE 1000, 00K VEV. 0. 010K SVT: e
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samronis.  FCC RF Test Report

Report No. : FR101906E

A (@Buvim) ovel
1053 1053
a3 s3]
819 o)
702 i Bang 1.3 7n1TV_ﬂ_FI'L~_I_\_H_I—Ll777 56BAND1—3
5o 1 :
i — - o TS ot
468 A
364
234 24
7] 7]
350 5380, EmD 0 BT £ 5500 5510 000 2000, 000, o0, 000 7000
Frequency (WHe) Frequency (MH2)
site o3cH0E-ES site o3cH05-KS
Conition 6 BAID 1-——-3 3n 3117 00218652 VERTICAL Condition 5 BAID 1----3 3n 3117 00218652 VERTICAL
KEV: 1000, 000Kz VEW: 3000. 000KHz SVI- Auta KB 1000. 000Kk V- 3000. 000Kz SUT- huto
Over Linit Readintemna Cable Preamp AfPos T/ Over Linit  Resdintenna Cable preamp A/pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Renark  Pol/has Freq Level Limit Line Level Factor Loss Factor Remark  Pol/phas
T dwe  d e dow o @ @ o deg T W dave @ dow/m oW dem @ a8 e e
5460.00 55.74 -15.26 74.00 4174 35.32 191 2.2 284 261 pesk  VERTIGAL 1+ s500.00 9773 29.43 6630 .52 3.7 119 3312 24 261 pesk  VERTIGAL
2 Sieolee 55.99 12,31 68.30 4195 35.34 1193 3.3 284 261 Peak  VERTICAL 2 5500000 90131 ~ooien -ooinn Tede 357 1196 .12 284 261 Average  VERTICAL
A (@Buvim)
1053
a3
813
702
sa.|
463 1
354
24
7]
550 £ %00 S0 sw0 s, a0 7500510
Frequency (WHz)
site
Eondivion 3 (A5) 3n 3117 00218652 VERTICAL
oK V. 0. 010KHz SVT: uto
Ouer Linit  Readintenna Cable Preamp A/Pos T/Pos
freq Level Limit Line Level Factor Loss Factor Renark  Pol/has
T doom @ e dow o @ @ o deg
1 S7.52 45.87 -6.03 S4.00 L7 3502 1191 3.3 284 261 Average  VERTICAL

Sporton International (Kunshan) Inc.

TEL : +86-512-57900158
FAX : +86-512-57900958

Page Number : D49 of D96



FCC RF Test

SPORTON LAB.

Report

Report

No. : FR10O1906E

WIFI

UNII 2C 5470~5725MHz Band Edge @ 3m

ANT

802.11n HT20 CH140 5700MHz

Horizontal

Fundamental

A (@BuVim)

)

703 s
58 www\l o S W et B S
103
354
24
e

5 R N S S e
Heduency (M)
site oacas-s
Enivion BB o117 ovziasse mRTzoTTL
Row:1000.co0r T 3000 0O0kHe VT Bt
e inic Cable preamy A/pos T/pos
Frea Level Linie Line Lovel Factor Loss Factor Renark  pol/ehas
TR Gwe G BV BN @R B B w e

11 e e e e 9.6 s 205 s s enpek  woRmn

evel (@8

)

56BAND13

- - mev heperthinnprne)

354
24)
7]
000 2000, 3000, 4000, 5000, 5000. 7000
Frequency (MiHz)
site 03cHISKS
Condition BAND 1--—-3 3n 3117 00218652 HORTIONTAL
FEV: 1000. Q00KEz VBY: 3000. 000KEz SVI: o
over Limit
Freq Level Limit Line
T e dwe @
1 5695.00 102.06 33.76 66.30 57.10 35.59 12.12 32.75 175 301 Peak HORTZONT
2 56%.00 95.14 -on —o- .15 35.59 12.12 32.75 175 301 Average  HORIZONT
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=aanas.  FCC RF Test Report Report No. : FR101906E

WIFI UNII 2C 5470~5725MHz Band Edge @ 3m

ANT 802.11n HT20 CH140 5700MHz

1 Vertical Fundamental

A (@Buvim) 1 0B
1053 1053
e g
waf— 1/ 03
sugl— 819
s scom1_s 704 - soai_3
A |
=9 Mol =y o
. Sl T — E—
P i o]
“8 “ WWW
364 351
234 234
7] 7]
e 00 570 B 5740, S50, 57605765 0 2000 5000 000, ED 000 7000
Frequency (WHz) Frequency (MHz)
site 03cH05-ES site o3cH05-KS
Condition 56 BAID 1-—--3 In 3117 00218652 VERTICAL ondition BAID 1-——-3 3n 3117 00218652 VERTICAL
KEV: 1000, 000K VEW: 3000. 000KHz SUT- Ao KB 1000. 000Kk V- 3000. 000Kz SUT- huto
/pes Over Linit Resdantemna Cable pressp A/Pos T/Pos
Freq Level Remark  Pol/Phas Freq Level Limit Line Level Factor Loss Factor Remark  Pol/Phas
TR @e G @/ W e @ @ o s T W /e @ dow/m oW do/m @ a8 e e
1 sS4 6225 -6.02 65.30 47.34 35.65 1205 32.85 277 276 pesk  VERTIGAL 1+ 5695.00 100.55 32.26 63.30 85.60 35.59 12.12 275 277

276 peak VERTICAL

2 569800 9250 ---i-s -ooio- 77054 3559 12112 3275 277 276 Average  VERTICAL

Sporton International (Kunshan) Inc.
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SPORTON LAB.

FCC RF Test Report

Report No. : FR101906E

UNII 2C 5470~5725MHz

WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI

UNII 2C 5470~5725MHz Band Edge @ 3m

ANT

802.11n HT40 CH102 5510MHz - L

Horizontal

Fundamental

Avg.

7wz @

REW: 1000. 000Kz VEV. 1. 100KHz

Over Linit Resdintenns Cable Preamp
Freq Level Limit Li

Line Level Factor Loss Factor

@ /e dow  de/m  d5 a8

1 545960 47.49 -6.51 54.00 33.49 3532 1191 33.23

x5
BAID 1-—-3 (4¥5) In 3117 00218652 KORTZONIAL
SVT.duta

aspos T/pos
Remark  Pol/Phas

168 309 Average  HORIZONT

) @B o1 0Buvim)
1053 1053
a3 a3
a19) o1
702 0.2 i SGBAND 13,
sas| sas|
— b AT T o | Rl
63
R
354
254
7]
550 Won so s S sl o 55005510 000 2000, 000, 000, 5000, 000, 7000
Frequency (MHz) Frequency (MHz)
site os-xs site oacs-8S
Condition 56 BAND 1-—-3 In 3117 0021952 HORITONTAL Condition 5 BAID 1-——-3 3n 3117 00219652 HORIIONTAL
KBV, 1000, 0008tz VEV: 300 GOKM: ST RV, 1000, 005z V. 3000, 00Kz S Auto
Over Linit Readantenna Coble preomp AfPos T/Pos Over Linit Reodantemna Cable Preamp A/7os T/7os
Freq Level Line Level Factor Loss Factor Remark  Pol/Phaz Freq Level Limit Line Level factor  Loze Factor Remark  Pol/Phas
T wm e @ dwe G @ ® # e ds e v/ /e e dm  ® @ w
1 s 50.99 -15.01 7400 44.99 35.32 1L91 3.2 168 309 Pesk  HORKZON © S506.00 9551 30.21 65.30 84.20 35.37 1196 39.02 166 309 Peak  HORIZONT
3 sasniso 57.43 10,87 6800 3.9 35.34 1193 .23 168 309 Pesk  HORLZONT 5506.00 90,86 - - - Tess 3.7 196 .02 168 309 Averoge  HORIZONT
) @Bvim)
1053
a3
a19)
702
sas|
1 .
163
354
204
7]
550 T T T T ) o 55005510
Froquency (WHz)
site o5
Condition

Left blank
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=aanas.  FCC RF Test Report Report No. : FR101906E

WIFI UNII 2C 5470~5725MHz Band Edge @ 3m

ANT 802.11n HT40 CH102 5510MHz - R

1 Horizontal Fundamental

A (@BuVim)

56.8AND 13|

o 5700, 5710, 5720, 5730. 5740, 5750. 5760, 5765
Frequency (MH)
site 03cH0s-+
o 5 BaD 3n 3117 00218652 FORIZONTAL
10

B s e Left blank
Peak

enark  Pol/Phas

@ de

1 S763.72 $6.00 -12.30 68.30 41.07 35.72 12.18 32.97 168 309 Pesk HoRTZONT

Sporton International (Kunshan) Inc.
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=aanas.  FCC RF Test Report Report No. : FR101906E

) @0uvim) ovel (4B
1053 10531
1
93| 034
a19) o1
702 7n1TV_ﬂ_ﬂ_L~_’_\_H_’—Ll777 56.8AND 1—3
sas sas
AN At e — - = T el
"
158 164 A
-
354 354
24 24
7] |
550 T : T 00 7000 E 000, ET e To00
Froquency (WHz) Frequency (MH)
site oK site reat
Comaition 5 BAID 1—3 3 3117 00216087 ERTICAL Zondition T 1----3 an 3117 00210652 VERTICAL
KBV, 1000, 0008tz VEV: 3000 G00KM SWT A REW: 1000, 000Kz V2. 3000, 000Kz SUT- At
Over Linit Readntenna Cable Preamp A/Pos T/Pos Over Linit Readantenna Cable Preamp A/Pos T/Pos
Freq Level Linit Line Level Factor Loss Factor Remark  Pol/phas freq Level Limic Line Level factor Loss Factor Remark  pol/phas
T mwm EmaEwE EN @R ® B = s T e @ e @ e # @ @ d
1 seaes 6491751 7400 4262 3501 1L 333 18 9 pesk  VERTIGAL 1 ssi2e0 97.92 .62 530 $.61 3.7 1196 3oz 185 240 Pesk  VERTIGAL
3 swalsz 7.5 1078 6.3 4348 3.6 119 mas 185 29 pesk  VERTIGAL 2 Sl 9.5 - T 7522 iy e mez 185 260 verage  VERTIGAL
) @ouvim)
1053
024
819
703
sas
€— 1
351
24
1|
550 S0 S0 s swn s S0 5005510
Frequency (WHz)
site
Condition 3 () In 3117 00218652 VERTICAL
C00its VB 1. 00K SVt bI k
Over Limit  Resdintenns Cable preamp A/pos T/pos
freq Level Limit Line Level factor  Loss Factor Remark  pol/phss
e Ge @ dave @ @ @ @ @ dm
1 Sesse0 4716 6.6 500 3.6 .32 191 323 185 249 Aversge  VERTICAL
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=aanas.  FCC RF Test Report Report No. : FR101906E

WIFI UNII 2C 5470~5725MHz Band Edge @ 3m

ANT 802.11n HT40 CH102 5510MHz - R

1 Vertical Fundamental

A (@BuVim)

568AND 13|

4
i P > "

5 5700, B 720, 5730, 5740, 5750, 5760, 5765
Frequency (MHz)
site 03ck0s-»

5-kS
ion 5 BAND 1——-3 3n 3117 00213652 VERTICAL
REW: 1000, 000K VEW: 3000. 000Kz SWI: Ato

Remack  Pol/Phas

i —

1 575812 56.47 1183 6530 4154 35.72 12.15 32.97 185 249 Pesk VERTICAL

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
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=aanas.  FCC RF Test Report Report No. : FR101906E

WIFI UNII 2C 5470~5725MHz Band Edge @ 3m

ANT 802.11n HT40 CH134 5670MHz - L

1 Horizontal Fundamental

1 (dBuvim) ovel (4B
1053 1053
s3.f o3l
819 81|
702 568AND 13 703 - 568AND 13
58| 589
A ! y— oty — - WWWM b St
168 RS s s
e
381 381
24 234
7] 7
350 5380, EmD 0 5460, 5480, 55005510 000 2000 3000 000, 000 o000 7000
Frequency (WHz) Frequency (WHz)
site oacHos-KS site o3cH0s-Ks
Condition 6 BAID 1-—--3 3n 3117 00218552 KORTIONTAL Condition BAD {----3 3n 3117 00210652 HORTIONTAL
REW: 1000, 000Kz EW: 3000. 000KHs SVT- Auto RBY- 1000, 000Kkz V8- 3000. 000Kz SVT- uto
Ouer Linit  Readintenna Cable Preamp A/Pos T/Pos Over Linit  Readantemna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark  Pol/phas Freq Level Limit Line Level Factor Loss Factor Remark  Pol/Phas
iz @owv/m G dow/e dsw dem @ @ o deg e G/ @ Gowv/m @ do/m @ @ o deg
ses.1s 55.32 -18.68 74.00 4142 3532 1LS1 3333 296 303 pesk  HORIZONT 1% s674.00100.31 32.01 63.30 85.28 35.56 12.10 32.63 246 303 peak  HORIZONT
2 sieslls ssi2s -13le2 sl 4126 353 1193 3323 205 303 beak  HORZZONT 2 serlee s1s3 - - 7sle0 3sse 1230 .63 206 303 Average  HORIZONT
A dBuvim)
1053
o3.f
819
702
58|
168 =
381
24
7]
350 5380, ED D 5440 0. 5480, 7500510
Frequency (WHz)
site
Condition

3 (AIG) 3n 3117 00218652 HORTIONTAL
Oz VEV: 1. 100KHz SV Auta

Avg. ' Left blank

Over Limit Resdintemna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark  Pol/phas

Wz Bou/m @5 dow/m dsw  do/a 45 5 cm  deg

1 5458.95 46.00 -6.00 54.00 32.00 35.32 1191 33.23 246 303 Average  HORIZONT

Sporton International (Kunshan) Inc.
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=aanas.  FCC RF Test Report Report No. : FR101906E

WIFI UNII 2C 5470~5725MHz Band Edge @ 3m

ANT 802.11n HT40 CH134 5670MHz - R

1 Horizontal Fundamental

A (@BuVim)

56.8AND 13|

S
\v
sas M A i) b oA i i

o 5700, 5710, 5720, 5730. 5740, 5750. 5760, 5765
Frequency (MH)
site 03cH0s-+
o 5 BaD 3n 3117 00218652 FORIZONTAL
10

Peak Row:1000.co0r T 3000 0O0kHe VT Bt Left b I an k

enark  Pol/Phas

@ de

1 573492 S8.69 -9.61 68.30 43.71 35.68 12.15 32.86 246 303 Pesk HoRTZONT

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
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=aanas.  FCC RF Test Report Report No. : FR101906E

) @Buvim) evel (Buvim)
1053 1053
9 a4
a19) o1
702| 702| — 5GBAND 1.3,
sas| sas)
6.3 mww Mm A
354 354
204 24
7] 7]
550 T s S 55005510 00 2000, 3000, 00, 000, 7000
Frequency (MHz) Frequency (MHz)
site oK site oxcws-8S
Condition BAND 1-—-3 In 3117 00218052 VERTICAL Condition BAID 1-——-3 3n 3117 00219652 VERTICAL
KBV, 1000, 0008tz VEV: 3000 G0K SHT: A RV, 1000, 008z V. 3000, 00K ST At
Over Linit Readantenna Coble Preomp AfPos T/Pos Over Linit Reodintemna Cable Preamp A/7os T/7os
freq Level Limit Line Level factor Loss Factor Remark  Pol/Phaz Freq Level Limit Line Level factor Loze Factor Remark  Pol/Phas
R vz R ez R VR R R - T e mae B Ewe @ dm & # @ A
1 swls 55.25-18.75 700 L3 351 1189 3.3 78 2@ Pesk  VERTIGAL 1 se7.00 10054 32.24 6530 85.51 35.56 110 32.63 26 20 Pesk  VERTIGAL
2 sa613 55.24 1306 6800 124 3.2 191 3.2 278 20 Pesk  VERTIGAL 2 567100 92.28 oin —onin 7725 356 1210 363 278 270 Averege  VERTIGL
) @Buvim)
1053
a3s|
a19)
702
sas|
163
354
24
7]
350 5360, ET E O T £ 55005510
Frequency (WHz)
site
Conition 3 (A96) 3n 3117 00218652 VERTICAL
00Kz VEW: 1. 100K#z SVI. Auto bI k
Over Linit Readintemna Cable Preamp A/Pos T/Pos
freq Level Limit Line Level Factor Loss Factor Remark  Pol/phas
T dae  do dawv/e o dofa & A o deg
1 ses20 45.92 -n.es S0 392 .32 191 323 8 270 Aversge  VERTIGAL
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=aanas.  FCC RF Test Report Report No. : FR101906E

WIFI UNII 2C 5470~5725MHz Band Edge @ 3m

ANT 802.11n HT40 CH134 5670MHz - R

1 Vertical Fundamental

A (@BuVim)

ik

2 \‘ scom 13|

s R S P v——

i

5 5700, B 720, 57 5740, 5750, 5760, 5765
Frequency (MHz)

site 03ck0s-»

o 3n 3117 00218652 VERTICAL

Peak S Left blank

Remack  Pol/Phas

i —

1 573100 5575 -9.52 6530 43.84 35.65 12.15 32.3 275 270 pesk VERTICAL

Sporton International (Kunshan) Inc.
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=aanas.  FCC RF Test Report Report No. : FR101906E

UNII 2C 5470~5725MHz
WIFI 802.11ac VHTS0 (Band Edge @ 3m)

WIFI UNII 2C 5470~5725MHz Band Edge @ 3m

ANT 802.11ac VHT80 CH106 5530MHz - L

1 Horizontal Fundamental

A (@Buvim)

el (9Buvim)
1053 1053
035 935
19 a19)
702 GBAND 13 702} — 5GBAND 13
112 [l
565

S v
e 104

354
254 234
7] 13
350 B Em 0 ERD £ 55005510 000 2000, 3000, 000 5000 o000, 7000
Frequency (MHz) Frequency (MHz)
site oocH0s-ES sita 005K
Conition £ BAID 1-—-3 In 3117 00218552 FORIZONTAL Condition 5 BAID 1---3 3n 3117 00218652 HORIIONTAL
KEV: 1000, 000KHs VEW: 3000. 000Hz SVI- Auto KBV 1000. 000Kz VE¥: 300, 000KEz SV Auto
. Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
freq Level Limit Line Level Factor loss Factor Renark  Pol/phas Freq Level Limit Line Level factor  Loze Factor Remark  Pol/Phas
T dwe g dwv/e dow doim a8 d o de T e e B Ewe @ dm # # @ A
1 Sis6.72 6077 -13.23 74.00 4677 35.32 1191 3.2 160 306 pesk  HORIZONT 1 5536.00 95.95 27.66 66.30 5149 35.40 1199 32.92 160 306 peak  HORIZONT
2 i34 6lo8 7.2 68.30 47.04 35.34 1193 3.3 160 206 peak  HORIZONT 2 5336.00 8549 -in —onin 7a02 3540 1199 32,92 160 306 Average  HORLZONT
A (¢Buvim)
1053
535
81.9) —T
702
sa.|
T
P e
354
224
17,
350 @60 S0 S0 s, . g0 56005510
Froquency (WHz)
site oacH0s-ES
Condition 56 BAID 1———-3 (A16) In 3117 00213652 HORTIONTAL
KEV: 1000, 000Kiz VEW. 2, 200Kz SVI: huta

Avg. Left blank

Over Lisit ResdAntenns Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor - Remark  Pol/Phas

T e dew/m G dew/m dow  de/m @8 48 o deg

11 sa55.64 50.22 3.7 54.00 36.22 35.32 1191 33.23 160 306 Average  HORIZONT
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=aanas.  FCC RF Test Report Report No. : FR101906E

WIFI UNII 2C 5470~5725MHz Band Edge @ 3m

ANT 802.11ac VHT80 CH106 5530MHz - R

1 Horizontal Fundamental

A (@BuVim)

56.8AND 13|

it

o 5700, 5710, 5720, 5730. 5740, 5750. 5760, 5765
Frequency (MH)

site 03CHSKS

o BC BAND 1——-3 3n 3117 00213652 EORTZONTAL

KBV 1000. 000KHz VBV 3000. 000KHz SV Awto

Peak Left blank

enark  Pol/Phas

@ de

1 572644 56.14 12.16 68.30 4120 35.65 12.15 32.86 160 306 Pesk HoRTZONT

Sporton International (Kunshan) Inc.
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=aanas.  FCC RF Test Report Report No. : FR101906E

WIFI UNII 2C 5470~5725MHz Band Edge @ 3m

ANT 802.11ac VHT80 CH106 5530MHz - L

1 Vertical Fundamental

) @Buvim) evel (Buvim)
1053 1053
a3s| S a4
a19) o1
702 4‘?M 5G BAND 1.3,
2
sas| -
oAb e bt i oA
163
354
24 24
7] 7]
550 B ED . E ED 55005510 00 2000, 3000, 00, 000, 7000
Frequency (MHz) Frequency (MHz)
site oocs-xs sita oxcws-8S
Condition §6 BAND 1-—-3 In 3117 00218652 VERTICAL Condition BAID 1-——-3 3n 3117 00219652 VERTICAL
KEV: 1000, 000Kz VEV: 3000, 000KH SWT:Aute KBV 1000. 000Kz VE¥: 300, G00KEz SV Avto
Over Linit Resdantenna Cable presmp A/Pos T/Pos Over Linit Reodintemna Cable Preamp A/7os T/7os
freq Level Limit Line Level Factor Loss Factor Remark  Pol/phas Freq Level Limit Line Level factor Loze Factor Remark  pol/Phas
T dwe @ dw/e dow dofa a8 d o dem T e mae B Ewe @ dm & # @ A
1 sase.s 5848 -15.52 700 4448 3532 191 3.2 o6 284 Pesk  VERTIGAL 1 s5.00 9418 25.85 65.30 79.84 35.39 1197 3.02 306 284 Pesk  VERTIGAL
3 siee72 Gole -3.20 6230 46.06 2.4 1193 .23 06 284 besk  VERTIGAL 2 5520100 8630 oo <onin TWse 3.3 1.7 3oz 06 268 Averege  VERTIGL
) @Buvim)
1053
03|
a19) ~
702
sas|
1 |
o B —
354
24
7]
550 B ED Er D T ETD 55005510
Frequency (WHz)
site o5
Conition EG BAND 1-—3 (AV6) 3n 3117 00216652 VERTICAL
KEV: 1000, 000K Hz VBV 2. 200K ST huta

Avg. Left blank

Over Limit Resdintemna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark  Pol/phas

Wz Gou/m @5 dow/m dsw  do/a 45 8 cm  deg

11 5459.44 45.49 -5.51 54.00 34.49 35.32 1191 33.23 305 284 Average  VERTIGAL

Sporton International (Kunshan) Inc.
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samronis.  FCC RF Test Report

Report No. : FR101906E

WIFI

UNII 2C 5470~5725MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH106 5530MHz - R

Vertical

Fundamental

Peak

A (@BuVim)
1053
935
s19)
702) 56.8AND 13|
585 v
0 \
468
354
234
7]
o 5700, 5710, 5720, 5730. 5740, 5750. 5760, 5765
Frequency (MH)
site 03CHSKS
Condit; BC BAND 1——-3 3n 3117 00218652 VERTICAL
KBV 1000. 000KHz VBV 3000. 000KHz SWT: Auto
enark  Pol/Phas
@ de
1 575068 56.22 -12.08 68.30 4135 35.68 12.16 32.97 305 284 Pesk veRTICAL

Left blank

Sporton International (Kunshan) Inc.
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=aanas.  FCC RF Test Report Report No. : FR101906E

) @Buvim) ovel (B
1053 1053
1
9 a4
819 a9
702 7n1TV_ﬂ_FI'L~_I_\_H_I—Ll777 6BAND 13
55| + 58.5 er
. 5 A — - — T P AR bbb capten]
168 468 I
i
R
354 351
204 24
17 7]
550 T X ETD S 55005510 00 7000 3000, 000, 5000, 5000, 7000
Froquency (WHz) Frequency (MHz)
site oacHs-ES site o3cH05-KS
Condition BAND 1-—-3 In 3117 00219052 HORTIONTAL Condition BAID 1-——-3 3n 3117 00210652 HORTZONTAL
KEV: 1000, 000Kiz EV: 3000, 000Kz SVI. KB 1000. 000Kz VB 3000. 000Kz ST Auto
Over Linit Readantenna Coble Preomp AfPos T/Pos Over Linit Resdantemna Cable pressp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark  Pol/Phaz Freq Level Limit Line Level Factor loss Factor Remark  Pol/phas
R vz R ez R VR R R - T dav/  do dowv/m oW o/ @5 @5 e deg
Saas72 56.68-17.32 700 4281 3531 1189 3.3 166 30 Pesk  HORIZON 1t s590.00 94.83 26.53 65.20 0.07 .45 12.03 3272 166 30 Pesk  HORIZONT
2 saeoles 34.46 13,84 6500 40,42 35.34 1193 .23 166 310 Pesk  HORLZON 2 ssso.00 7.3 - - 72 345 1203 272 166 310 Average  HORIZONT
) @Buvim)
1053
a3s|
a19)
702
sas|
163
354
24
7]
350 5360, ET E O R £ 55005510
Frequency (WHz)
site
Conition 3 (A96) 3n 3117 00218652 HORTIONTAL
00Kz VEW: 2. 200Ktz SVI. Auto bI k
Over Linit Readantemna Cable Preamp A/Pos T/Pos
freq Level Limit Line Level Factor Loss Factor Remark  Pol/phas
W dowv/n  do daa/m dow do/m @6 8 e dem
1 S48 46.42 -7.58 S0 355 3.3 189 3.3 166 310 Aversge  HOREZONT
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=aanas.  FCC RF Test Report Report No. : FR101906E

WIFI UNII 2C 5470~5725MHz Band Edge @ 3m

ANT 802.11ac VHT80 CH122 5610MHz - R

1 Horizontal Fundamental

A (@BuVim)

568AND 13|

5 5700, B 720, 5730, 5740, 5750, 5760, 5765
Frequency (MHz)

site 03cs—KS

o G BAND 1—-3 In 3117 00218652 HORIZONTAL

REW: 1000, 000Kz VEW: 3000. 00Kz SVI: Auto

Peak Left blank

enark  Pol/Phas

i —
1 572920 56.27 12.03 6530 41.33 35.65 12.15 32.3 165 310 Peak HoRTZONT

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
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=aanas.  FCC RF Test Report Report No. : FR101906E

WIFI UNII 2C 5470~5725MHz Band Edge @ 3m

ANT 802.11ac VHT80 CH122 5610MHz - L

1 Vertical Fundamental

I ST I
o s
[Ne—e e
AT e
G- P

----3 3n 3
KBV 1000. 000KEz VBV 3000. 000KEz SVT: bt

Over Limit Readintenna Cable Preamp AfPos T/Pos Over Limit Readintenna Cable Preasp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark  Pol/phas Freq Level Limit Line Level Factor -

Remark  Pol/phas
T Wiz duv/m  dB dsuv/m dowv d/m  d8  dB  cm  deg T Wiz d6uv/m  do deuv/m dBu dB/m  dB  d8  cm  deg
1 538.56 54.86 19.14 75.00 4129 35.26 104 33.53 317 266 Peok VERTICAL 1 5614.00 93.35 25.05 65.30 76.45 35.47 12.05 32.62 317 266 Peak VERTICAL
S460.72 55.05 -13.25 68.30 41.05 35.32 1L91 33.23 317 266 pesk VERTICAL S614.00 85,41 - - - 70is1 35.47 12.05 32.62 317 266 Average  VERTICAL
A (@BuVim)
1053
935
819
702
55|
465 =
354
234
1]
350 5360, 5400, 420, 5440, S460. E 5500, 5510
Frequency (MHz)
site
Condition

3 (416) 3n 3117 00218652 VERTICAL
iz VEV: 2. 200Kz SV duta

Avg. ' Left blank

Over Limit Readantenna Cable Preamp AfPos T/Pos
Freq Level Limit Line Level Factor "

Remark  Pol/phas

T e dw/m G dew/m dow /w8 48 cm  deg

1 545502 46.38 7.62 54.00 3238 35.32 1191 33.25 317 266 Average  VERTIGAL

Sporton International (Kunshan) Inc.
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=aanas.  FCC RF Test Report Report No. : FR101906E

WIFI UNII 2C 5470~5725MHz Band Edge @ 3m

ANT 802.11ac VHT80 CH122 5610MHz - R

1 Vertical Fundamental

A (@BuVim)

56.8AND 13|

o 5700, 5710, 5720, 5730. 5740, 5750. 5760, 5765
Frequency (MH)
site 03cH0s-+
o 5 BaD 3n 3117 00218652 VERTICAL
10

Peak : ¢S Left blank

enark  Pol/Phas

@ de

1 5735.08 56.50 1180 68.30 4152 35.68 12.15 32.86 317 266 Pesk veRTICAL

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
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=aanas.  FCC RF Test Report Report No. : FR101906E

UNII 2C - 5470~5725MHz

WIFI 802.11a (Harmonic @ 3m)

WIFI UNII 2C 5470~5725MHz Harmonic @ 3m

ANT 802.11a CH100 5500MHz

1 Horizontal Vertical

) (@Buvimy o aBavim)
1053 1053
024 034
a9 o1
scoAND 13 560AND 13
oz O 1 oL A — L
s - - AN 13 (VG| s -~ 5 EAND 13 (VG|
s N
B s L 46
354 254
24 24
1] |
500 5000 o000 Ta000. Ta000 o000 oo 3008000 70000 2000 Taow. Te000 000
Frequency (WHz) Frequency (WHD)
site oacing-Es sit o3tk
Peak Conition £ BAID 1-—-3 In 3117 00218552 FORIZONTAL Condition AID 1--——3 3 3117 00210652 VERTICAL
RV 1000, 00K VeV 3000, 00Kz SVT. At

33
KBV 1000. 000KKz VBY: 3000. 000KEz VT Auto

Avg.

amp A/pos T/Pos
Remark  Pol/phas

R

1 10999.00 44.47 29.53 74.00 49.06 35.53 17.42 60.54 300 0 Peak VERTICAL

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
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SPORTON LAB.

FCC RF Test Report

Report No. : FR101906E

WIFI

UNII 2C 5470~5725MHz Harmonic @ 3m

ANT

802.11a CH116 5580MHz

Horizontal

Vertical

A (@BuVim)

L e e -

A a8y

56BAND 13|

56BAND 1—3.

el

- - - 55 BARD T3 AVG)| LS - = - 5 BAND 13 (VG|
ool it
o 46 . et
354 354
24 24
7] |
500 G000 000 T2000. Tao0n. o000, T 008000 To000 7000 Taow. 75000 o000
Frequency (Wiz) Frequency (WHD)
site oK site reat
Peak Condition 56 BAND 1-—3 In 3117 00219952 ORTIONTAL Condition 52 BAID 1--—-3 3n 3117 00219652 VERTICAL
KBV, 1000, 00083tz VEV: 300 G0CKM ST REW: 1000, 000Kz V2. 3000, 000Kz SUT- At
ove Over Linit Readantenna Cable Preamp A/Pos T/Pos
Freq Level Lini freq Level Limic Line Level factor Loss Factor Remark  pol/phas
T aam @ E T e @ e @ e # @ @ d
1 1159.06 44.95 29.05 74.00 49.37 .59 1745 60.50 0 0 esk  HORIZON 1 1506 4653 2947 74.00 4695 3.5 1743 6050 00 0 Pesk  VERTICAL

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
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FCC RF Test Repor

SPORTON LAB.

t

Report No. : FR101906E

WIFI

UNII 2C 5470~5725MHz Harmonic @ 3m

ANT

802.11a CH140 5700MHz

Horizontal

Vertical

1 (@BuVim)

J o
1053 10531
024 034
819 o1
560AND 13| _ 568AND 13
702 - 3 702 [ fia]
ses - - S aAND 13 (VG)| LS - = - 5 BAND 13 (VG|
SV DR g s
sl ] s 46
351 354
24 24
1| |
500 5000 o000 7000 Ta000 o000 T 008000 To000 7000 Taow. 75000 o000
Frequency (WHa) Frequency (WHD)
site o site o3tk
Peak Condition G BAID 13 In 3117 00219552 EORTIONTAL Condition BAID 1-——-3 3n 3117 00218652 VERTICAL
RBW 1000, 0k VeV 3000, 000K SVT. REW: 1000, 000Kz V2. 3000, 000Kz SUT- At
Over Linit Readintemna Cable Preamp A/Pos T/Pos Over Linit Readantenna Cable Preamp A/Pos T/Pos
freq Level Limit Line Level factor  Loss Factor Remark  pol/phs freq Level Limic Line Level factor Loss Factor Remark  pol/phas
Tz dove @ dwvie @ e @ @ o dw Wiz Gew/a @8 dw/m dBw d/m @ @ @ e
1 119.30 4659 29.41 74.00 4878 .67 1759 .45 0 0 resk  HORIZON 1 19930 4518 28.82 74.00 4937 .67 1759 G045 00 0 Pesk  VERTIGAL

Sporton International (Kunshan) Inc.
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=aanas.  FCC RF Test Report Report No. : FR101906E

UNII 2C 5470~5725MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI UNII 2C 5470~5725MHz Harmonic @ 3m

ANT 802.11n HT20 CH100 5500MHz

1 Horizontal Vertical

A (@Buvim)

e amavim)

1053 1053

024 o34

a1 o1

scoaD 13| - scoa0 13
702 Lf a8 702 f fed
L - — - S EARD T3 (AVG)| a8 — - SGEAND T3 V|
- el b

BB e S AN T N A LT et e T e

354 354

24 204

1 1

700 go0t. o000, 7 Ta000. Te000. 50 500 5000, To000. 2000, 2000 Too0. w000
Frequency (MHz) Frequency (MHz)
site oacams-xs Site oxcuos-xs
Peak Comdition 56 B 1—3 0 3117 00215052 FORITONTAL Condiion 52 BAID 1——3 3n 3117 00219052 VERTICAL
KB 1000, oot o 3000, cooRis ST e R 180, SovEi o 3000, okt 91T At
t  Resdantenna Cable preanp A/Pos T/pos
Freq Level Linge L 1 Loss Factor  pol/th
R R
1 l09s.00 4075 2925 7400 49.34 .53 17.42 6054 100 360 pesk  HORIZONT 1 lesss.0o 436 -25.60 7400 45.95 53 1742 6054 100 360 pesk  VERTICAL

Sporton International (Kunshan) Inc.
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=aanas.  FCC RF Test Report Report No. : FR101906E

WIFI

UNII 2C 5470~5725MHz Harmonic @ 3m

ANT

802.11n HT20 CH116 5580MHz

Horizontal Vertical

A (@BuVim)

J o
1053 10531
93| 034
a19) o1
568AND 13| _ 56BAND 13
LX) S N T N ey - [ P
ses — - 55 BARD T3 AVG)| LS - - - 5 BAND 13 (VG|
463 L R S
354 354
24 24
7] |
500 G000 000 T2000. Tao0n. o000, T 008000 To000 7000 Taow. 75000 o000
Froquency (WH:) Frequency (WHD)
site oK site reat
Peak Condition BAND 1-—-3 In 3117 00219052 HORTIONTAL Condition BAID 1-——-3 3n 3117 00218652 VERTICAL
KBV, 1000, 00083tz VEV: 300 G0CKM ST R 1000, 000Kz V24 3000, 000Kz SUT: At
ove - Over Linit Readantenna Cable Preamp A/Pos T/Pos
Freq Level Lini freq Level Limic Line Level factor Loss Factor Remark  pol/phas
T aam @ T e @ e @ e # @ @ d
1 159.06 4433 29.67 74.00 4875 36.59 1745 60.50 100 30 pesk  HORIZONT 1 13506 4678 29.26 74.00 4916 3.5 1743 60.50 100 360 Pesk  VERTICAL

Sporton International (Kunshan) Inc.
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=aanas.  FCC RF Test Report Report No. : FR101906E

WIFI UNII 2C 5470~5725MHz Harmonic @ 3m

ANT 802.11n HT20 CH140 5700MHz

1 Horizontal Vertical

1 (@BuVim)

J o
1053 10531
024 034
819 o1
560AND 13| _ 568AND 13
1! S — o L S S e S S m— S 7
ses - - S aAND 13 (VG| LS - = - 5 BAND 13 (G|
» oovrit]
158 46 s Attty
351 354
24 24
1| |
500 5000 o000 7000 Ta000 o000 T 008000 To000 7000 Taow. 75000 o000
Frequency (WHa) Frequency (WHD)
site o site o3tk
Peak Condition 56 BAID 1 Jn 3117 00219552 EORTIONTAL Condition BAID 1-——-3 3n 3117 00218652 VERTICAL
RBW 1000, 0k VeV 3000, 000K SVT. REW: 1000, 000Kz V2. 3000, 000Kz SUT- At
Over Linit Readintemna Cable Preamp A/Pos T/Pos Over Linit Readantenna Cable Preamp A/Pos T/Pos
freq Level Limit Line Level factor  Loss Factor Remark  pol/phs freq Level Limic Line Level factor Loss Factor Remark  pol/phas
Tz dove @ dwvie @ e @ @ o dw Wiz Gew/a @8 dw/m dBw d/m @ @ @ e
1 119.30 4629 29.71 74.00 4548 .67 1759 .45 100 360 Pesk  HORIZONT

1 1139939 44.02 29.98 74.00 45.21 38.67 17.59 60.45 100 360 Peak veRTICAL

Sporton International (Kunshan) Inc.
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=aanas.  FCC RF Test Report Report No. : FR101906E

UNII 2C 5470~5725MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI UNII 2C 5470~5725MHz Harmonic @ 3m

ANT 802.11n HT40 CH102 5510MHz

1 Horizontal Vertical

A (@Buvim)

o aBavim)
1053 1053
a3 a3
a19 o1
scaanD1..3| N s6aAND 13
702 Lf a8 702 f fed
L - — - S EARD T3 (AVG)| a8 — - SGEAND T3 V|
o ]
4 s 469 . e
354 354
24 24
| |
5005000 o000, T2000. Ta00. o000, a0 00 8000 o000, 200, Tao0. To000. Ta000
Frequency (MHz) Frequency (MHz)
site oacins-Es Sito oSS
Peak Comdition 56 B 1—3 0 3117 00215052 FORITONTAL Condiion 52 BAID 1——3 3n 3117 00219052 VERTICAL
KB 1000. 000kt VB 3000, S0KH: SWT. e R 1000. 000k Vo 3000. 0K SVT. At
t  Resdantenna Cable preanp A/Pos T/pos
Freq Level Linit L 1 Loss Factor  pol/th
e B B B W @R ® B @ e
1 llows.er 4032 -2s.68 7400 489 354 17.43 6054 1o 360 pesk  HORIZON 1 lows.oz 4e07 -25.93 7400 4564 s 1743 6054 100 360 pesk  VERTICAL

Sporton International (Kunshan) Inc.
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SPORTON LAB.

FCC RF Test Report

Report No. : FR101906E

WIFI

UNII 2C 5470~5725MHz Harmonic @ 3m

ANT

802.11n HT40 CH110 5550MHz

Horizontal

Vertical

1 (@BuVim)

L2 S —— —

56 BAND 1—3]

ses - - S aAND 13 (VG)|
B8] i g S
351
24
1|
500 5000 o000 7000 Ta000 o000 T
Frequency (WHa)
site o
Peak Condition G BAID 13 In 3117 00219552 EORTIONTAL
RBW 1000, 0k VeV 3000, 000K SVT.
Over Linit Readintemna Cable Preamp AfPos T/Pos
freq Level Limit Line Level factor  Loss Factor Remark  pol/phs
Tz dove @ dwvie @ e @ @ o dw
1 es.10 45.67 2833 74.00 5016 .57 17.46 .52 0 0 resk  HORIZON

A a8y

105.3

819

O Aot e s R b b

56BAND 1—3.

el

- . 56 BAND 13 (AVG)|

000 8000.

site
Condition

Freq Level

0000. 12000, 4000, 6000, 18000
Frequency (MHz)
03CHISKS
BAND 1----3 3n 3117 00218652 VERTICAL
KBV 1000. 000KKz VBY: 3000. 000KEz VT Auto

Over Limit Readintenna Cable Preamp A/Pos T/Pos

Limit  Line Level Factor Loss Factor Remark  Pol/phas
@ duv/m d6w do/m @6 @ o deg

28.31 74.00 50.18 .57 17.46 60.52 300 0 Peak veRTICAL

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
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FCC RF Test

SPORTON LAB.

Report Report No.

: FR101906E

WIFI

UNII 2C 5470~5725MHz Harmonic @ 3m

ANT

802.11n HT40 CH134 5670MHz

Horizontal Vertical

A (@Buvim) A 080
1053 1053
a3 o3
819 81|
56 BAND 13| _ 56BAND 13
L2 S —— — 3 wl L1 O T S S — |
s - - 56 BAND 13 (AVG)| L 56 BAND 13 (AVG]
e p—
46 e L 468 s
364 351
234 234
7] 7]
000 6000, 0000 2000 Ta000, 75000 e 008000, 70000, T2000. 000, 6000, 78000
Frequency (WHz) Frequency (MHz)
site o3cH0E-ES site o3cHIE-KS
Peak Conition BAD 1-—-3 In 3117 00219652 KORIZONTAL Condition 5 BAID 1----3 3n 3117 00219652 VERTICAL
KEV: 1000, 000KHs VEW: 3000. 000KHz SVI- At RBU- 1000, 000Kz V- 3000, 000KHz SHT- huto
er Linit Cable preamp AfPos T/pos Arpoz T/poz
Freq Level Limit Line Level Factor Loss Factor Renark  Pol/has Freq Level L 2 Pol/phaz
T dwe @ dw/e dow dofa a8 d o dem T e dave @ @/ W dm @ @ o dE
1 113933 4475 29.25 74.00 49.02 .54 17.5 60.47 300 0 Peak HoRzZoNT 1 133933 45.79 26.21 78.00 50.06 30.64 17.55 60.47 300 0pesk  VERTIGAL

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
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SPORTON LAB.

FCC RF Test Report

Report No. : FR101906E

UNII 2C 5470~5725MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI

UNII 2C 5470~5725MHz Harmonic @ 3m

ANT

802.11ac VHT80 CH106 5530MHz

Horizontal

Vertical

A (@Buvim)

rog— A ]

56BAND 13

B [ — - —sGBARD T3 AVG)|
L e R G e
354
214
17,
000 5000, 70000, 2000, 74000, T6000. a0
Frequency (Wiz)

Peak Endition

Avg.

1 11059.05 45.09 26.91 73.00 49.62 3.5 17.45 60.53 300 0 Peak

03cs—KS

5 BAND I——-3 3n 3117 00213652 HORIZONTAL
KEW: 1000, 000Kz VEW: 3000. 000Kz SVI: Auto

HoRTZONT

el (9BuVim)
1053
935
a19)
B 5GBAND 13
702/ [
a5 — 56 BAND T—3 (AVG)|
|
LY S e S S
354
24)
17,
0008000, 0000, 12000, 4000, 6000, 18000
Frequency (MiHz)
site o3cHISKS
Condit; 5 BAID 1----3 3n 3117 00218652 VERTICAL
FBY: 1000. Q00KEz VBY: 3000. 000KEz SVI: kuta
t  Reodantenna Cable Preamp A/Pos T/Pos
Freq Level Limit L el Loss Factor Kk Pol/ph
T e dew/e  d dew/m oW de/m @ @8 em  deg
1 11059.05 44.73 -29.27 74.00 49.25 38.55 17.45 60.53 300 0 peak VERTICAL

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
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SPORTON LAB.

FCC RF Test Report

Report No.

: FR101906E

WIFI

UNII 2C 5470~5725MHz Harmonic @ 3m

ANT

802.11ac VHT80 CH122 5610MHz

Horizontal

Vertical

A (@Buvim) A 080
1053 1053
a3 o3
819 81|
56 BAND 13| _ 56BAND 13
L2 S —— — 3 wl L1 O T S S — |
s - - 56 BAND 13 (AVG)| L 56 BAND 13 (AVG]
ot
it melaslibs s P
68 e T e 468
364 351
234 234
7] 7]
000 6000, 0000 2000 Ta000, 75000 e 008000, 70000, T2000. 000, 6000, 78000
Frequency (WHz) Frequency (MHz)
site o3cH0E-ES site o3cHIEK
Peak Conition BAD 1-—-3 In 3117 00219652 KORIZONTAL Condition 5 BAID 1----3 3n 3117 00219652 VERTICAL
KEV: 1000, 000KHs VEW: 3000. 000KHz SVI- At RBU- 1000, 000Kz V- 3000, Q00KHz SUT- it
- er Linit Cable preamp AfPos T/pos Arpoz T/poz
Freq Level Limit Line Level Factor Loss Factor Renark  Pol/has Freq Level L 2 Pol/phaz
T dwe @ dw/e dow dofa a8 d o dem T e dave @ @/ W dm @ @ o dE
1 1921 45.24 26.75 74.00 49.62 3060 17.51 60.49 00 0 pesk  HORIZONT 1 12521 45.12 26.35 78.00 49.50 .60 17.51 60.49 300 0 pesk  VERTIGAL

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
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=aanas.  FCC RF Test Report Report No. : FR101906E

UNII 2C - 5470~5725MHz

UNII 2C - Straddle Channel
WIFI 802.11a (Band Edge @ 3m)

WIFI UNII 2C Straddle Channel Band Edge @ 3m

ANT 802.11a CH144 5720MHz - L

1 Horizontal Vertical

A (@Buvim)

el (@Buvim)

17 179

1040] 1 1040) 1
o10) o1

780)

T - 568AND 13 5GBAND 13
esol T = ER a8
=== o e s e |

I
300 X
260) 269
130 130

000 2000. 3000. 4000, 5000, G000, 7 000 2000, 3000 000, 5000. 000, 7000

Frequency (MHz) Freauency (MH2)
Site 030055 Site 03c05-£5
Conditis 5 BAID 1—-3 3n 3117 00218552 KORIIONTAL Condition 1---3 3n 3117 00218662 VERTICAL
REV. 1000. 000Kz VE: 3000, 000KH SV Auto FBY 1000, 000Kz V¥- 3000, 000KKz SWI - Auts

Peak

Pol/Phas Pol/Phas
5

1% 5722.00 103.54 35.24 63.30 85.60 35.65 12.15 32.85 400 0 Peak HoRTZONT 1% 572200 102.76 3445 65.30 87.82 35.65 12.15 32.86 100 0 Peak VERTICAL

2 572200 96.28 - - 81.30 35.65 12.15 32.85 400  © Average  HORIZONT 2 572200 95.18 < - 80.20 35.65 12.15 32.86 100 0 Average  VERTICGAL

Sporton International (Kunshan) Inc. Page Number : D79 of D96
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=aanas.  FCC RF Test Report Report No. : FR101906E

UNII 2C - Straddle Channel
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI UNII 2C Straddle Channel Band Edge @ 3m

ANT 802.11n CH144 5720MHz - L

1 Horizontal Vertical

A (@BuVim)

o aBavim)
7l 117
1040] 1 1040 +
a1 914
70| 789

1T 568AND 13|

— - sGeAND 13
8501 HT—a— = — 650 H i ¢

e — — e b o

mw" —— 1 -

300 X

260) 269

139 130

000 2000. 3000. 4000, 5000, 000, 7o 000 2000, 3000. 000, 5000, 000, 7000
Freaquency (Miz) Freauency (MH2)
Site 030055 Site 03c05-£5
Condit 5 BAND 1——-3 3n 3117 00218052 KORTIONTAL Condition
REV: 1000. 000Ktz VEW: 3000, 000KHz SVT: Auto

5 BAID 1----3 3n 3117 00218662 VERTICAL
Auts

FBY- 1000, Q00KEz VBY: 3000. 000KEz SV

Over Limit Readintenna Cable Preany
Pol/Phas Freq Level Limit Line Level Factor

Pol/Phas
T dw/e s dow/m W do/m & 45 e deg

1% 572200 102.87 34.57 6530 57.93 35.65 12.15 32.8 400 0 Pesk HoRIZONT 1% 5722.00 101.81 .51 65.30 86.87 35.65 12.05 32.86 100 0 Peak veRTIAL

2 572260 95.82 —----- ----- 80.88 35.65 12.15 32.85 400 © Average  HORIZONT 2 572200 94,89 - - 70.55 35.65 12.15 32.86 100 0 Average  VERTIGAL

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
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=aanas.  FCC RF Test Report Report No. : FR101906E

UNII 2C - Straddle Channel
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI UNII 2C Straddle Channel Band Edge @ 3m

ANT 802.11n CH142 5710MHz - L

1 Horizontal Vertical

A (9BuVim) el (@Buvim)
179 7.
1049 5 1040
919 919
780 780
T MLl | — 5GBAND1-3 T ML I I ———— 56BAND1-3
65.0) t t 650/ =i 1
N
Ll — — g W et me] 5200 —— - R g | Ve
onimismreen P
30|t 00 i A
260 260
139 139
000 2000. 3000, 2000 5000 5000, 7000 000 2000, 3000, 000, 5000, 5000, 7o
Freaquency (MHz) Freauency (MHz)
sit 03015 site 030055
Conditi 5 BAND 1-——3 3n 3117 00218652 HORTIONTAL Conditio 3n 3117 00219652 VERTICAL
REV: 1000, 000KHz VB 3000. 000KHz SVT: éuto

56 BAID 1-—-3
RV 1000 000KHz VBH: 3000. 000KHz SVT- Auto

Over Linit Resdintenna Cable Preamp A/Pos T/Pos
Freq Level Lis evel F

Wz dou/m @8 deuv/n dow  da/m 45 d8  n @

= Tz GBv/m 0B dBav/m  dBwV
1+ 572200 100.95 32.66 68.30 90.75 35.65 1118 36.60 400  © Peok HORLZONT 1+ 572000 95.96 30.66 63.30 85.76 35.62 115 36.58 100 © Peok VERTICAL
2 572200 9258 .- -~ 82,35 35.65 11.18 36.60 400  © Average  HORIZONT 2 5720000 9187 ~--ie ion 8.

67 35.62 1116 36.58 100 © Average  VERTICAL

Sporton International (Kunshan) Inc.
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UNII 2C - Straddle Channel
WIFI 802.11VHT80 (Band Edge @ 3m)

WIFI UNII 2C Straddle Channel Band Edge @ 3m

ANT 802.11ac CH138 5690MHz - L

1 Horizontal Vertical

) @Buvim) el GBuvim)
170 1170
1049 - 1040)
19 o4
780 78|
i miLr - 56 BAND 13| | —— 56BAND 13|
650 i T 650/ =i H
s20— —— == T ——— \«MW E T — — WJ L.m\,w
B s bt
30,00yt 300 bt
260 264
130 130
000 2000 ET 000, s000. 5000, 7000 00 2000, om0, 000 5000, w000, 7o
Frequency (Wiz) Frequency (WHz)
site oacms-xs site oocms-xs
ondition 56 BAD 1-——3 30 3117 00218652 HORTIONTAL Condition
KBV, 100, 000Kz VEV. 3000, D00KH: SV o

S BAID s o a117 Q0z18a82 VERTICAL
it

EEW 1000, 000KHz VBV 3000. 000KEz SVT.

over  Lini
Freq Level Limit Line Level

t  Readntenna Cable Preamp A/Pos T/Pos
1 Factor  Loss Factor

T Wz dw/m @ dw/e dow /e & & a4

= Tz dw/m o dow/m dow do/m @5 45w  deg
1% 5704.00 96.88 26.58 62.30 86.68 35.62 1116 36.58 400 O Pesk HORTZONT 1% S685.00 96.36 26.06 63.30 86.20 35.50 113 36.56 100 0 Peak VERTICAL
2 570400 §8.79 - ---- 78.59 35.62 11.16 36.58 400  © Average  HORIZONT 2 5686.00 89,58 ---i-e --iov 79082 35.59 1113 36.5 100 © Average  VERTICAL

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958

Page Number : D82 of D96
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FCC RF Test Report

Report No. : FR101906E

UNII 2C - Straddle Channel

WIFI 802.11a (Harmonic @ 3m)

WIFI

UNII 2C Straddle Channel Harmonic @ 3m

ANT

802.11a CH144 5720MHz

Horizontal

Vertical

A (@Buvim)

o1 0Buvim)
1053 1053
038 a3
a19) o1
56BAND 13 _ 56BAND 13
gL O ] 702 f fio]
[ [ —— PR E— G BAND 13 (AVG)]| Lo I e— T S BAND T3 VG|
et v ) I SR YL
D = 46 e =T
354 354
254 234
7] 7]
5008000, 0000 2000 Ta000, 75000 e 00 8000, o000, 2000, 000, 6000 8000
Frequency (WHz) Frequency (Miz)
site o5 site oacs-8S
Peak Condition 5 BAYD 1-——-3 3n 3117 00218652 EORTZONTAL Condit; 5 BAID 1----3 3n 3117 00218652 VERTICAL
KEV: 1000, 000Kz VEV: 3000, 000KHs SWT: At RV, 1000, 00z V. 3000, 00Kz VT At
it n ble preamp AfPos T/pos Over Linit Reodantemna Cable Preamp A/7os T/7os
freq Level Limit Line Lev Factor enark  pol/phas Freq Level Limit Line Level Factor Loss Factor Remark  Pol/Phas
iz dowv/n  d dauv/m b @@ o de T e e B Ewe @ dm # # @ A
1 1439.44 4601 -27.99 7400 50.17 .68 17.60 G0.48 %0 0 Pesk  HOREZOW

1 11439.4 4570 25.29 74.00 49.57 35.68 17.60 60.44 300

0 peak VERTICAL

Sporton International (Kunshan) Inc.
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WIFI 802.11n20 (Harmonic @ 3m)

WIFI UNII 2C Straddle Channel Harmonic @ 3m

ANT 802.11n CH144 5720MHz

1 Horizontal Vertical

A (@Buvim)

o aBavim)
1053 1053
024 034
a9 o1
scoAND 13 560AND 13
oz O 1 oL A — L
s - - AN 13 (VG| s -~ 5 EAND 13 (VG|
vesatcnebes] st
e = T
68 T 469
354 254
24 24
1] |
500 5000 o000 Ta000. Ta000 o000 oo 3008000 70000 2000 Taow. Te000 000
Frequency (WHz) Frequency (WHD)
site oacing-Es site o3tk
Peak Conition £ BAID 1-—-3 In 3117 00218552 FORIZONTAL Condition 3 3 3117 00210652 VERTICAL
RV 1000, 00K VeV 3000, 00Kz SVT. At R 1000, 000Kz V9. 3000, 000Kz SUT: At
Over Linit Readintemna Cable Preamp A/Pos T/Pos Over Linit  Readantenna Cable Preamp A/Pos T/Pos
freq Level Limit Line Level factor  Loss Factor Remark  pol/phs req Level Lin 1 Factor Loss Factor Remark  pol/phas
Tz Gave @ dwvie @ e @ @ = Wiz dow/a @5 dw/m dBw d/m @ @ @ e
1 19.40 4619 27.61 74.00 5035 .68 17.60 60.44 0 0 resk  HORIZON 1 1639.88 45,35 28.65 74.00 4951 3.6 1760 60.44 00 0 Pesk  VERTICAL
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WIFI 802.11n40 (Harmonic @ 3m)

WIFI UNII 2C Straddle Channel Harmonic @ 3m

ANT 802.11n CH142 5710MHz

1 Horizontal Vertical

o aguvim)
1053 1053
018 assl
a1 o1l
s0nD 13| ~ P
[ e S e e S s E 702} [ fis]
585 . - 56 BAND 13 (AVG)| 585 i - 56 BAND 1—3 (AVG]|
i)
o _ imseiasarnectt ST B
s e 459 =
351 354
24 224
] 1
00 g0 000 700 oo o000 [z 0 8000, [ 2000 4000 Teooo. Tooo0
Frequency (WHa) Frequency (MHi)

site 0300515 site 030055
Peak Condition 8 BAND 1——-3 3n 3117 00218652 KORTZONTAL Condition
REV: 1000. 000K Hz VE: 3000. 000Kz SWT- Auto

5 BAID 1----3 3n 3117 00218652 VERTICAL
KBV 1000. 000Kz VBY: 3000. 000KEz SVI: uta

Avg.

afpos T/pos

rec Remark  Pol/phas Kk Pol/phas
E @ deg
1 1141942 45.55 26.92 75.00 55.80 35.67 17.59 66.48 300 0 Peak roRTZONT

1 1201942 44.21 29.79 74.00 54.43 38.67 17.59 66.48 300 0 Peak VeRTICAL

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958

Page Number : D85 of D96



=aanas.  FCC RF Test Report Report No. : FR101906E

WIFI 802.11VHT80 (Harmonic @ 3m)

WIFI UNII 2C Straddle Channel Harmonic @ 3m

ANT 802.11ac80 CH138 5690MHz

1 Horizontal Vertical

A (@Buvim)

o aBavim)
1053 1053
98 a3
819 o1
scaan01.3| N 568AND 13
702} 702} ] ] s
5051 — - 56 BAND 13 (VG| EX i - 56 BAND T3 (VG|
e -- MWWWM
R W e— R TNWPW e e
354 354
24 24
7 |
500 G000 [ T2000. Ta00. o000, a0 00 8000, o000, 200 Tao0. o000, Ta000
Frequency (i) Frequency (WH)
site oacins-Es site ocuns-ks
Peak Comdition 56 B 1—3 3 3117 00215052 FORIZONTAL Condiion 52 BAID 1——3 3n 3117 00219052 VERTICAL
R 1000. 0t VBN 3000, 00KHs SVT. R 1000. 000tz Vo 3000. S0KRs SuT.Aute
re K rou/ens Remark  pol/phas
v @
1 179.38 4037 20.63 70.00 561 .66 1755 6648 %0 0 pesk  HORIZON 1 1379.38 45.08 28.92 74.00 $5.32 .66 1758 6648 300 0 esk  VERTICAL
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SPORTON LAB.
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Report No. : FR101906E

UNII 2C - Straddle Channel

Emission below 1GHz

5GHz WIFI 802.11ac VHT80 (LF)

WIFI

5GHz WIFI

ANT

802.11ac VHTS80 LF

Horizontal

Vertical

/e W de/m & &

Wz G/ @6 dBwv/m oW do/m @5 @B

) @Buvimy o aBavim)
700 704
500 604

sc8AND 13 5 8AND 1
s00) fas 509
h
00— 00—

"

3ag 24 e 300| 3 |

I 3 TNV RNIC B [ “
ol A\ w0l
. ¥

100 109
00 o
100 100

oo me w0 Ao S0 G0 7o 0 w070 TR T W0 w6 e 70 s0 S0 00

Froquency (WHe) reauency (W)
oacins-Es o3tk
P/ 3 3n CELOIIID SI23198 HORIZONTAL & 3 3n CBLo1LID SHZa1eR VERTICAL
Kb 100, 000Kiz VBW: 300, 000K W1 Auto R 100, 000Kz VBV 300, 000Kz SVT. e
Over Linit Readntenna Cable Preamp A/Pos T/Pos Over Linit  Readintenna Cable Preamp Afbos T/pos
Freq Level Linit Line Level Factor Loss Factor Remark  Pol/phas Level Uimic Line Level Factor  Loss Factor Remark  pol/phas

39.70 24.15 -15.
109,58 2637 -15.
15329 24,81 -19.

-5,

S32.45 2691 -19.

36.11
alles
37193
avles
39,27
3065

.98 32.80 HoRIZONT 1 a7 325
158 3288 HORIZONT ER S
e 2.8 HORTZONT 3 o7 2720
2002 32195 RIZONT 4 17938 26005
2531 33110 HoRTZONT 5 239 2.9
35 27 HoRTZONT 6 ss290 .70

45.43 1938 0.9 32.82 VERTICAL
410 14l 138 3284 VERTICAL
slse 1sler 157 328 VERTICAL
w02 1673 2.03 3298 VERTICAL
34055 1521 232 3310 VERTICAL
3181 2568 368 32.53 VERTICAL
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Co-location mode:

2.4GHz 2400~2483.5MHz
BLE (Band Edge @ 3m)

BLE 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT BLE CH39 2480MHz

1 Horizontal Fundamental

J By o g
1053 1053
s34 P
o1 o1
rec parr 15¢ rec oaRt 15c
703 . 703 :
503 . sasl
I | BN RSP B (e iw——"|
103 P IO L
354 351
24 254
] 1
o 7350 7350 370 7380 7450 7 L R E N ; ez 278 o
Frequency (MHz) Frequency (MHz)
site o35S site o30H05s
Sandition Boe Bt 150 5m 3117 goa1ass2 omizoNTAL mdition F38 Dot 150 aa 3117 ooo18682 aRIzONTAL
- 1000, B30k VBN 3000, oo SHT Aves RoW- 1000, D00k VN 9. cooke ST oAks
Linit Roodhntoma Gable Proams APos TPos Over Limit  Rosdhntoma Gable Preamp ArPos T/Pos
[ e e ] f— Frea Lovel Liare e (velFater Sors Faeter Remark  Pol/phas
dBuV/m ~ dBuV  dB/m a8 deg. Wiz dBuV/m dB dBuV/m ~ dBuV ~ dB/m  dB a8 om  deg
| 2050 56131787 7400 5167 .8 7.8 426 250 36 Peok  HORIZONT I+ 280,00 9.7 2576 74.00 95.00 .86 T.66 3476 250 U6 Pesk  WORIZONT
) aBoim) e @savim)
1053 1053
f
ol [\ s3]
81.9| \ 81.9|
703 ' 703)
ses) it FoCPART T5CAYG) sas FCCPART 15C 6]
9 J AGJ_,A‘M,,‘,/_H«_—’LM
354 354
24 24
] 1
o 7450 7350 7370 a0, im0, E o w0 s oo e 7o men 20 2708 0
requency () Freasency (MHa)
site cacH0s-1S site o305
Sansition BoE 10 (V) 3m 3117 0021682 HORIZONTAL Sondition BR8Pt 150 (V) 3w 3117 0218682 HORIZONTAL
. 1000, B30 VBN 5. 1006H: ORT Aute RBW- 1000, 300KHe VBN 5. 100KHe ST Aute
Guer Limit Roadhntema Gable Pream A/Pos T/pos O Limit  Rosdhntemna Gable preamp ArPos T/Pos
Frea Lovel Linfe ‘L Lol Facter ot Facter Remark  Pol/Phas Froa Lovel Linie 'Line Level Factor toss Focter Renark  Fol/Phas
—w — e T W wW @R T E T m a
| a5 618 614 5400 43,40 0.8 7.8 3626 250 346 Aversse  HORIZONT T 2000 9828 4428 5400 9362 0.8 7.8 .26 250 36 Aversze  HORIZONT
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FCC RF Test Report

Report No. : FR101906E

BLE

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

BLE CH39 2480MHz

Vertical

Fundamen

tal

A (@BuVim) el (4B
1053 1053 .
935 935
19| 819
Foc PART 15¢| FCC PART 15
702) 3 702 8
55| 585
PSS
468 46 8fernepimonbipraiont
354 351
234 24
7] 17
40 2450, 2450, 270, 2480, 2490, 2 000 300, 1500, 4700, 3 2300 00, 2700 0
Frequency (MH) Frequency (MHz)
site 030H05K5 site 030H05-Ks
Condition FGO PART 150 Jm 3117 00218652 VERTICAL Condition FGC PART 15C 3m 3117 00218652 VERTICAL
REN:1000. 000KHz VBN: 3000. 000KHz SWT: Auto RBN:1000. 000Kz VBN :3000. 000Kz SWT  Auto
T Ouwr Limit ReadAntonna Cable Preamy A/Pos T/Pos " Ouer Limit ReadAntenna Gable Preamp A/Pos T/Pos
Frea Level Limit Line Level Factor Loss Factor Remark Pl /Phas Frea Level Limit Line Level Factor [Loss Factor Remark  Pol/Phas
JR— 5 - -
1 2483.50 55.67 -18.13 74.00 51.41 30.86 7.86 34.26 298 258 Peak VERTIGAL 1% 2480.00 98.96 24.96 74.00 9450 0.8 7.86 34.26 298 258 Pesk VERTICAL
A (@Buvim) el (dBuVim)
1053 1053
1
o35 036
st 819
702 702
585 FCC PART 15C (AVG) 585 | FCCIPART 15C (AVG)|
T B B
8 4 ,_,.WJ- IS R
R S—————
IR S
354 351
234 24
117 17
420 2450, 2460, 270, 2480, 2490, E 000 300 1500, 1700, 1900 2100 2300, 00, 2700 0
Frequency (MHz) Frequency (MHz)
site 030H05-KS site 030H05-Ks
Condition FOC PART 150 (AVG) 3n 3117 00218652 VERTICAL Condition FGO PART 15C (AVG) 3m 3117 00218652 VERTICAL
RBN:1000. 000KH2 VBN :5. 100KHz SWT:Auto RBN: 1000, 000Ktz VBN 5. 100KHz SWT: Auto
T Ouer Limit ReadAntenna Csble Preamy A/Pos T/Pos Over Limit Resdhntenna Cable Preamp A/Pos T/Pos
Frea Level Limit Line Level Factor Loss Factor emark  Pol /Phas Frea Level Limit Line Level Factor [Loss Factor Remark  Pol/Phas
Wiz BV/m 0B @BaV/m  dBV Tz dBaV/n 4B @80/ @B d@/m @8 @8 on  der —
1 208350 47.76 -6.24 54.00 43.30 30.86 7.86 30.26 298 258 Average  VERTIOAL 1% 2480.00 97.49 43.49 54.00 93.03 0.8 7.86 34.26 298 258 Average  VERTICAL
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2.4GHz 2400~2483.5MHz
BLE (Harmonic @ 3m)

BLE 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT BLE CH39 2480MHz

1 Horizontal Vertical

A (@BuVim) evel (BuVim)
1053 1053
93| 93
819 819
Fcc pART 15c| FCC PART 15C
702 702 -
55 FCCPART T5C (AVG) 585 FCCPART 5 (AVG)
T
469 T M\WWW»WMWWW‘WW 469 ) o A A
R
i e
351 354
24 24
7 ‘ .l
% 000, 000, 10000 12000 14000, 76000 18000 000 000, ‘8000, g 12000 74000 16000 18000
Freaquency (MHz) Freaquency (M)
site 030H05-Ks
Gondition FCG PART 150 G 3117 00218652 HORIZONTAL

site 03cHOSKS
Gondition FGG PART 150 3n 3117 00218652 VERTICAL
RBN:1000. 000KHz VBW:3000. 000Kz SWT: Auto.

G PART 150
RBN: 1000. 000KiHz VBN :3000. 000Kz SWT  Auto

Over Limit ReadAntenna Gable Preamp A/Pos 1/Pos Over Limit ReadAntenna Gable Preamp A/Pos T/Pos

1 4962.00 42.74 -31.26 78.00 56.54 3482 11.39 60.01 K HOR1ZONT 1 496200 42.28-31.72 74.00 56.08 3482 11.39 60.01 300 0 Pesk VERTICAL
2 544500 48.75 -25.25 74.00 61.65 35.31 1189 60.10 300 O Peak HOR | ZONT 2 544500 50.99 23.01 74.00 63.89 35.31 11.69 6010 300 0 Peak VERTICAL
3 744000 4426 2974 7400 5433 3662 1385 6054 300 0 Peak HOR | ZONT 3 744000 4473 29.27 74.00 5480 3662 1385 60.54 300 0 Peak VERTICAL
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UNII 2C - 5470~5725MHz
WIFI 802.11ac VHTS0 (Band Edge @ 3m)

WIFI

UNII 2C 5470~5725MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH106 5530MHz - L

Horizontal Fundamenta

Peak

) @Bvim) o1 0Buvim)
1053 1053
a3 ass|
bttty
a19) o1
702 BaND 13 7021 ‘ “ P M f i i
el ]
sas| sas|
0 b ek by P | —— - — W"M\J
163 ey
[
354 354
204 24
7] 7]
550 T T T ) o 55005510 00 7000, 000, 5000 5000 7000
Frequency (Wiz) Frequency (MHz)
site 0acH05-KkS site 03005-Ks
Gonaition 56 BAND 1——3 3m 3117 00218652 HORIZONTAL Gondition SCBAND 1-——-3 3n 3117 00218652 HORIZONTAL
ROW: 100, 000KHz VEN: 3000, 00KHz ST Auto

W @V @ K
1 5459.92 58.88 -15.12 74.00 44.88 35.32 11.91 3323 100 294 Pesk HOR I ZONT 1% 552000 9132 23.02 66,30 7698 35.39 1197 33.02 100 294 Peak HORIZONT
2 546408 60.35 -7.95 68.30 4631 3534 1193 3323 100 294 Peak HOR | ZONT 2 552400 8280 - —m 68.46 35.39 1197 33.02 100 294 Average  HORIZONT

RBN:1000. 000KHz VBN : 3000. 000KHz SWT: Auto

Remark  Pol/Phas

A (@BuVim)

-

Avg.

iz GV

350 5360, 5400,

11 5459.60 50.24 -3.76 54.00 36.24 .32 11.91 3223 100 294 Average

EX 5440, 5460, E 5500, 5510
Frequency (MHz)

03cH0S-+

Ks
56 BAND 1-—-3 (AVG) 3n 3117 00218652 HORIZONTAL
RBW: 1000. 000Kz VBW:2. 200KHz SWT:Auto

Left blank

@

@ de d " des
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Report No. : FR101906E

WIFI UNII 2C 5470~5725MHz Band Edge @ 3m
ANT 802.11ac VHT80 CH106 5530MHz - R

1 Horizontal Fundamental
Peak 1 o

1 5789.32 56.84 1146 68.30 4191 35.72 12.18 3297 100 298 Peak HORIZONT

Left blank
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WIFI

UNII 2C 5470~5725MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH106 5530MHz - L

Vertical

Fundamental

Peak

@@/ B @/ @B @ on  deg

5400, 420, 5440, 5460, B 5500, 5510
Frequency (MHz)

030H05-Ks
56 BAND 1-——-3 dm 3117 00218652 VERTICAL
RBN: 1000, 000KHz VBN: 3000, 000KHz SWT: Auto

 Linit ReadAntenns Gsble Pream A/Pos T/Pos
t Line Level Factor Loss Factor Remark  Pol/Phas

4 5845 -15.55 74.00 48,45 35.32 1191 3323 295 262 Peak VERTIOAL
56,93 -9.07 68.30 44.89 35.34 1193 33.23 295 262 Pesk VERTIGAL

el (4B

56BAND 13
e

e

24
17
000 2000 3000, 4000, 5000. 7000
Frequency (MHz)
site 030H05-K5
Condition 56 BAND 1----3 3n 3117 00218652 VERTICAL
RBN:1000. 000KHz VBN : 3000. 000KHz SWT: Auto
Over Limit Readhntenns Cable Preamp A/Pos
Frea Level Limit Line Level Factor Loss Factor Pol /Phas.
Wz GBaV/n @B @V B @/m @ @ on e
1% 5518.00 90.79 22.49 68.30 76.45 35.39 11.97 33.02 VERTICAL
2 5518.00 8244 — - 6810 3.3 1197 33.02 VERTICAL

Avg.

@ @aV/m W @/m @ @ on  der

|
;I
N S —
5400, 420, 5440, 5460, E 5500, 5510
Frequency (MHz)
030H05-KS
56 BAND 1 (AVG) 3m 3117 00218652 VERTICAL
RBW: 1000, 000KHz VBW:2. 200KHz SWT:Auto

Linit  ResdAntenns Cable Preamp A/Pos T/Pos
Line Lovel Faotor Loss Factor Remark  Pol/Phas

418 5400 35.82 .32 11.91 3323 295 262 Average  VERTIOAL

Left blank
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WIFI UNII 2C 5470~5725MHz Band Edge @ 3m

ANT 802.11ac VHT80 CH106 5530MHz - R

1 Vertical Fundamental

56BAND 13|

5 5700. 5710, 5740, 5750, 5760, 5765

5720, 5730,
Frequency (MHz)

site 030H05-Ks
Condition 56 BAND 1-——-3 dm 3117 00218652 VERTICAL
RBN: 1000, 000KHz VBN: 3000, 000KHz SWT: Auto
)

Peak Left blank

emark  Pol/Phas

1 578836 5688 -11.42 68.30 42.01 35.68 1216 3297 295 262 Peak VERTIOAL
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UNII 2C - 5470~5725MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI UNII 2C 5470~5725MHz Harmonic @ 3m

ANT 802.11ac VHT80 CH106 5530MHz

1 Horizontal Vertical

) @wuvimy evel 4By
1053 1053
a2 a3
819 o1
scaaD13| N s68AND 13
702 L 702 fio]
S5 - - E )| 85— - - 56 BAND T3 (3]
Awoa]
IRV P
ol e A e )
354 354
24 24
7 |
500 G000 o000 T2000. Taoon. o000, T 00 8000 o000, 200, Taow. Te000. o000
Frequency (Wiz) Frequency (i
site 00K sito aacHos-Ks
Peak Gonaition 56 GAND 1——3 3n 3117 00218652 HORIZONTAL Gondition 50 BAND 1-——-3 In 3117 00218652 VERTICAL
RBN:1000. 000Kz VBA:3000. C00KH: SHT At REN1000! 000Kiz VBN 3000, 000Kiz SHT:Auto

Avg.

1 11059.05 45.94 -28.06 74,00 50.47 3B.55 17.45 60.53 300 O Peak

HORIZONT

11105905 44.40 -29.60 74.00 48.93 30.55 17.45 60.53 300 O Pesk VERTICAL
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Emission below 1GHz

5GHz WIFI 802.11ac VHT80&BLE&GSM1900 (LF)

WIFI 5GHz WIFI

ANT LE

1 Horizontal Vertical
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0 0 a0 W0 A0 S0 o 70 w0 96 0w R T O )
requency (M) requency (M)
site oxcioe-xs site ascke-ss
P / Condition 55 BAND 1---=3 In CBLSILID 523188 KORTZONTAL Condition 56 BAD 1----3 3 CEL6ILID SN23168 VERTICAL
R 100. 000k VB 360, 000Kz V. o R 105.Cuokis VBe- 560 B00kHS Y-t

Peak

dantenna Cable Preamp AfPos T/Pos
Factor

Rea Over Limit Readintenna Cable Preamp A/Pos T/Pos
Level Factor  Loss

Freq Level Limit Lin Remark  Pol/phas Freq Level Limit Line Level Factor  Loss Factor Remark  Pol/phas
Tz GBuv/m  d8 dBw/m dBW d8/n @8 8 deg Wiz dou/e @ dowv/m dow de/m @5 @6 m  deg
1 4455 26.28 -13.72 40.00 40.37 16.77 .80 3L56 HoRTZONT 1 4455 28.95 -11.05 40.00 42.51 1730 0.80 3L66 veRTICAL
2 s2les 2165 -21.84 4358 36.19 1586 151 31.90 HoRTZONT 2 o1 2244 21 4350 .62 1621 150 3LE9 VERTICAL
3 1e96s 27.61 -15.89 4356 0.6 15.15 2.10 31.33 HORTZONT 3 120021 18712479 43.50 3071 17.86 178 3164 VERTICAL
4 21915 224 2306 46.00 35.25 16.65 2.39 3135 HoRIZONT 4 16871 23.66 -19.58 4350 35.85 17.05 2.69 3133 VERTICAL
5 26230 24.33 2167 46.00 34.40 1574 2.62 31.43 HORIZONT 5 25660 26.02 -19.95 46.00 30.10 23.72 3.47 3127 VERTICAL
6 e17.52 26,24 19.76 46.00 26.30 25.17 4.05 31.28 HORIZONT B 26.95 1905 46.00 26.23 25.69 415 3L32 VERTICAL
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